0000DOM1:99900681: 20070111

m DOMINATOR I
* Mechanics Body

PARTS AND SPECIFICATIONS

REFERENCE
Section 1 BODY SPECIFICATIONS & INSTALLATION
Section 2 COMPARTMENT DOORS
Section 3 COMPARTMENT OPTIONS
Section 4 TAILGATE & BUMPER OPTIONS
Section 5 TELESCOPING TOPS
Section 6 AIR SYSTEM OPTIONS
Section 7 CRANE BOOM SUPPORTS / RESERVOIRS
Section 8 OUTRIGGERS
Section 9 ELECTRICAL OPTIONS 4-15-99 to 9-30-00
Section 9A ELECTRICAL OPTIONS EFF: 10-1-00
Section 10 MISCELLANEOUS OPTIONS
Section 10A SAFETY EQUIPMENT
Section 11 WELDER PLATFORM VARIATIONS

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711

MANUAL PART NO: 99900681

lowa Mold Tooling Co., Inc. is an Oshkosh Truck Corporation company.



0000DOM1:99900681:  -------- i

IMT manuals are updated to reflect current production. In some cases, earlller production data, with
effectivity dates, is included. Please read your manual carefully. In addition, before placing an order,
take the time to record the following information. This information should then be given to an IMT
representative when placing your order.

BODY MODEL NUMBER:
BODY SERIAL NUMBER:
PART NUMBER, DESCRIPTION AND QUANTITY REQUIRED:

If left or right side is applicable, please specify.
Contact IMT at the following address:

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424
REVISIONS LIST

DATE LOCATION DESCRIPTION OF CHANGE
20000911 1-12 ADD 93714834 9° MTG KIT 99 FORD 60" CA
20000915 1-12 ADD 93716276-INSTALL KIT 84"CA F550-19000GVW
20000922 1-11 ecn8504-99901276-chg dwg-REV INSTRUCTIONS ON DWG
20000925 9-1 ECN 8504 RENAME SECT 9 (ADD TO 9-30-00)
SECT 9A ADD SECTION 9A. ELEC OPTIONS EFF 10-1-00
20001103 4-6 ECN8628-REVISE STEP ASM 51714095
20001206 8-11 ECN9000-51705983-ADD 7Q072114 O-RINGS
8-13 ECN9000-51705984-ADD 7Q072114 O-RINGS
20010110 SECT-5 ADD LID AND RIVETS TO TELE TOP ASMS
20010130 3-8 ECN8656-REPLACE CHAIN W/STRAP ON TANK BRKTS
20010518 9A-10 ECN8702-REPLACE FUSE AGC WITH ATC
20010621 1-11 ECN8705 - REVISED DRAWING & #2 73540089 WAS 73540033
20010627 9A-1, 9A-13 ECN 8650 - ADDED NEW DRAWING, 99903250. UPDATED TOC FOR SECTION
20010713 6-6 ECN 8689 - DRAWING 51706347 -#1 70733508 WAS 70732096
20010806 8-5,8,9 ECN 8726 - FITTING CHANGE ON 31714808-2
20010829 9-5 ECN 8640-2 - REMOVED 770447746 3-M FASTENER FROM BOMAND ADDED BOLT-ON BRACKET
AND BOLT

ECN 8722 -77040193 LIGHT REPLACED BY 77040424 LIGHT
REMOVED WARRANTY PAGE AND ADDED WARRANTY SECTION

20011024 3-8 EDITED PART NO. ON PAGE 3-8
20011126 8-4,7 ECN 8709 - NEW OUTRIGGER DN CYLINDER
20011204 6-10 ADDED DUAL AIR TANK KIT, 51717200, REORDERED PP. 9-14
20010108 6-4,5 ECN 8812 - WIKLERSON SIGHT GAUGE CHANGE
6-6 ECN 8798 - HOSE REEL CHANGE
6-8 ECN 8846 - MUFFLER ADDED TO AIR SYSTEM
6-13 ECN 8696 - FORD SUPERDUTY
20020429 1-13,14 ECN 8875 - ADDED ALLISON WIRING DIAGRAMS
6-8 ECN 8889 - CHANGED DRAIN ASM, 51709358
20020711 7-4 ADDED WELDMENT PARTS TO 51707798 18-GAL RESERVOIR
20020906 8-13 ECN 8993 - UPDATE TO VB 51714812
20021204 3-4 ECN 9023 - ADDED PAINTED DRAWERS
20030205 1-10,12,13 ECN 9121 - UPDATED MUD FLAP BRACKETS
6-13 CORRECTED MISPRINT IN NUMBERING ON 51714204 - ITEMS 24,25 WERE MISMARKED
20030304 3-13 ECN9139-ADDED 2 BOTTLE BRACKET
4-6 ECN9101-1 - CHANGE TO VISE MTG BRACKET KIT
20030325 1-13-16 ADDED 99903540 DRAWING TO INSTALLATION SECTION
20030505 1-11 ADDED COILAND CARTRIDGE PART NUMBERS TO 99901276 DRAWING
3-4 REVERSED UPPERAND LOWER DRAWER NUMBERS ON KIT 70733786
6-11 CORRECTEDAIR TANK PART NO. TO 70073063
20030707 9A-10,11 ECN 9195 - CHANGES IN 2002 FORD SUPER-DUTY WIRING
20031001 3-9,13 CORRECTED NUMBERING ON 51713311, ADDED ITEM#9 TO 51709717
20031020 8-10,12 ECN 9265 - UPDATED 51714812, 51714813 TO USE CURRENT FITTINGS

20031120 3-4 ADDED DRAWER SLIDE PART NOS. FOR PAINTED DRAWERS



0000DOM1:99900681: 19980810

REVISIONS LIST

DATE LOCATION DESCRIPTION OF CHANGE
20040322 1-7 ADDED 99903339 HOLE PATTERN FOR CRANE INSTALLATION
20040615 9A-10, 14 ECN 9428 -ADDED MAXI FUSES TO 99903167; ECN 9485 - ADDED 99903614
20040726 7-2,3 ECN 9498 - INCREASED BOOM SUPPORT HEIGHT
20040823 6-4 ECN 9532 - CHANGE TO HOSE ROUTING TO FLR 51714805
1-15-18 ECN 9536 - UPDATE TO 99903409 ALLISON INSTALLATION
20050128 1-12,13 ECN 9623 - UPDATE TO SELECTOR VALVE INSTALLATION ON FORD SD
10-9 ECN 9587 - CHANGE FROM 34 GAL TO 30 GAL SALVAGE TANK
3-3,10 ECN 8770 - SHELF UPDATE
20050520 1-16-20 ECN 9673 - UPDATE PTO WIRING DIAGRAMS
9A-5,11 ECN 9803 - CORRECT DRAWING, FASTENER PART NUMBER
9-5 ECN 9803 - CORRECT FASTENER PART NUMBERS
20051020 8-7 ECN 9805 - CYL 71411797 WAS 3B142860
10-18 ECN 9788 - ADDED 99903710 FUEL FILLDRAWING
9A-11 ECN 9846 - REVISED COMPRESSOR WIRING ON 99903187
20051206 1-11,14 ECN 9981 - REVISED HARDWARE FROM GR5 TO GR8 IN 93714834, 93714835, AND 93716276
1-13 ECN 9996 - ADDED FITTING TO 99903673
20060925 1-11,14 ECN 10251 - CHANGED QUANTITIES ON MUD FLAP BRACKET HARDWARE ON 93714834,
93714835, 93716276
20070111 1-13 ECN 10344 - CHANGE TO HOSE #4 ON 99903673




0000DOM1:99900681: 19980810

TORQUE DATA CHART

FINE THREAD BOLTS COARSE THREAD BOLTS
TIGHTENING TORQUE TIGHTENING TORQUE
e | wee e | wee

iy | SRGHER | V1% | AT TR | [ ol | SRETEE) BV TS B | IS
5M16-24 | 0.3125 19 14 27 20 5M16-18 | 0.3125 17 13 25 18
3/8-24 | 0.3750 35 26 49 35 3/8-16 | 0.3750 3 23 44 33
7/16-20 | 0.4375 55 41 78 58 7/16-14 | 0.4375 49 37 70 52
1/2-20 | 0.5000 90 64 120 90 1/2-13 | 0.5000 75 57 | 105 80
9/16-18 | 0.5625 | 120 90 170 130 9/16-12 | 0.5625 | 110 82 155 115
5/8-18 | 0.6250 | 170 130 | 240 180 5/8-11| 0.6250 | 150 115 | 220 160
3/4-16 | 0.7500 | 300 225 | 420 | 315 3/4-10 | 0.7500 | 265 200 | 375 | 280
7/8-11 | 0.8750 | 445 325 | 670 | 500 7/8-9| 0.8750 | 395 295 | 605 | 455
1-12| 1.0000 | 645 485 | 995 | 745 1-8 | 1.0000 | 590 445 | 910 | 680
11/8-12| 1.1250 890 670 | 1445 | 1085 11/8-7| 1.1250 795 595 | 1290 965
11/4-12 | 1.2500 | 1240 930 | 2010 | 1510 11/4-7| 1.2500 |1120 840 | 1815 | 1360
1-3/8-12 | 1.3750 | 1675 |1255 (2710 | 2035 1-3/8-6 | 1.3750 (1470 | 1100 | 2380 (1780
11/2-12 | 1.5000 |2195 |1645 | 3560 | 2670 11/2-6 | 1.5000 [1950 | 1460 | 3160 (2370

When using the torque data in the charts above, the following rules should be observed.

1. Bolt manufactureris particular specifications should be consulted when provided.

2. Flat washers of equal strength must be used.

3. All torque measurements are given in foot-pounds. To convert to inch-pounds, multiply by 12.

4. Torque values specified are for bolts with residual oils or no special lubricants applied. If special lubricants of
high stress ability, such as Never-Seez compound graphite and oil, molybdenum disulphite, collodial copper or white
lead are applied, multiply the torque values in the charts by the factor .90. The use of Loctite does not affect the
torque values listed above.

5. Torque values for socket-head capscrews are the same as for Grade 8 capscrews.

WARNING

Anytime a gear-bearing bolt is removed, it must be replaced with a new bolt of the identical grade and size. Once &
bolt has been torqued to 75% of its proof load and then removed, the torque coefficient may no longer be the same
as when the bolt was new thus giving indeterminate clamp loads after torquing. Failure to replace gear-bearing bolf
may result in bolt failure due to metal fatique causing serious injury or DEAH.

[




0000DOM1:99900681: 20030205 1-1 SECTION 1. SPECIFICATIONS & INSTALLATION

DOMINATOR 1-9’ MECHANICS BODY .....ooiiiiimiiniimniniinien s ss s ss s sas s sss s sansssassnns 3
GENERALSPECIFICATIONS ...t s s s a s s s s a e s an e 3
COMPARTMENT SPECIFICATIONS ...t ssn s s 3
STANDARD FEATURES .......co ittt e a e s e e e e ae s an e 4
OPTIONAL EQUIPMENT ...ttt m s e s m s e s a s e n b me s an e a e e an s an e 4
REQUIRED EQUIPMENT ... s a s am s ame s a e e s e an e amn e 4
DIMENSIONAL DRAWING ..ot s e s e e n e s an s a e s ne s bnn s 4
DOMINATOR1-11"MECHANICS BODY ........ooiiiiiiiiiiiiniinien s ssss s ssas e s ssanessanssns 5
GENERAL SPECIFICATIONS ...t n e e s s am e amn e 5
COMPARTMENT SPECIFICATIONS ...t an s 5
STANDARD FEATURES .......co it a e e e s e an s a e e ae e e ar s 6
OPTIONAL EQUIPMENT ...t s a s n e s an e e an e s am e e ane e e nans 6
REQUIRED EQUIPMENT .......eoiiiiic it s m s s a s s e s a e e s e e an e 6
DIMENSIONAL DRAWING ..ot s e e n e s an e a e s nn s bnn e 6
HOLEPATTERN -DOMINATOR CRANE INSTALLATION (99903339) .....ccceoiimimiiimneen e 7
INSTALLATIONKIT-9'BODY-GM (93711357) .....oeiieiiiiiiniennsi e sssn s ssan s ssssnsssnenns 8
INSTALLATIONKIT-9'BODY-PRE’99FORD (93711388) ......cceiieiiiiireiiinisnsisnsn s s e 8
INSTALLATIONKIT-11"BODY-GM (93711387 ... s s 9
INSTALLATIONKIT-11"BODY-PRE’99 FORD (93711386) ........cccsimiiirierinimninnsisssi e sanens 9
INSTALLATION KIT-1997 DODGE (93714090) .......c.ceiiiimiimiiniimninissssnsss s sssnsssssssssnssssnesas 10
INSTALLATIONKIT-11’BODY-84” CA‘99 FORD (93714835) ......coriiiiiiiernie s 11
INSTALLATIONKIT-11’BODY-120" CA ‘99 FORD (93714903) ......cccceriimrinrirnern s sse s 11
INSTALLATION-SELECTORVALVE, 1999-2004

FORD SUPERDUTY W/AUTO TRANSMISSION (99901276) .......ccocciommiiimmmrniienssnesssse e sssneens 12
INSTALLATION-SELECTORVALVE, 2005-PRESENT

FORD SUPERDUTY W/AUTO TRANSMISSION (99903673) ........ccvvimruimiimminimnnnisnesesssnessssesssssssnsisns 13
INSTALLATIONKIT-9’BODY-60" CA ‘99+ FORD (93714834) .......coceiiieernrees e 14
INSTALLATIONKIT-11’BODY-84"” CAF550-19000 GVW (93716276) .........ccreemriemrienrnennenieessansanens 14
INSTALLATION DWG. -DOM 1 ON 19000GVW FORD SUPERDUTY (99903540) ..........cccerurmniuernnnnisnnnas 15
INSTALLATIONKIT-11’BODY-84” CAFORD ‘99 (93716627) .......ccocimiiiieriiennnes e 16
INSTALLATION -PTO WIRING -ALLISON T1000/T2000 TCM 1 PTO (99903409-1) .......corcerrenrienninennns 16
INSTALLATION -PTO WIRING -ALLISON T1000/T2000 TCM 2 PTO (99903409-2) ........cocomrcummrnuenissnnnas 17
INSTALLATION -PTO WIRING -ALLISON T3000/T4000 TCM 1 PTO (99903409-3) ......cooeummmrirnreniinnnen, 18
INSTALLATION -PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4) ........coccmriemrnensinnnnas 19
INSTALLATION -PTOWIRING -ALLISON T1000/T2000 TCM 1 PTO FREIGHLINER (99903409-5) ........ 20




0000DOM1:99900681: 19980810 1-2 SECTION 1. SPECIFICATIONS & INSTALLATION

NOTES




0000DOM1:99900681: 20000706

1-3

SPECIFICATIONS
DOMINATOR 1 - 9 MECHANICS BODY

GENERAL SPECIFICATIONS

CRANES FOR WHICH BODY IS DESIGNED
CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTALBODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS

LEFT FRONT COMPARTMENT

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

REAR WORKBENCH W/THRU COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD

SECTION 1. SPECIFICATIONS & INSTALLATION

RAISED COMPARTMENT

IMT Models 1015, 2020, 3020 & 3820

60" Single Axle
(152.4cm)

8" x 12 ga. Plate (full length) Torsion Box

3" x 8" x 3/16" Structural Tubing

8"x 12 ga. Channel
1/8" 4-way Floorplate
94.78 cubic feet

(2.68 cubic meters)

2485 LBS
(1127 kg)

38.19 Square Feet

(3.55 square meters)

44"H X 36"W X 21"D
(111.8 x 91.4 x 53.3cm)
19.25 cubic feet

(.54 cubic meters)

101.78 cubic feet

(2.88 cubic meters)

2562 LBS
(1162 kg)

60"H X 36"W X 21"D
(152.4 x 91.4 x 53.3cm)
26.25 cubic feet

(.74 cubic meters)

24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

44"H X 36"W X 21"D
(111.8 x 91.4 x 53.3cm)
19.25 cubic feet

(.54 cubic meters)

60"H X 36"W X 21"D
(152.4 x 91.4 x 53.3cm)
26.25 cubic feet

(.74 cubic meters)

24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

9.5"H X 77"W X 12"D - 5.10 cubic feet
(24.1 x 195.6 x 30.9cm) - (.15 cubic meters)

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711

TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM1:99900681: 20000425 1-4 SECTION 1. SPECIFICATIONS & INSTALLATION

STANDARD FEATURES

* Six compartments of 14 ga. and 12 ga. galvannealed steel.
1/8” floorplate tops and backs.

Rear curbside compartment reinforced for crane mounting.
Compartment weatherproofing.

Fold-down 8" (20.3cm) tailgate with latching hardware.
Rear 18" workbench with thru-compartment.

Outrigger housing tube.

Four recessed cargo tie-downs.

Two rear mounted grab handles.

Galvannealed seamless hemmed reinforced doors.
Polished stainless steel T-handle latches.

Stainless steel hinges.

Spring loaded door stops on vertical doors.

Body mounting kit.

Primed and undercoated.

Torsion box understructure.

Integrated electrical control system with automotive style harnesses.
Truck-Lite® related light and reflector kits with back-up alarm.
Right hand raised and vented oxy/acet compartment.
Molded rubber fender extensions.

Hitch inser tube.

OPTIONAL EQUIPMENT

» Consultyourlocal IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT

(if acraneis installed on the body)

e 10150r 2020 Crane: Left rear “Up-Down” Outrigger and right rear “Up-Down.In-Out” Outrigger.
» 3020 0r 3820 Crane: Left front “Up-Down” Outrigger, Right front “Up-Down/In-Out” Outrigger.
Left rear “Up-Down” Outrigger, and Right rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

LR LH LF
&
(i) ()
[¢
d
d
o (]
1 rr RH RF
L 71.38 3863

110

19.38

A 4
A
A



0000DOM1:99900681: 20000706

1-5

SPECIFICATIONS
DOMINATOR 1 - 11' MECHANICS BODY

GENERAL SPECIFICATIONS
CRANES FOR WHICH BODY IS DESIGNED
CHASSIS CAB-TO-AXLE (CA)

LONGSILLS

CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTALBODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS

LEFT FRONT COMPARTMENT

LEFT VERTICAL COMPARTMENT

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT VERTICAL COMPARTMENT

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

REAR WORKBENCH W/THRU-COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD RAISED COMPARTMENT
IMT Models 1015, 2020, 3020 & 3820

84" Single Axle

(213.4cm)

8" x 12 ga. Plate (full length) Torsion Box

3" x 8" x 3/16" Structural Tubing
8"x 12 ga. Channel

1/8" 4-way Floorplate
119.90 cubic feet

(3.39 cubic meters)

127.97 cubic feet

(3.62 cubic meters)

2900LBS
(1315 kg)

2977 LBS
(1350 kg)

46.50 Square Feet

(4.32 square meters)

44"H X 41-1/2"W X 21"D
(111.8 x 105.4 x 53.3cm)
22.19 cubic feet

(.63 cubic meters)

60"H X 41-1/2"W X 21"D
(152.4 x 105.4 x 53.3cm)
30.26 cubic feet

(.86 cubic meters)

44"H X 18"W X 21"D - 9.62 cubic feet
(111.8 x 45.7 x 53.3cm) - (.27 cubic meters)

24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

44"H X 41-1/2"W X 21"D
(111.8 x 105.4 x 53.3cm)
22.19 cubic feet

(.63 cubic meters)

60"H X 41-1/2"W X 21"D
(152.4 x 105.4 x 53.3cm)
30.26 cubic feet

(.86 cubic meters)

44"H X 18"W X 21"D - 9.62 cubic feet
(111.8 x 45.7 x 53.3cm) - (.27 cubic meters)

24"H X 47"W X 21"D - 13.71 cubic feet
(61.0 x 119.4 x 53.3cm) - (.39 cubic meters)

44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

9.5"H X 77"W X 12"D - 5.10 cubic feet
(24.1 x 195.6 x 30.9cm) - (.15 cubic meters)

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424

SECTION 1. SPECIFICATIONS & INSTALLATION



0000DOM1:99900681: 19990805 1-6 SECTION 1. SPECIFICATIONS & INSTALLATION

STANDARD FEATURES

» Eight compartments of 14 ga. and 12 ga. galvannealed steel.
1/8” floorplate tops and backs.

Rear curbside compartment reinforced for crane mounting.
Compartment weatherproofing.

Fold-down 8" (20.3cm) tailgate with latching hardware.

Rear 18" workbench with thru-compartment.

Outrigger housing tube.

Four recessed cargo tie-downs.

Two rear mounted grab handles.

Galvannealed seamless hemmed reinforced doors.

Polished stainless steel T-handle latches.

Stainless steel hinges.

Spring loaded door stops on vertical doors.

Body mounting kit.

Primed and undercoated.

Torsion box understructure.

Integrated electrical control system with automotive style harnesses.
Truck-Lite® related light and reflector kits with back-up alarm.
Right hand raised and vented oxy/acet compartment.
Molded rubber fender extensions.

Hitch insert tube.

OPTIONAL EQUIPMENT

» Consultyourlocal IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT

(if acraneis installed on the body)
e 10150r 2020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down.In-Out” Outrigger.
e 3020 0r 3820 Crane: Left Front “Up-Down” Outrigger, Right Front “Up-Down/In-Out” Outrigger.
Left Rear “Up-Down” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

LR LH Lv LF
() o
q
(¢
q
o (0]
® RR RH RV RF
> 92.13 e 41.88 N
—» 21 % 21 |<—
o o] 4 h
| |
Slg
y (<
<
000
=7 2 —
« 77
) 92 >




0000DOM1:99900681: 20040322 1-7 SECTION 1. SPECIFICATIONS & INSTALLATION

HOLE PATTERN - DOMINATOR CRANE
INSTALLATION (99903339)

DOM LO/PRO

HOLE INDEX PER CRANE MODEL oM INDEX PER CRANE
D=3820/5020 AN
6020 (NOT AVAILABLE ON LO/PRO)
6025 (NOT AVAILABLE ON LO/PRO)
%.1015/2020 REQUIRE SPECIAL CONSIDERATION
050 20.63 - =
17.63 — @D ®D 17.75 ———® @B ® eB
1450 | ela (Jla 1450 — | @A oA
10.25 —— | 1038 Q
788 ——@ @
3.00 S oA B S oA-B
2.88 —1—@D D . A\ T - ?T -
00— 0.0
Y T | N
o
S ?,-3. 8  gg 383 R adQ 8
© S 5y N g5 59 &
DOM2
HOLE INDEX PER 1750 — = oF & oF
CRANE MODEL
14.25 i oF & OF
E=1015
F=2020
G=3820/5020
H=6020 1150 [ 4
J=6025
2.75 2 @E-F i @ E-F
0.0 |
o
o n o
R .
o P g




0000DOM1:99900681: 19990805 1-8 SECTION 1. SPECIFICATIONS & INSTALLATION

3.8 — 110.00 "

|

o of
)/_’_:____\‘__ _____ =
Qoe —~ 9.00 —15.75— ewe +

INSTALLATION KIT-9' BODY-PRE '99 FORD (93711388)

1. 52711915 BRACKET LEFT-FRONT 2
REMOVE 2. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5 4
3. 73054768 POSITIONER-VALVE 1
= 4. 72063007 WASHER 5/8 WRT 28
i 5. 72062091 NUT 5/8-11 LOCK 12
é/w/ o 6. 76039117 MUD FLAP (NOT SHOWN) 2
43 7. 72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP) 6
43 1S INSTALLED WHENEVER 8. 72063078 WASHER 5/16X1-5/8 OD WRT(FLAP) 6
CHASSIS SUSPENSION IS 9. 72063002 WASHER 5/16 WRT (MUD FLAP) 6
MODIFIED. - 10. 72062109 NUT 5/16-18 LOCK (MUD FLAP) 6
) 11. 60109146 FRAME EXT 2
DIFFERENTIAL /DRIVE SHA,,-T_/ 12. 72060150 CAP SCR 5/8-11X1-3/4 HHGR5 8
110.09
e e —l

@EEE /@
/ /
| A 4 A R
00 G
[N L\v _______________ 7
300 —— L_ DRILL AT ASM.¢.88 (2)

LOCATE BY USING —1"
EXISTING CHASSIS HOLES

41.50

602.90

INSTALLATION KIT-9' BODY-GM (93711357)
52711422 BRACKET LEFT&RIGHT FRONT
60113382 TAB

72060149 CAP SCR 5/8-11X1-1/2 HHGR5
72060150 CAP SCR 5/8-11X1-3/4 HHGR5
72063007 WASHER 5/8 WRT

72062091 NUT 5/8-11 LOCK

76039117 MUD FLAP (NOT SHOWN)
72060025 CAP SCR 5/16-18X1 HHGRS5 (FLAP)
72063078 WASHER 5/16X1-5/8 OD WRT(FLAP)
72063002 WASHER 5/16 WRT (MUD FLAP)
72062109 NUT 5/16-18 LOCK (MUD FLAP)

POONOUAWNE
N
OOOONNEOARMN

=



0000DOM1:99900681: 19980810 1-9 SECTION 1. SPECIFICATIONS & INSTALLATION

— 134.00
i -
N . e s 00 (®
— b A ) 7 TN Y A
so0 |- ©00 + EEO
- 8.80 35.80
84.00

REMOVE INSTALLATION KIT-11' BODY-PRE 99 FORD (93711386)

2. 52712527 BODY MTG BRKT-FRONT 2
= 3. 73054768 POSITIONER-VALVE 1
= 4. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5 4
5. 72060150 CAP SCR 5/8-11X1-3/4 HHGR5 8
4 6. 72063007 WASHER 5/8 WRT 28
7. 72062091 NUT 5/8-11 LOCK 12
13,15 INSTALLED WHENEVER 8. 76039117 MUD FLAP (NOT SHOWN) 2
MODIFIED. g 9. 72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP) 6
/ > 10. 72063078 WASHER 5/16X1-5/8 OD WRT(FLAP) 6
11. 72063002 WASHER 5/16 WRT (MUD FLAP) 6
DIFFERENTIAL — DRIVE SHAFT 12. 72062109 NUT 5/16-18 LOCK (MUD FLAP) 6
-\ 134.00 |
[y T T T T T e T e e — _'I
@
96060 !
|
, |
C I
—— L\ __________________
3.00 —=dq |-§/ DRILL AT ASM.2.88 (2)
LOCATE 83Y USING
EXISTING CHASSIS HOLES
41.50
84.00

INSTALLATION KIT-11' BODY-GM (93711387)
52711422 BRACKET LEFT&RIGHT FRONT
60113382 TAB

72060149 CAP SCR 5/8-11X1-1/2 HHGR5
72060150 CAP SCR 5/8-11X1-3/4 HHGR5
72063007 WASHER 5/8 WRT

72062091 NUT 5/8-11 LOCK

76039117 MUD FLAP (NOT SHOWN)
72060025 CAP SCR 5/16-18X1 HHGR5 (FLAP)
72063078 WASHER 5/16X1-5/8 OD WRT(FLAP)
72063002 WASHER 5/16 WRT (MUD FLAP)
72062109 NUT 5/16-18 LOCK (MUD FLAP)

POOONOGORAWNE
=N
OO ONNNONAN

e



0000DOM1:99900681: 19980810 1-10 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION KIT-1997 DODGE (93714090)
1. 52714082 MODIFICATION
2. 52714091 BRACKET-FRONT
3. 52714092 BRACKET-REAR
4. 60120432 EXT-FRAME RH
5. 60120433 EXT-FRAME LH
6. 72060025 CAP SCR 5/16-18X1 HHGR5
7. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5
8. 72062091 NUT 5/8-11 HEX LOCK
9. 72062109 NUT 5/16-18 HEX LOCK

10. 72063002 WASHER 5/16 WRT

11. 72063007 WASHER 5/8 WRT

12. 72063078 WASHER 5/8X1-1/2

13. 76393799 MUD FLAP 16X24

BACK OF CAB

=

N
NOPRODONNORENNERE

WELD STRUCTURAL COMPONENTS IN ACCORDANCE
WITH ANSI/AWS D14.3 WELDING SPECIFICATIONS

~— O
~LN
~. U\
N

SHACKLE STOP *\_ﬁ
&

BOLT THRU TOP FLANGE OF CHASSIS
OR WELD TO TOP FLANGE OF CHASSIS

SPRING SHACKLE BRACKET
WELD 1007

6,9,
19,12,13



0000DOM1:99900681: REV 20060925 1-11 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION KIT-11’ BODY-84” CA ‘99 FORD (93714835)

REV F 20060925
STREET SIDE VIEW SHOWN
134.12"
72060151 5/8-11X2 CAP SCR, HHGRSZ (4-2/$IDE)
m 72062233 5/8-11 TOP LOCK NUT, GRS (4-2/SIDE)
52714843 BODY 7506319 5/8 FLAT WASHER (8-4/SIDE)
MOUNTING .
BRACKET (2) DRILL 2 5/8" DIA. HOLES
THROUGH CHASSIS
. FRAME FOR 5/8" GRADE 8
[ 3125 FASTENERS (BOTH SIDES
L, -l / rfg
e — Chex] O
: = O
L n 72060025 5/16X1 CAP SCREW (6-3/SIDE)
8.00" 72062109 5/16 NYLOC NUT (6-3/ SIDE)
APPROX 72063002 5/16 FLAT WASHER (6-3/ SIDE)
72063078 5/16 X 1.5 FENDER

WASHER (6-3/ SIDE)
76393799 MUD FLAP (2)
72060151 5/8X2 CAP SCR, HHGRSZ (8-4/SIDE)
72601859 5/8-11 ZINC NYLOC NUT, GRS (8-4/SIDE) 60125128 MUD FLAT
72063119 5/8 FLAT WASHER (16-8/SIDE) MOUNTING BRACKET (2)

72060025 5/16X1 CAP SCR (6)

72062109 5/16 NUT NYLOC GRS (6)
72063002 5/16 FLAT WASHER (9)
76392598 5/16 THREAD SEAL WASHER (3)

INSTALLATION KIT-11’ BODY-120” CA ‘99 FORD (93714903)

13412

]

STREET SIDE VIEW SHOWN 72060151 62 X 20D GRB CAP SCREV (6>
72062233 .62 GRS TOP LOCK NUT <6)
72063119 .62 GRS WASHER (12

52714904 BODY MOUNTING BRACKET
DOUBLE SKIN FORD CHASSIS FRAME AHEAD OF REAR WHEELS
/ CMEASURES 34.81° OUTSIDE TO OUTSIDE)

3125

DRILL THREE 5/8” DIA HOLES THROUGH CHASST:
/ FRAME FOR 5/8° GRADE 8 FASTENERS CBOTH
° ° °
-~ —
—3900 —| ° ° o ¥
- a—
\ . U / AN
\
° I_\Qooooo‘.ooo /- C".O
." o, [o 0%
“ be o o o -}— °
\ % -2\ | y 5
4400
APPROXIMATE
- +
72060025 .31 X 100 CAP SCREW (8
72060150 .62 X 175 GRS CAP SCREW (@ 72062109 31 NYLOCK NUT @&
72062233 62 GRG TOP LOCK NUT (8> 72063002 .31 FLAT VASHER (8>
72063078 31 X 15 FENDER WASHER (B
72063119 .62 GRS WASHER 16)
BACK OF 120° CA. CAB l—
76393799 INT MUDFLAP (2

DRILLING OF CHASSIS FRAME REQUIRED

FOR THIS MOUNTING HOLE. USE MOUNTING 72060025 .31 X 1.00 CAP SCREW <6)

BRACKET (52714904> AS A JIG. 72062109 .31 NYLOCK NUT <6) 60125128 MUD FLAP MOUNTING BRACKET ¢2>
72063002 .31 FLAT WASHER <9)
7A3QPRAA A1 THRFAN SFAI WASHFR ¢R) STRFFT SIMF



0000DOM1:99900681: 20050128 1-12 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION-SELECTOR VALVE, 1999-2004 FORD SUPER 5. 72060046 CAP SCR 3/8-16X1 HHGR5 2
DUTY W/AUTO TRANSMISSION (99901276) 6. 72062179 NUT 3/8-16 HEX CNTR LOCKING 4
1. 60121487 BRKT-SELECTOR VALVE MTG 1 7. 72053763 ELBOW #8MSTR #8MJIC 90° 1
2. 73540089 VALVE-SELECTOR W/RELIEF 12V 1 8. 72053777 ELBOW #8MSTR #8MJIC 45° 2
3. 51394353 HOSE 1/2X18 #8F#8F 1 9. 72532358 ADPTR #8MSTR #8MJIC 1
4. 51394578 HOSE 1/2X43 #8F#8F 1 10. 72532657 TEE-SWVL NUT RUN JIC 3/4 1

COMPRESSOR PRESS.
10 2

€ I a2
TO RETURN FILTER\ N FTa

F3 CRANE PRESS.

HYDRAULIC SCHEMATIC

1 (LOCATED APPROX S.50° BEHIND
THE TRANSMISSION SUPPORT
CROSSMEMBER, THE EXISTING HOLES
IN THE FRAME WILL HAVE TO BE
ENLARGED TO ACCOMODATE A 0.38°
CAP SCREW)

FROM CRANE &
CPRSR RETURN LINES

1999 FORD F350, F450, & F550
STREET SIDE (DRIVER’'S SIDE> FRAME RAIL

WIRING WITH IMT DOMINATOR

THE SOCKET HEAD CAP_ SCREWS ELECTRICAL SYSTEM

ARE PROVIDED WITH THE VALVE

BLUE

SEE THE ELECTRICAL DETAILS DD:INSCIJENE%JID

TO THE RIGHT OF THIS DRAWING

BLUE <GROUND>

BROWN (12 V SIGNAL)
“TD SELECTOR’ CIRCUIT FROM
THE IMT CHASSIS HARNESS,

CWIRE 1S STAMPED WITH THE
CIRCUIT DESIGNATION>

70 PRESSURE PORT

77040446 ON HYDRAULIC PUMP

CARTRIDGE
77041661

NOTES:
1> INSURE THAT THE ‘FROM PRESSURE SWITCH’
CIRCUIT IS NOT CONNECTED TO THE PRESSURE
SWITCH ON THE COMPRESSOR WITH THE NEW
DOMINATOR ELECTRICAL SYSTEM. THIS IS ALSO
KNOWN AS THE °FROM COMPRESSOR SPEED
CONTROL® CIRCUIT WITH THE DLD RELAY BOARD,

2> PORTS MAY BE LABELED DIFFERENT THAN SHOWN.
NORMALLY OPEN PORT IS THE COMPRESSOR PORT.

TO CRANE PRESSURE:

TO COMPRESSOR
PRESSURI

SEE NOTE 2 8 @




0000DOM1:99900681: REV. B: 20070111 1-13 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION-SELECTOR VALVE, 2005-PRESENT FORD 7. 72053763 ELBOW#BMSTR#8MJIC 90° 1
SUPER DUTY W/AUTO TRANSMISSION (99903673) 8. 72053777 ELBOW#BMSTR#8MJIC 45° 2
1. 60121487 BRKT-SELECTOR VALVE MTG 1 9. 72532358 ADPTR #8MSTR #8MJIC 1
2. 73540089 VALVE-SELECTOR W/RELIEF 12V 1 10. 72532657 TEE-SWVLNUT RUN JIC 3/4 AR
3. 51395678 HOSE-FF 1/2X22 OAL (8-8) 1 72534436 TEE-SWVLNUTRUNJIC16CTR8 AR
4. 51711818 HOSE-FJ 1/2X61 OAL (8-8) 1 11. 72060738 CAP SCR5/16-18X2.5 SH PLAIN 2
(WAS 51395532) 12. 72063003 WASHER 3/8 FLAT 2
5. 72060049 CAP SCR3/8-16X1.75 HHGRS 2 13. 72063002 WASHER 5/16 FLAT 2
6. 72062103 NUT 3/8-16 HEXNYLOC ZINC 2 14. 72062109 NUT5/16 HEXNYLOC 2
15. 77040446 COIL REF
REF

rL(L 17.0416_6_‘] SOLENOID VALVE
PTO

57 COMPRESSOR PRESS.
|
3200 psic | P3
AR

HYDRAULIC SCHEMATIC

TO RETURN FILTER
10 \

CRANE PRESS.

1 (LOCATED APPROX 5.50" BEHIND THE
TRANSMISSION SUPPORT CROSSMEMBER.
WILL HAVE To B ENLARGED 10
- WIRING WITH IMT DOMINATOR
ACCOMODATE A 0.38" CAP SCREW.
) ELECTRICAL SYSTEM

FROM CRANE &
CPRSR RETURN LINES

2005 FORD F350, F450, & F550

BLUE
STREET SIDE (DRVER'S SIDE) FRAME RAIL DIN CONN.

ON SOLENOID

1 @

SEE THE ELECTRICAL DETAILS

TO THE RIGHT OF THIS DRAWING "TO_SELECTOR” CIRCUT FROM
T

HE IMT CHASSIS HARNESS.

(e BRGNS T
BLUE (GROUND) )

/BROWN (12 V SIGNAL)

16 (REF)

TO PRESSURE PORT
ON HYDRAULIC PUMP

NOTE: PORTS MAY BE LABELED DIFFERENTLY THAN SHOWN.
NORMALLY OPEN PORT IS THE COMPRESSOR PORT.

TO CRANE PRESSURI

TO COMPRESSOR
PRESSURE

SEE NOTE 1 8 (2)



0000DOM1:99900681: REV 20060925 1-14 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION KIT-9° BODY-60"” CA ‘99+ FORD (93714834)

REV E 20060925
STREET SIDE VIEW SHOWN

‘ 110.12"
|
B 72060151 5/8-11X2 CAP SCR, HHGR8Z (4-2/SIDE)
i
i
i
|
i

72062233 5/8 TOP LOCK NUT, GR8 (4-2/SIDE)
72063119 5/8 FLAT WASHER (84/SIDE)
52714905 BODY MOUNTING
DRILL 5/8" DIA. HOLES
| BRACKET (2) THROUGH CHASSIS
FRAME FOR 5/8" GRADE 8
FASTENERS (BOTH SIDES)

Chax) 0

s A
L 72060025 5/16X1 CAP SCREW (6-3/SIDE)
. + 72062109 5/16 NYLOC NUT (6-3/SIDE)
4.50" 72063002 5/16 FLAT WASHER (6-3/SIDE)
APPROX 72063078 5/16 X 1.5 FENDER
FROM CAB \ WASHER (6-3/SIDE)
76393799 MUD FLAP (2)

60125128 MUD FLAT

72060025 5/16X1 CAP SCR (6) MOUNTING BRACKET (2)
72062109 5/16 NUT NYLOC GR8 (6)

72063002 5/16 FLAT WASHER (6)

76392598 5/16 THREAD SEAL WASHER (6)

72060151 5/8-11X2 CAP SCR, HHGRS8Z (8- 4/SIDE)
72601859 5/8-11 HEXZINC NYLOC NUT, GR8 (8 -4/SIDE)
72063119 5/8 FLAT WASHER (16 -8/SIDE)

INSTALLATION KIT-11° BODY-84” CA F550-19000 GVW

(93716276)
REV E 20060925
STREET SIDE VIEW SHOWN
134.12"
72060151 5/8-11X2 CAP SCR, HHGRSZ (4-2/SIDE)
r 72062233 5/8 TOP LOCK NUT, GR8 (4-2/SIDE)
! ﬁgbﬁ%ﬁ SODY 72063119 5/8 FLAT WASHER (8-4/SIDE)
! DRILL THREE 5/8" DIA. HOLES
i BRACKET (2) THROUGH CHASSIS 60122777 (2) REAR SHIM.
i 31.25" PR R o8 SRADES CASots DO NOTWELD
' ‘ FASTENERS (BOTH SIDES AHEAD OF REAR OF SHIM.
i !
I Chexg) 0
| = bl
L? T'i i 72060025 5/16X1 CAP SCREW (6-3/ SIDE)
.00 72062109 5/16 NYLOC NUT (6-3/SIDE)
APPROX 72063002 5/16 FLAT WASHER (6-3/ SIDE)
72063078 5/16 X 1.5 FENDER
\ WASHER (6-3/ SIDE)
76393799 MUD FLAP (2)
72060151 5/8-11X2 CAP SCR, HHGRSZ (8-4/SIDE) 60125128 MUD FLAT
72601859 5/8-11 HEX ZINC NYLOC NUT, GRS (8-4/SIDE) MOUNTING BRACKET (2)

72063119 5/8 FLAT WASHER (16-8/SIDE)

72060025 5/16X1 CAP SCR (6)

72062109 5/16 NUT NYLOC GRS8 (6)
72063002 5/16 FLAT WASHER (9)
76392598 5/16 THREAD SEAL WASHER (3)

)



0000DOM1:99900681: 20030205

INSTALLATION DWG. - DOM 1 ON 19000GVW FORD
SUPERDUTY (99903540)

)

e

1-15

REPRESENTATION OF MOUNTING
HOLES IN TOP OF FRONT BRACKET

SECTION 1. SPECIFICATIONS & INSTALLATION

TOP OF CHASSIS FRAME

NOT INCLUDING "ADDED" SHIM

32.75
d-15 UJ0.75 TYP '\

TOP OF 19000 ° ° ° o

GVW CHASSIS o ° /o T No \ 178

FRAME | I|_\ oo 1 \ N

] SoT— =2 o o °| (¥ ] 4.33
2.12 ) < bl T
\ \\é
— 20.38 95.06

THIS DENOTES WHERE THE OUTER
SKIN OF THE CHASSIS FRAME WILL
REQUIRE DRILLING TO MOUNT BODY.

84.00 CA

46.88
50.50 MAX. A.F.




0000DOM1:99900681: 20020429 1-16 SECTION 1. SPECIFICATIONS & INSTALLATION

20030205
INSTALLATION KIT-11’ BODY-84” CA FORD ‘99 (93716627)

'[ 134.12
-

STREET SIDE VIEW SHOWN

/— 60123152 BODY MOUNTING BRACKET (2)

72060151 .62 X 2.00 GR8 CAP SCREW (4)
72062233 .62 GR8 TOP LOCK NUT (4)
72063119 .62 GR8 WASHER (8)

I [ A
v H AR i o

== ol

l—8.00 _|_ \

PPROXIMATE 72060025 .31 X 1.00 CAP SCREW (8)
72062109 31 NYLOCK NUT (8)

72063002 :31 FLAT WASHER (8)

72063078 31 X 1.5 FENDER WASHER (8)

\— 76393799 IMT MUDFLAP (2)

72060150 .62 X 1.75 GR5 CAP SCREW (8)
72062233 |62 GR8 TOP LOCK NUT (8) 72060025 .31 X 1.00 CAP SCREW (6) 60125128 MUD FLAP MOUNTING

Tasssiio &2 GrowASHER 1o 06208 3 OCKNITID,

(9)
76392598 .31 THREAD SEAL WASHER (3) STREET SIDE

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1)
99903409.01 REV. B 20050520
77044764 FUSE HOLDER W/O FUSE
77041527 FUSE-ATC 7.5 AMP
77041251 RELAY- P & B VF4-45F 11
77441047 TERMINAL-150 16-18 GAMALE
77044556 DIODE, 2.2 AMP

SUPPLIED

IGNITION WITH PTO \’7 L
12v PTO" |

*‘?% L | LAMP | PTO
1’2 N 1

| | |PRESS
in! |

ﬂ SWITCH
R

arON =
AN =2 A

VE

[3)] w
LA
—q
ST

PTO

E-BRAKE f

L WIRE

N

CONNECTOR [WIRE
ON TCM [J1-19

NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. TCM for Sterling Actera is under the cab. Use customer access metripack connector located on driver’s side
wheel well. Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #4 in the part’s list.

4. TCM for International 4300 and 4400 models is under the cab. Use customer access metripack connector
located on the driver’s side, upper wheel well. Use cavity “B” for wire J1-06 and cavity “C” for J1-19. Use item #4
in the part’s list.

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J



0000DOM1:99900681: REV. B 20050520 1-17 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2)

1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC 7.5 AMP 1
3. 77044556 DIODE - 2.2 AMP/ 274V 2
4. 77041251 RELAY-P & B VF4-45F11 2
5. 77441047 TERM-15016-18GA MALE 2
COMP. PTO |
SUPPLIED LAMP PTO
WITH PTO | | kk 4 p1O ”:ET PRESS
| ] SOLENOID SWITCH
| covprEss! i\ PTOH
| swiTcH | COMP "y COMPRESSOR
IGNITION e RELAY PTO
12V« ] - CRANE |
i2 2p || PTO LAMP | ”=E E-I;CE:SS
|
n | ? | 13 SW|TCH
NP | | PTO
4 i " CRANE ' i i ﬂ
| _SwWITCHI I_l SRANE
3 _/ 4 BRYS 1
E-BRAKE I T , v
- M_%E ¢ ' RELAY
GREY
CONNECTOR ‘j‘g"}g )
ON TCM
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.
2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. TCM for Sterling Actera is under the cab. Use customer access metripack connector located on driver’s side
wheel well. Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #5 in the part’s list.

4. TCM for International 4300 and 4400 models is under the cab. Use customer access metripack connector
located on driver’s side, upper wheel well. Use cavity “B” for wire J1-06 and cavity “C” for J1-19. Use item #5 in
the part’s list.

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J



0000DOM1:99900681: 99903409.03 REV. B 20050520 1-18 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)

1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC 7.5 AMP 1
3. 77041251 RELAY-P & B VF4-45F11 2
4. 77441047 TERM-150 16-18GA MALE 3
5. 77044556 DIODE,2.2AMP 1
IGNITION, SUPPLIED WITH PTO
_(
1,2_/ ¢£ a PTO LAMP |
a | | =B Pssure
3 | ?_;7 SWITCH
5 R . Y PToﬂ
B SWITCHJ S
E-BRAKE f — — EF\ PTO
RPN L
= 3 133
PIN 2
GRAY
CONNECTOR | PIN 30 <
ON TCM ,sk
PIN 31 « l
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector:

(Located near the GM upfitter connector in the engine compartment on the right side)
Wire 114 = Pin A

Wire 117 = Pin B

Wire 161 = Pin J



0000DOM1:99900681: 99903409.04 REV. B20050520 1-19 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)

1. 77044764 FUSE HOLDER W/O FUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77044556 DIODE-2.2AMP, 274 VOLT 3
4. 77041251 RELAY-P & B VF4-45F11 4
5. 77441047 TERM-150 16-18GA MALE REF
SUPPLIED |CO|IY/IAPMFF:T6: PTO
WITH PTO
v PO [—RJPRESS
Tk | L SOLENOID SWITCH
12 ] | ) PTOH
COMPRESS COMP [#\ |4
il:i | SMHIGH—I RELAY !_E COMPRESSOR
4 R - — RS PTO
CRANE |
|| PTQ LAMP | PTd
3 | F@PRE Ss
E-BRAKE 1 | . SWITCH
: | L i &
3 PTOH
" CRANE
CRANE CRANE
L swircH | RELAY H PTO
Lva 4 4 B3 -
3
PIN 2
GREY
CONNECTOR |PIN 30 L
ON TCM 3
FE%
PIN 31 <
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.
3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right
side)

Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.



0000DOM1:99900681: 99903409.05 REV. B20050520 1-20 SECTION 1. SPECIFICATIONS & INSTALLATION

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)
1. 77041251 RELAY-P & B VF4-45F11 2

2. 77044556 DIODE-2.2AMP, 274 VOLT 2

TO FREIGHTLINER HARNESS (BACK OF CAB)
CONNECTION TO PTO SOLENOID CONNECTOR

200D 151T (PURPLE) \ _— GROUND (BLACK)

2 PIN CONNECTOR
m

e
e

e

/( e
1.
—_

PTO ENGAGE
(IMT HARNESS)

PTO 2 200 1413 (PURPLE)
PRESSURE TO FREIGHTLINER
SWITCH 5

E-BRAKE [

sl

I—
51
P —

— HARNESS (BACK OF CAB)
|¥\ 7 K CONNECTION TO PTO
s~ - PRESSURE SWITCH

WIRE<~——1 1—/ ¥F% PToﬂ \ GROUND (BLACK)
J1-06 — 2 PIN CONNECTOR
WIRE
J1-19 <

GREY

CONNECTOR

ON TCM

NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right
side)

Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.



0000DOM1:99900681: 19980810 2-1 SECTION 2. COMPARTMENT DOORS

SECTION 2. COMPARTMENT DOORS

9" VERSION ..o 3
COMPARTMENT DOORS ..ot 3
11" VERSION L. e 4

COMPARTMENT DOORS ..ot 4




0000DOM1:99900681: 19980810 2-2 SECTION 2. COMPARTMENT DOORS
NOTES




0000DOM1:99900681: 19990805 2-3 SECTION 2. COMPARTMENT DOORS

9' VERSION
COMPARTMENT DOORS
ITEM COMPARTMENT DOOR SIZE (INCHES) PART NO.
1. LEFT FRONT W/LATCH 19.00W X 40.88H 52711211
1R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
2. LEFT FRONT W/O LATCH 15.63W X 40.88H 52711282
2R. RAISED COMPARTMENT 15.63W X 56.88H 52711295
3. LEFT HORIZ W/LATCH 23.50W X 22.50H 52711427
LEFT HORIZ W/O LATCH 23.50W X 22.50H 52711426
4. LEFTREAR 19.00W X 40.88H 52711211
5.  RIGHT FRONT W/LATCH 19.00W X 40.88H 52711211
5R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
6. RIGHT FRONT W/O LATCH 15.63W X 40.88H 52711282
6R. RAISED COMPARTMENT 15.63W X 56.88H 52711295
7. RIGHT HORIZ W/LATCH 23.50W X 22.50H 52711427
RIGHT HORIZ W/O LATCH 23.50W X 22.50H 52711426
8. RIGHT REAR 19.00W X 40.88H 52711211

COMPONENTS USED ON EACH DOOR

HINGE-STAINLESS STEEL 2 72661383
MACH SCR 1/4-20X3/4 TORX-SS 8 72601652
NUT 1/4-20 LOCK-SS 8 72062194
WASHER 1/4 SS 8 72063166
WELD NUT 1/4-20 2 72062264
LATCH ASSEMBLY COMPONENTS
LATCH-2PT W/STUDS 72661466
LATCH GASKET 76393253
NUT #10-24 LOCK - SS 72062123
ROD - DOOR 19.75" 60112517
ROD - DOOR 10.75" 60116985
ROD - DOOR 27.62” 60111530
REPLACEMENT LOCK AND KEY 72066373
PIN & WASHER KIT 94732135
WASHER .31 RUBBER (PART OF 94732135) REF
WASHER .31 FLAT (PART OF 94732135) REF
COTTER PIN - LATCH (PART OF 94732135) REF
LATCH-1PT W/STUDS (THRU-COMPARTMENT) 72661470
WEATHERSTRIPPING COMPONENTS
WEATHERSTRIP W/ADHESIVE BACKING 5/8X1/2 70393684
WEATHERSTRIP W/ADHESIVE (DBL DOOR) 3/4X3/8 89393638
WEATHERSTRIP ADHESIVE - TUBE 70067005

NOTE: WEATHERSTRIP ADHESIVE BACKING MUST BE APPLIED SO THAT THE DOOR
COMPRESSES RATHER THAN SHEARS THE ADHESIVE STRIP.

RUBBER FENDER COMPONENTS

RUBBER FENDER 2 89395454
RIVET 1/4X1/2 AL LARGE HEAD 38 72661384
GRAB HANDLE COMPONENTS

GRAB HANDLE 72661467
CAP SCR 5/16-18X1 PHHD SS 72601590
WASHER 5/16 WRT SS 72063152
NUT 5/16-18 LOCK SS 72062167
DECAL SETS

OUTSIDE MOUNTED 71394099
DOOR MOUNTED-SHEET 1 71394101

DOOR MOUNTED-SHEET 2 71394100



0000DOM1:99900681: 19990805

2-4

SECTION 2. COMPARTMENT DOORS

2R R8 9 10

1

\/2,\3 \4 5 |

1R 2
11' VERSION
COMPARTMENT DOORS
ITEM  COMPARTMENT DOOR SIZE (INCHES) PART NO.
. LEFT FRONT W/LATCH 19.00W X 40.88H 52711211
1R. RAISED COMPARTMENT 19.00W X56.88H 52711217
2. LEFT FRONT W/O LATCH 19.00W X 40.88H 52711210
2R.  RAISED COMPARTMENT 19.00W X 56.88H 52711218
3. SECOND LEFT FRONT 19.00W X 40.88H 52711211
4.  LEFT HORIZ W/LATCH 23.50W X 22.50H 52711427
LEFT HORIZ W/O LATCH 23.50W X 22.50H 52711426
5 LEFT REAR 19.00W X 40.88H 52711211
6.  RIGHT FRONT W/LATCH 19.00W X 40.88H 52711211
6R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
7. RIGHT FRONT W/O LATCH 19.00W X 40.88H 52711210
7R.  RAISED COMPARTMENT 19.00W X 56.88H 52711218
8. SECOND RIGHT FRONT 19.00W X 40.88H 52711211
9. RIGHT HORIZ W/LATCH 23.50W X 22.50H 52711427
RIGHT HORIZ W/O LATCH 23.50W X 22.50H 52711426
10. RIGHT REAR 19.00W X 40.88H 52711211
COMPONENTS USED ON EACH DOOR
HINGE-STAINLESS STEEL 2 72661383
MACH SCR 1/4-20X3/4 TORX-SS 8 72601652
NUT 1/4-20 LOCK-SS 8 72062194
WASHER 1/4 SS 8 72063166
WELD NUT 1/4-20 2 72062264
LATCH ASSEMBLY COMPONENTS
LATCH-2PT W/STUDS 72661466
LATCH GASKET 76393253
NUT #10-24 LOCK - SS 72062123
ROD - DOOR 19.75" 60112517
ROD - DOOR 10.75" 60116985
ROD - DOOR 27.62” 60111530
REPLACEMENT LOCK AND KEY 72066373
PIN & WASHER KIT 94732135
WASHER .31 RUBBER (PART OF 94732135) REF
WASHER .31 FLAT (PART OF 94732135) REF
COTTER PIN - LATCH (PART OF 94732135) REF
LATCH-1PT W/STUDS (THRU-COMPARTMENT) 72661470
WEATHERSTRIPPING COMPONENTS
WEATHERSTRIP W/ADHESIVE BACKING 5/8X1/2X108 70393684
WEATHERSTRIP W/ADHESIVE (DBL DOOR) 3/4X3/8 89393638
WEATHERSTRIP ADHESIVE - TUBE 70067005

NOTE: WEATHERSTRIP ADHESIVE BACKING MUST BE APPLIED SO THAT THE DOOR
COMPRESSES RATHER THAN SHEARS THE ADHESIVE STRIP.

RUBBER FENDER COMPONENTS

RUBBER FENDER 2 89395454
RIVET 1/4X1/2 AL LARGE HEAD 38 72661384
GRAB HANDLE COMPONENTS

GRAB HANDLE 72661467
CAP SCR 5/16-18X1 PHHD SS 72601590
WASHER 5/16 WRT SS 72063152
NUT 5/16-18 LOCK SS 72062167
DECAL SETS

OUTSIDE MOUNTED 71394099
DOOR MOUNTED-SHEET 1 71394101
DOOR MOUNTED-SHEET 2 71394100



0000DOM1:99900681: 19990806 3-1 SECTION 3. COMPARTMENT OPTIONS

SECTION 3. COMPARTMENT OPTIONS

FRONT VERTICAL COMPARTMENT ...t s 3
SECOND VERTICAL COMPARTMENT ......ccooiiitiinnir s nssn s nssne s 3
HORIZONTAL COMPARTMENT ...t nss s s sssns s nnnas 3
REAR COMPARTMENT WITHOUT CRANE ... 3
MISCELLANEOUS COMPARTMENT OPTIONS .......ccoiiirriinrennssne s snaneenns 3
SHELVING AND DRAWER PACKAGES. .........cccciiimiinnmrnsse s nssssssnnns 3
DRAWER UNITS (PAINTED) ....cuviiiiiriiiriinsnss s sss s ssss s ssss s s s ssnnees 4
DRAWER KITS (PAINTED) ..ottt isss s sss s s ssss s sssssss s 4
DRAWER UNITS (UNPAINTED) .....cccoiiiiiimirinnnn s sssss s ssns s ssss s ssssnnas 5
DRAWER KITS (UNPAINTED) ....cooiiiiiiiiiiirisin s snsss s ssns s sssss s ssnns 5
DRAWER UNITS DRAWING (REFERENCE ONLY) ....ccoiiiimiinirrrnsnesnssne s 6
DRAWER KITS DRAWING (REFERENCE ONLY) .....ccccciiirrinren e nnsaneens 7
16-DRAWER SET W/RISER (51709946) ........coccciimmmiiiiiinrinnnrrnsns s sssnnes 8
4-DRAWER SET W/RISER (51704193) .....ccoiiiiiiiiinirninnne s nsss s ssssssne s 8
TRAY ASSEMBLY - ROLLOUT 27.5"W (51706903) .........cceeiiiiummmminiisnennnssnsnisssseenns 8
TRAY ASSEMBLY - ROLLOUT 34.5"W (51709944) .........ccccviimmmminninnnnnnssnesnssseenns 8
BASE-DRAWER SET (60110327) .....cccvviiiiiiiiinirinsnss s sisssssssssssssssss s ssssssees 9
ADJUSTABLE SHELVES .........ooiirrinr s ss s s sss s s ssnn s s 9
TANK BRACKET ASM-2 TANK OXY/ACET (51705349) .........ccoviminiimmnnnninneninsnnennnns 9
DRAWER SET (51706978) .......eeviiiiiiiiiiniiiisnrsnissss s nssss s sssssss s sssss s ssss e 9
HOOK KIT-BOLT IN (51706696).........ccovriimmmiiiiiniiinnnisnnsnssnssss s sss s ssssnnas 9
BOOKSHELF ASM 8H X 12D X 46L (51710102)........cocviiimmerninnrrinsnns s snsnneenas 9
TANK BRACKET ASM-3 TANK OXY/ACET (51709717) ....ceeviviimrrnninnrenissnesnsssneennnns 9
ROLLOUT DRAWER MOUNTING KITS ......coiiiiiiinnrirnnssssne s sssnes 10
TRAY ASM-PARTS/BOOKS (51713240) ........cccceririmmmerinsnrninssssnssssssssssssssssssesnas 10
COVER KIT-HOSE REEL HOLE (51707746) ........cccceviiimiirininres s sssnse s 10
ADJUSTABLE HOOK ASM-BOLT IN (51707489) ......ccovvimririinrernsnne s 10
AIR BLOWER KIT (51711260) ......cceeiiiiiimiiiiinirisnss s snssss s sssss s sssssssssssssnns 11
DIVIDER KIT-BOLT ON (51711265) ......cccceiiiiiirininnrcinnne s ssss s sssssse s 12
DIVIDER KIT-BOLT ON-RAISED COMP’T (51711266) ........cccceccumrrininnrernsnnnennsnnen 12
BOOKSHELF ASM 8H X 26L X 12D (51707629) .......ccccvviimmemininnennsssnenssssssnsnnes 13

TANK BRACKET ASM, TWO TANKS (51713311) ..coeriiiriiinnrinnsnesnssse s 13




0000DOM1:99900681: 19980810 3-2 SECTION 3. COMPARTMENT OPTIONS
NOTES




0000DOM1:99900681: 20050202
FRONT VERTICAL COMPARTMENT
NOTE: See 26"W drawer units/kits.

ROLLOUT TOOL BOX TRAY 27"W X 18.5"D 51706903
ROLLOUT TRAY 34.5W X 18.5D (11' BODY ONLY) 51709944
TANK BRKT-OXY/ACET 2-TANKS W/HOOK-VENTED 51705349
TANK BRKT-OXY/ACET 3-TANKS W/HOOK 51709717
HOOK-CABLE/HOSE KIT (ADD'L BOLT-IN) 51706696
DIVIDER KIT-FRONT COMPT-44"H BOLT-IN 51711265
DIVIDER KIT-FRONT COMPT-60"H BOLT-IN 51711266
ADJ SHELF 17X17.63 (USE W/DIVIDER-11") 60116733
ADJ SHELF 17X11.75 (USE W/DIVIDER-9') 60116876
ADJ SHELF 17X35.25 (9' BODY ONLY) 60116875
ADJ SHELF 17X41.13 (11' BODY ONLY) 60116735
SECOND VERTICAL COMPARTMENT

NOTE: See 13"W drawer units/kits.

ADJ SHELF 17"X17.63" (USE W/DIVIDER-11") 60116733
HORIZONTAL COMPARTMENT

NOTE: See 39"W drawer units/kits.

SLIDE OUT PARTS BOOK TRAY 51713240
BOOKSHELF 8"H X 45"L X 12"D 51710102
ADJ SHELF 17"X46.5" 51717122
REAR COMPARTMENT WITHOUT CRANE

NOTE: See 13"W drawer units/kits.

ADJ SHELF 17"X26.25" 60116734

MISCELLANEOUS COMPARTMENT OPTIONS

SGL BOLT DRAWER-STACKABLE 18D X 8.12W X 4.12H 51706978
BASE 2.7"H (1 REQD/STACK OF 51706978) 60110327
BOLT DRAWER SET-4 W/BASE 18D X 8.12W X 19H 51704193
BOLT DRAWER SET-16 W/BASE 18D X 16.25W X 35.5H 51709946

ADJ HOOK KIT (INCLUDES 2 HOOKS) 51707489
ADDITIONAL HOOK FOR 51707489 ADJ HOOK KIT 52707490
HOOK-CABLE/HOSE KIT (ADD’L BOLT IN) 51706696

3-3

SECTION 3. COMPARTMENT OPTIONS
SHELVING AND DRAWER PACKAGES
PACKAGE #2 (9' BODY)

51711371

51705349 2-TANK OXY/ACET BRKT 1
60116734 ADJ SHELF 17X 26.25 1
60116875 ADJ SHELF 17X35.25 2
51717122 ADJ SHELF 17X46.50 2
PACKAGE #3 (9' BODY)

51711368

52705349 2-TANK OXY/ACET BRKT 1
51706903 ROLLOUT TRAY ASM 27.5" 1
60116734 ADJ SHELF 17X26.25 1
51717122 ADJ SHELF 17X46.50 2
PACKAGE #5 (11' BODY)

51711367

51705349 2-TANK OXY/ACET BRKT 1
60116733 ADJ SHELF 17X17.88 4
60116734 ADJ SHELF 17X26.25 1
60116735 ADJ SHELF 17X41.13 2
51717122 ADJ SHELF 17X46.50 2
PACKAGE #6 (11' BODY)

51711364

51705349 2-TANK OXY/ACET BRKT 1
60116733 ADJ SHELF 17X17.88 3
60116734 ADJ SHELF 17X26.25 1
51717122 ADJ SHELF 17X46.50 2
51709944 ROLLOUT TRAY ASM 34.5W 1
PACKAGE #7 (11' BODY)

51711365

51704193 4-DRAWER SET W/RISER 1
51705349 2-TANK OXY/ACET BRKT 1
51707629 BOOKSHEL ASM 8HX26LX12D 1
51709944 ROLLOUT TRAY ASM 34.5W 1
60116733 ADJ SHELF 17X17.88 2
60116734 ADJ SHELF 17X26.25 2
51717122 ADJ SHELF 17X46.50 2



0000DOM1:99900681: 20031120 3-4 SECTION 3. COMPARTMENT OPTIONS
DRAWER UNITS (PAINTED)
COMMON COMPONENTS
OVERALL DRWR QTY (HT) 72661457 LATCH-DRAWER PULL
PART NO. w H D 3” 57 77 71410694 PAINTED DRAWER SLIDE, RIGHT HAND
71410695 PAINTED DRAWER SLIDE, LEFTHAND
70733769 13 | 23 | 17.38 2 1 72601329 CAP SCR5/16-18X3/4 BTNHD
ro7aares | o | 15 | 1738 | 3 A e
70733767 13 | 21 17.38 3 1 NUT 5/16-18 SERRATED
70733766 13 | 22 17.38 3
70733765 13 | 22 17.38 5
70733778 26 | 23 | 29.62 2 1
70733777 26 | 15 | 29.62 3 : NOTE: :
Painted drawers used on all bodies
70733776 26 | 21 | 29.62 3| 1 produced after January 2003. Unpainted
70733775 26 | 22 | 29.62 3 drawers are available for service only.
70733774 26 | 22 | 29.62 5
70733773 39 | 23 | 42.62 2 1
70733772 39 [ 21 42.62 3 1
70733771 39 | 22 | 42.62 3
70733770 39 | 22 | 42.62 5
DRAWER KITS (PAINTED)
DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)
PART NO. w H 3| 5|7 3|5 |7 LOWER TOP
70733781 26 | 33 2 1 3 70733777 | 70733778
70733783 26 | 40 2 1 3 70733775 | 70733778
70733790 26 | 32 3 1 3 70733776 | 70733777
70733794 26 | 38 3 3 1 70733775 | 70733776
70733782 26 | 39 3 1 5 70733776 | 70733774
70733792 26 | 32 3 3 70733775 | 70733777
70733785 26 | 39 3 5 70733775 | 70733774
70733795 13 | 40 2 1 3 1 70733769 | 70733767
70733786 13| 34 2 1 3 70733769 70733768
70733787 13 | 40 2 1 3 70733766 | 70733769
70733789 13 | 32 3 1 3 70733767 | 70733768
70733793 13| 38 3 3 1 70733766 | 70733767
70733788 13 [ 39 3 1 5 70733767 | 70733765
70733791 13| 32 3 3 70733766 | 70733768
70733784 13 [ 39 3 5 70733766 | 70733765
COMMON COMPONENTS
60120909 BRACE-13”
60120910 BRACE-26”

72601329
72060023

CAP SCR 5/16-18X3/4 BTNHD
CAP SCR 5/16-18X3/4 HHGR5
NUT 5/16-18 SERRATED



0000DOM1:99900681: 20021204

DRAWER UNITS (UNPAINTED)

3-5

SECTION 3. COMPARTMENT OPTIONS

OVERALL DRWR QTY (HT) COMMON COMPONENTS
72661457 LATCH-DRAWER PULL
PART NO. W1l H D 3|5 |7 70731440 DRAWER SLIDE
70739229 | 13 | 23 | 1738 2 [ e orscrseiaiene
70733228 13 | 15 17.38 3 CAP SCR #10-24X1/2 C’SNK PHILLIPS HD
70733227 | 13 | 21 | 17.38 3| 1 NUT 5/16-18 SERRATED
70733226 13 | 22 17.38 3
70733216 13 | 22 17.38 5
70733239 26 | 23 | 29.62 2 1
70733238 26 | 15 | 29.62 3 : NOTE: :
Painted drawers used on all bodies
70733237 26 | 21 | 29.62 311 produced after January 2003. Unpainted
70733236 26 | 22 29.62 3 drawers are available for service only.
70733235 26 | 22 | 29.62 5
70733234 39 | 23 | 42.62 2 1
70733233 39 [ 21 42.62 3 1
70733232 39 | 22 | 4262 3
70733231 39 | 22 | 42.62 5
DRAWER KITS (UNPAINTED)
DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)
PART NO. W H 3’ 5" 7 3’ 5" 7 LOWER TOP
70733266 26 | 33 2 1 3 70733238 | 70733239
70733268 26 | 40 2 1 3 70733236 | 70733239
70733276 26 | 32 3 1 3 70733237 | 70733238
70733280 26 | 38 3 3 1 70733236 | 70733237
70733267 26 | 39 3 1 5 70733237 | 70733235
70733278 26 | 32 3 3 70733236 | 70733238
70733270 26 | 39 3 5 70733236 | 70733235
70733343 13 | 40 2 1 3 1 70733229 | 70733227
70733272 13 | 34 2 1 3 70733228 | 70733229
70733273 13 | 40 2 1 3 70733226 | 70733229
70733275 13 | 32 3 1 3 70733227 | 70733228
70733279 13 | 38 3 3 1 70733226 | 70733227
70733274 13 [ 39 3 1 5 70733227 | 70733216
70733277 13| 32 3 3 70733226 | 70733228
70733269 13 [ 39 3 5 70733226 | 70733216

COMMON COMPONENTS
60120909
60120910
72601329
72060023

BRACE-13”

BRACE-26"

CAP SCR 5/16-18X3/4 BTNHD
CAP SCR 5/16-18X3/4 HHGR5
NUT 5/16-18 SERRATED



0000DOM1:99900681: 19990806 3-6 SECTION 3. COMPARTMENT OPTIONS
DRAWER UNITS DRAWING (REFERENCE ONLY)

\..\. TOP/SHELF
~..

k - )
CAP SCR 5/16-18X3/
TYP (2 EACH SIDE)

VIEW A-A

~~ NUT 5/16-18 HEX SERR (2)
CAP SCR
- 5/16-18X3/4

BTNHD (2)

PRESSED-IN THRD'D FASTENER

PRESSED-IN 5/16-18X5/8 TYP (2 EACH SIDE)
CTR LOCK NUT VIEW B-B

#10-24

SLIDE
70731440

#10-24X1/2
y C'SNK PH

CAP SCR 12GA RISER

BRACKET 5/16-18X3/4 - |
HHGR5 (4)

NUT 5/16-18
HEX SERR (4)
CORNERS OF
BASE/RISER

NUT 5/16-18
HEX SERR (4)



SECTION 3. COMPARTMENT OPTIONS

NUT 5/16-18

I

//

V4,

\?A \lﬂ;\ ¢

il

18,0/

LOWER

3-7

CAP SCR
5/16

18X3/4

BTNHD (4)

DRAWER KITS DRAWING (REFERENCE ONLY)

0000DOM1:99900681: 19990806

CAP SCR

N
NUT 5/16-18 j

HEX SERR (4)

-
o <«
1(
1
©
—
~
0 0
<t H X
= 2 H
<
~
™
Fod
©
e
1
(6]
i
~
n



0000DOM1:99900681: 19980810 3-8 SECTION 3. COMPARTMENT OPTIONS
4-DRAWER SET W/RISER (51704193)
52710227 CABINET

52710274 DRAWER

60114979 DIVIDER 3.38X7.62
72060002 CAP SCR 1/4-20X3/4 HHGR5
72062104 NUT 1/4-20 LOCK

72063001 WASHER 1/4 WRT

N

oarLON =
o~ BRNA-

2

ITEM 4,5,6, NOT SHOWN.

ITEM 43,6 NOT SHOWN.

16-DRAWER SET W/RISER (51709946)

52710235 CABINET 1
52710274 DRAWER 16
60114979 DIVIDER 3.38X7.62 48
72060002 CAP SCR 1/4-20X3/4 HHGR5 8
72062104 NUT 1/4-20 LOCK 8
72063001 WASHER 1/4 WRT 16

OO hWON =

[~

TRAY ASSEMBLY - ROLLOUT 27.5"W (51706903)

TRAY ASSEMBLY - ROLLOUT 34.5"W (51709944)
1. 52711630 TRAY 16-3/4 X 27.5

52714297 TRAY 16-3/4 X 34.5

60117163 MTG BRACKET 32"

60114300 MTG BRACKET

70731440 DRAWER SLIDE

72062106 NUT #10-24 LOCK

72063123 WASHER #10 WRT

72601284 MACH SCR #10-24 X 5/8 FLHD

72601283 MACH SCR #10-24 X 5/8 RDHD

72601329 CAP SCR 5/16-18X3/4 BTNHD

72063002 WASHER 5/16 WRT

72062109 NUT 5/16-18 LOCK

- -
ANDA20OCONN-

)
N
~TLO0ONOGORAWN

ferccmmmcveenaccaanay

2,5,6,8

i

4,5,6,8 i
J

) [ - Co.
~
3,5,6,7 9,10, 11
J




0000DOM1:99900681: 20031001 3-9 SECTION 3. COMPARTMENT OPTIONS
DRAWER SET (51706978)

1. 52710274 DRAWER

2. 60114979 DIVIDER 3

N

BASE-DRAWER SET (60110327)
(1 PER STACK)

4.5 ™
©
HOOK KIT-BOLT IN (51706696)
4. 72060023 CAP SCR 5/16-18X3/4 HHGR5 12
5. 72062109 NUT 5/16-18 LOCK 12
6. 52704224 J-HOOK 1

ADJUSTABLE SHELVES
60116876 ADJ SHELF 17X11.75
60116733 ADJ SHELF 17X17.63
60116734 ADJ SHELF 17X26.25
60116875 ADJ SHELF 17X35.25
60116735 ADJ SHELF 17X41.13
60116736 ADJ SHELF 17X46.50

BOOKSHELF ASM 8H X 12D X 46L (51710102)

1. 52710113 BOOKSHELF 46L 1
2. 72060023 CAP SCR 5/16-18X3/4 HHGR5 2
3. 72062109 NUT 5/16-18 LOCK 2

. N

1 5

7
3/
2

TANK BRACKET ASM-3 TANK OXY/ACET (51709717)

TANK BRACKET ASM-2 TANK OXY/ACET (51705349) 1. 52704224 J-HOOK 1
1. 52704224 J-HOOK 1 2. 70733516 STRAP 1
2. 70733516 STRAP 1 3. 60108389 BOTTLE HOLDER 2
3. 60108389 BOTTLE HOLDER 2 5. 70058959 CHAIN CONNECTOR 3/16 2
5. 70058959 CHAIN CONNECTOR 3/16 2 6. 72060023 CAP SCR 5/16-18X.75 HH GR5 14
6. 72060023 CAP SCR 5/16-18X.75 HH GR5 12 7. 72062109 NUT - 5/16-18 LOCK 14
7. 72062109 NUT - 5/16-18 LOCK 12 8. 72063152 WASHER 5/16 WRT SS 10
8. 72063152 WASHER 5/16 WRT SS 8 9. 60113940 BOTTLE HOLDER 1



0000DOM1:99900681: 20050202 3-10 SECTION 3. COMPARTMENT OPTIONS
ROLLOUT DRAWER MOUNTING KITS COMPARTMENT 3
51713249 17.25"W WALL
51713150 30.25"W
51713254 43.25"W
1. 60119438 SHELF 17.5X17.25
60119261 SHELF 17.5X30.25
60119439 SHELF 17.5X43.25
2. 60119440 RISER 3X17.25/30.25
52713142 RISER 2X43.25
72060023 CAP SCR 5/16-18X3/4 HHGR5
72062109 NUT 5/16-18 LOCK
76392598 WASHER 5/16 BONDED

ROORRERR

akrw

COVER KIT-HOSE REEL HOLE (51707746)

1. 60109522 COVER PLATE 1

2. 72060638 MACH SCR #10-24X1 RDHD 4

3. 72062106 NUT #10-24 LOCK 4
NOTE: USE IN REAR COMPARTMENT WHEN A HOSE REEL
IS NOT INSTALLED.

;
t 36.75 %
i —

w r B

OVERALL
HEIGHT

TRAY ASM-PARTS/BOOKS (51713240)
52714765 SHELF

60121211 BRACKET

60121212 SPACER

60010921 LATCH

72060025 CAP SCR 5/16-18X1 HHGR5
72062109 NUT 5/16-18 LOCK
72063050 WASHER 5/16 LOCK
72063002 WASHER 5/16 WRT
60121216 ADJ SHELF

60121215 BRACKET

CooNoar~LNE

1
2
2
1
5
5
1
9
1
1

=

ADJUSTABLE HOOK ASM-BOLT IN (51707489)
60111134 HANGER BRACKET

52707490 HOOK

72060025 CAP SCR 5/16-18X1 HHGR5
72062109 NUT 5/16-18 LOCK

72063002 WASHER 5/16 WRT

aprwdE
ANNN R



0000DOM1:99900681: 20000719 3-11 SECTION 3. COMPARTMENT OPTIONS
AIR BLOWER KIT (51711260)
1. 70144322 FAN GUARD
2. 70144323 FILTER GUARD
3. 72062207 NUT #8-32 LOCK
4. 72601676 MACH SCR #8-32X2-1/2 RDHD
8. 77042080 FAN 12VDC
16. 70393673 DECAL-BLOWER FANS
17. 77044954 HARNESS
18. 77044573 CONNECTOR 2-PIN
19. 77044552 TERMINAL-MALE
20. 70394069 SEAL

ABRANaONOAN

ROUTE ABOVE DRIP
TRAY TO FAN #2
LOCATED ON THE

LEFT SIDE OF

BACK WALL:

SEE DETAIL A

DETAIL A

1. STRAIN RELIEFS ARE INCLUDED W/ HARNESSES.



0000DOM1:99900681: 19980810

DIVIDER KIT-BOLT ON (51711265)

1.

2.
3.
4

52711265
72060025
72062109
76392598

DIVIDER

CAP SCR 5/16-18X1 HHGRS
NUT 5/16-18 LOCK
WASHER 5/16 BONDED

DIVIDER—-COMPT.

DIVIDER—-COMPT.

Py

SECTION 3. COMPARTMENT OPTIONS

N DOMINATOR 3
(9" BODY)

INSIDE

. DOMINATOR
(11" 'BODY)

STANDARD BODY SHOWN
DIVIDER KIT-BOLT ON-RAISED COMP'T (51711266)

A DA D-

1. 52711266
2. 72060025
3. 72062109
4. 76392598

1

DIVIDER

CAP SCR 5/16-18X1 HHGRS
NUT 5/16-18 LOCK
WASHER 5/16 BONDED

A DA D



0000DOM1:99900681: 20031001 3-13 SECTION 3. COMPARTMENT OPTIONS

BOOKSHELF ASM 8H X 26L X 12D (51707629)

1. 52704180 BOOKSHELF 1
2. 72060023 CAP SCR 5/16-18X3/4 HHGR5 2
3. 72062109 NUT 5/16-18 LOCK 2
4. 72063002 WASHER 5/16 WRT 2
|
! 4(2)
&g 3(2)
TANK BRACKET ASM, TWO TANKS (51713311)
1. 52704224  HOOK, WELDMENT -"J” 1REF
2. 72060023  CAP SCR5/16-18X3/4 HHGR5Z 4REF
3. 72062109  NUT5/16-18 HEXNYLOC ZINC 4REF
4. 72063002  WASHER 5/16 FLAT 4REF
6. 60108389  BOTTLEHOLDER,9IN. 1
7. 60113940  BOTTLE HOLDER, 11M940 1
8. 70058959  CHAIN CONNECTOR, THRD 3/16 2
9. 72060023  CAP SCR5/16-18X3/4 HH GR5Z 6REF

10. 72062109 NUT 5/16-18 HEXNYLOC ZINC 6REF

2,34
9,10,11 (TYP 6) :
11. 72063001 WASHER 1/4 FLAT 12REF
12. 70733516 STRAP 36" BOTTLE
/ 6 HOLDER W/SNAP HOOK 1
7
1

L %m%@
o

L 9.25 /
NOTE: \

#9,10,11 ARE CONTAINED IN KIT # 51716346

(KIT-HARDWARE DOM OXY/ACT 2 BOTTLE FRONT WALL)
#1,2,3,4 ARE CONTAINED IN KIT # 51706696

(KIT-HARDWARE DOM HOOK "J" BOLT IN /ADJ SHELF)

N\

(720




0000DOM1:99900681: 3-14 SECTION 3. COMPARTMENT OPTIONS



0000DOM1:99900681: 19980810 4-1 SECTION 4. TAILGATE & BUMPER OPTIONS

SECTION 4. TAILGATE & BUMPER OPTIONS

TAILGATE KIT (SL7LL241L) vvoveeeeeeeeeeeeeeeeeeees e es e eeeeeseeeseeeseeeseeeeeee s s e s s es e seseseeese e s ees e s eeeseeese e 3
TAILGATE/WORKBENCH KIT (51711406) ....veveeveeeeereeeeeeeseeeseeseeeseeseeseeesesassesseseesesessasssesseeseesens 4
BALL HITCH KITS eoeeeeeeeeeveeeee et s ee e es e s e s eseeeseeesses s es e s eeeees e s eees e seeese e s ee s es e eeeeeseeseeese 5
PINTLE HITCH KITS oottt eeeeeseeeseeesseeseee s es s es e es e es e essseseeeseesseeeseeesees s es e es e seesesseseeseseseeeseees 5
MECHANICS VISE (70073683) .....eovveeeeeereeeeeeeeeeseeseeseeeeoesesseeseaseessseessessessesssessessseeseessesseses srereees 6
BENCH VISE (TO732716) cvvuveevoeeeeeeeeeeeeeeeeseeseessesseseseseosseeeseseseesssessseesseeses s es s es e sseseseeeseesseeeeseesseeenens 6
STEP BUMPER W/ THRU-COMPARTMENT (5171L506) ......veevereeerereeeesseeeeeessseeeseesseesseesseessessseessesenes 6
STEP ASM (BL714095) ......voeeeeeeeeeee e e eseeeeeeeseeeses e s es e eeeseseeesseeseeesseeees e eeeses et eeeseeesseesseeeeseeeee e 6

VISE MOUNTING BRACKET KIT-BOLT ON (51710172) ...evveiiieeeeieee et 6




0000DOM1:99900681: 19980810 4-2 SECTION 4. TAILGATE & BUMPER OPTIONS
NOTES




0000DOM1:99900681: 19980810 4-3 SECTION 4. TAILGATE & BUMPER OPTIONS
TAILGATE KIT (51711241)

1. 72060096 CAP SCR 1/2-13X2-1/2 HHGR5

2. 72066369 LATCH-RH

3. 72066368 LATCH-LH

4. 60030243 SPACER

5. 72063005 WASHER 1/2 WRT

6. 72062080 NUT 1/2-13 LOCK

7. 76039990 BUMPER-RUBBER

8. 72060636 MACH SCR #10-24X3/4 RDHD

9. 72062106 NUT #10-24 LOCK
10. 72601652 CAP SCR 1/4-20X3/4 TRHTORXSS
11. 72661383 HINGE
12. 52711219 TAILGATE

BAaNO 2 aaNAN=aN

14. 72062194 NUT 1/4-20 LOCK SS

VIEW SECTION A-A

:

14
SEE NOT&:}}I ; >—10

; PLATE FLOOR

T

’IIIIIIIIIIIII(I 2

10
™~
A

NOTES:

1- USE 78886113 LOCK TITE MATERIAL
ON THREADS WHEN INSTALLING THE
LOWER CAP SCREWS (72681652) g4
FOUR PLACES.

2— DRILL AT ASM. #.2@83 (4) LOCATE SEE NOTE 2 /
BY USING EXISTING HOLES
PREPUNCHED IN DECK PLATE STEP. ﬂ STEP—REAR

3— THREADS WILL NOT EXTEND \
THROUGH NUT ON
THIS FASTENER 2

&

\

P IIIIIIIIIIIIOIIIIIIEITI?




0000DOM1:99900681: 19980810 4-4 SECTION 4. TAILGATE & BUMPER OPTIONS
TAILGATE/WORKBENCH KIT (51711406)
72060096 CAP SCR 1/2-13X2-1/2 HHGRS
72066369 LATCH-RH

72066368 LATCH-LH

60030243 SPACER

72063005 WASHER 1/2 WRT

72062080 NUT 1/2-13 LOCK

52711403 TAILGATE/WORKBENCH
52714419 SUPPORT TUBE

52714418 SUPPORT ROD

10. 60120876 MOUNTING ANGLE

11. 72060093 CAP SCR 1/2-13X1-1/2 HHGR5
12. 72060986 CAP SCR 1/2-13X2-3/4 HHGR5
14. 60030171 SPACER

RGN

CoNOOORELON
NBONNN_NBREAN-_2=2DN

DOM 1
BODY
-~

- *55; 2.09 T4
y
a1 /ABB
| — SEE NOTE
TO DRILL HOLES
©— ¢’/ + +

7.75

NOTE: DRILL AT ASM. 8 .531 (4)
BY USING EXISTING HOLES
(68116927 REF. MTG ANGLE)




0000DOM1:99900681: 19980810 4-5 SECTION 4. TAILGATE & BUMPER OPTIONS

BALL HITCH KITS PINTLE HITCH KITS
2" 51711363 PINTLE 51711361
2-5/16' 51711372 PINTLE W/BALL 51711362
51711270 BALL MOUNT ASM (INCL:9,11,12) 51711279  PINTLE MOUNT ASM (INCL:10-12)

9. 60116800 BALL HITCH MOUNT 1 10. 52711220 PINTLE HITCH MOUNT 1
11. 72060117 CAP SCR 1/2-13X1-1/2 HHGR8 4 11. 72060117 CAP SCR 1/2-13X1-1/2 HHGR8 4
12. 72063053 WASHER 1/2 LOCK 4 12. 72063053 WASHER 1/2 LOCK 4

70073649 BALL 2" (NOT SHOWN) 1 70731179  PINTLE HITCH (NOT SHOWN) 1
70073650 BALL 2-5/16" (NOT SHOWN) 1 70731620 PINTLE HITCH/2" REMOV. BALL
(NOT SHOWN) 1

T
REAR STEP—BODY -

A. HITCH RECEIVER ASM 51711253
B. BALL HITCH MOUNT ASM 51711270
C. PINTLE HITCH MOUNT ASM 51711279

52704895 PIN

52711240 HITCH SOCKET
60116783 CHANNEL

72060092 CAP SCR 1/2-13X1-1/4
72060093 CAP SCR 1/2-13X1-1/2
72062080 NUT 1/2-13 LOCK
72063005 WASHER 1/2 WRT
72066143 HAIR PIN 1/8

60116800 BALL HITCH MOUNT
10. 52711220 PINTLE HITCH MOUNT
11. 72060117 CAP SCR 1/2-13X1-1/2 4
12. 72063053 WASHER 1/2 LOCK 4

-
S ONUIN = >

©CoN>GO AN =
N
A aso~NawN

1
4
4

NOTE:PINTLE HITCH OR BALL HITCH MOUNT MUST BE FASTENED
WITH GRADE 8 CAP SCREWS.



0000DOM1:99900681: 20030304 4-6 SECTION 4. TAILGATE & BUMPER OPTIONS
MECHANICS VISE (70073683) VISE MOUNTING BRACKET KIT-BOLT ON (51710172)
(EFFECTIVE 3-1-03)

BENCH VISE (70732716) 71731462 PIN-QUICK RELEASE 2
60114832 SLIDE 1
60114831 PLATE 1
72060048 CAP SCR 3/8-16X1-1/2 HHGRS 4
72062103 NUT 3/8-16 HEXNYLOC ZINC 4
72063003 WASHER 3/8 FLAT 8
99903161 INSTALLATION DWG (NOT SHOWN) RE

Noaokr~wb=

F

g 89 |
r—— — i e
=+ e ."]_—
- N
70 (BOLTS NOT SHOWN FOR HITCH 2,3,6,7

)
*PINTLE HITCH IS NOT INCLUDED

STEP BUMPER W/ THRU-COMPARTMENT (51711506)
52712995 STEP BUMPER W/COMPT

72661470 LATCH-1PT W/STUDS

76393253 LATCH GASKET

89393607 WEATHERSTRIP W/ADHESIVE
72063181 WASHER #10 WRT SS

72062123 NUT #10-24 LOCK SS

72066143 HAIR PIN 1/8

52704895 PIN

51711279 KIT-PINTLE HITCH MTG

T
—

COP®NIHPWN =
SO NN

-

VISE MOUNTING BRACKET KIT-BOLT ON (51710172)
(THROUGH 3-1-03)

52705647 TIGHTENER BOLT

52710171 SLIDE

60114831 PLATE

72063003 WASHER 3/8 WRT

72060048 CAP SCR 3/8-16X1-1/2 HHGR5
72062103 NUT 3/8-16 LOCK

OUhAWN =
ARO®a AN

STEP ASM (51714095)

1. 51716359 KIT-HARDWARE (INCL:5-7,9-12 1

2. 52714111 STEP 1

3. 60104783 SLEEVE 8

4. 60120490 PLATE 4
5. 72060027 CAP SCR 5/16-18X1-1/2 HHGR5 8REF
6. 72062109 NUT 5/16-18 LOCK 8REF
THIS IS VIEWED IN A RIGHT HAND APPLICATION ; ;gggig% ‘éVQLSTﬂFESBﬁ;gWRT 12REF
LEFT HAND APPLICATION WILL BE OPPOSITE o 79063051 WASHER 3/8 LOCK SREF
INSERT SLEEVE INTO EACH HOLE IN RUBBER BELT 10. 72060046 CAP SCR 3/8-16X1 HHGR5 2REF
11. 72062103 NUT 3/8-16 LOCK 2REF
2 PIECES #11/#12 WILL BE USED 12. 72063003 WASHER 3/8 WRT 4REF

ON DOM1 AND DOM2 LO/PRO ONLY 13. 60122841 BRACKET 1



0000DOM1:99900681: 20010110 5-1 SECTION 5. TELESCOPING TOPS

TELESCOPING TOP-11"' VERSION (51711393) ...euttiiiiiiiiiiiiiiiiieeieeeeeeeee e 3
TELESCOPING TOP-11' VERSION W/9" RISER & 8" TAILGATE (51713897)........... 4
TELESCOPING TOP-11' VERSION (12" WORKBENCH) (51712088) ..........ccceeeveinnnne 5
TELESCOPING TOP-9' VERSION (12" WORKBENCH) (51712086) ......ccccvvvvveieeaaaannn. 6
TELESCOPING TOP-9' VERSION (8" TAILGATE) (51711397) ceevviiiiiiiiiiieeiiiiieiieee 7
TELESCOPING TOP-9'/35.5 OPENING (12" TAILGATE) (51714417) cccccvvvviiiiiiaaaaenn. 8
HARDWARE KIT-TELESCOPING TOPS-11' BODY (51714216) .......uuvvvriieriieieeieeneann. 9

HARDWARE KIT-TELESCOPING TOPS-9' BODY (51714220) .......uvvviiiieiieieiiieeeeeeeenn. 9




0000DOM1:99900681: 19980810 5-2 SECTION 5. TELESCOPING TOPS
NOTES




0000DOM1:99900681: 20010110
TELESCOPING TOP-11' VERSION (51711393)

1. 60117047
2. 60117048
3. 60117049
4. 60119034
5. 52713028
6. 60117148
7. 72661383
8. 70391615
9. 52711523
10. 60030171
11. 52713026
12. 72661466
13. 76393253
14. 89392588
15. 52711522
16. 51714216
17. 70395940
18. 72066340

TRACK MTG BRKT

TRACK 87-1/4"

TRACK 134"

REAR PANEL-TRACK
DOOR 21-1/8"

DOOR ROD 22"

HINGE 10GA SS
BUMPER-RUBBER
TOP-CENTER SECTION
ROLLER

TOP-FRONT SECTION
LATCH 2-PT W/STUDS SS
LATCH GASKET
WEATHERSTRIP W/ADHESIVE
TOP-REAR SECTION
HARDWARE KIT (SEE DWG)
LID

POP RIVET 1/8X3/8GRIP

11

5-3
2
2
2
2
1
2
2
2
1
8
1
1
1
1MFT
1
1
1
8
NOTES:

WHEN INSTALLING
THE HINGE ON THE
DOOR PANEL REVERSE
THE CAP SCREWS
SO THE BOLT HEAD IS
TO THE INSIDE OF THE
DOOR PANEL.

SECTION 5. TELESCOPING TOPS

L/R VIEW
DETAIL

L

APPROXIMATELY
43.50 INSIDE




0000DOM1:99900681: 20010110

TELESCOPING TOP-11' VERSION W/9" RISER & 8"

TAILGATE (51713897)

51714216
52711523
52711522
52713899
52713898
60030171
60120178
60117048

N RALON =

F DETAIL

HARDWARE KIT (SEE DWG)
TOP-CENTER SECTION
TOP-REAR SECTION

DOOR 28-5/8"

TOP-FRONT SECTION
ROLLER

TRACK MTG BRKT

TRACK 87-1/4"

8

SEE DETAIL

NN

5-4

10.
1.

13.
14.

16.
17.
18.

60117049
60119366
60117148
72661383
72661466
76393253
70391615
89392588
70395940
72066340

SECTION 5. TELESCOPING TOPS

TRACK 134" 2
REAR PANEL-TRACK 2
DOOR ROD 22" 2
HINGE 10GA SS 2
LATCH 2-PT W/STUDS SS 1
LATCH GASKET 1
BUMPER-RUBBER 2
WEATHERSTRIP W/ADHESIVE 1MFT
LID 1
POP RIVET 1/8X3/8GRIP 8
L/R VIEW
DETAIL

10.00

3 TOP OF
SIDE PACK

APPROXIMATELY
43.50 INSIDE




0000DOM1:99900681: 19980810 5-5 SECTION 5. TELESCOPING TOPS
TELESCOPING TOP-11' VERSION (12" WORKBENCH)
(51712088)
1. 60117047 TRACK MTG BRKT
2. 60117048 TRACK 87-1/4"
3. 60117049 TRACK 134"
4. 60119034 REAR PANEL-TRACK
5. 52713027 DOOR 17"
6. 60117148 DOOR ROD 22"
7. 72661383 HINGE 10GA SS
8. 70391615 BUMPER-RUBBER
9. 52711523 TOP-CENTER SECTION
10. 60030171 ROLLER
11. 52713026 TOP-FRONT SECTION
12. 72661466 LATCH 2-PT W/STUDS SS
13. 76393253 LATCH GASKET
14, 89392588 WEATHERSTRIP W/ADHESIVE 1
15. 52711522 TOP-REAR SECTION
16. 51714216 HARDWARE KIT (SEE DWG)

A a2 A A MO, NNNNN NN
M
_|

NOTES: WHEN INSTALLING L/R _VIEW
" HINGES ON DETAIL
DOOR PANEL
REVERSE CAP SCREWS
SO BOLT HEAD IS
TO INSIDE OF
DOOR PANEL.

\%{\\

SEE L/R VIEW DETAIL ¥

APPROXIMATELY
43.50 INSIDE



0000DOM1:99900681: 20010110 5-6 SECTION 5. TELESCOPING TOPS
TELESCOPING TOP-9' VERSION (12" WORKBENCH)
(51712086)
1. 60117058 TRACK MTG BRKT
2. 60117057 TRACK 71-1/4"
3. 60117056 TRACK 110"
4. 60119034 REAR PANEL-TRACK
5. 52713027 DOOR 17-3/8X45-1/4
6. 60117148 DOOR ROD 22"
7. 72661383 HINGE 10GA SS
8. 70391615 BUMPER-RUBBER
9. 52711545 TOP-CENTER SECTION
10. 60030171 ROLLER
11. 52713587 TOP-FRONT SECTION
12. 72661466 LATCH 2-PT W/STUDS SS
13. 76393253 LATCH GASKET
14, 89392588 WEATHERSTRIP W/ADHESIVE 1
15. 52711544 TOP-REAR SECTION
16. 51714220 HARDWARE KIT (SEE DWG)
17. 70395940 LID
18. 72066340 POP RIVET 1/8X3/8GRIP

O = A a2 NNN_2CNNNNNN

DETAIL
NOTES: L/R VIEW
WHEN INSTALLING
HINGES ON
DOOR PANEL REVERSE
CAP SCREWS
SO BOLT HEADS ARE
TO INSIDE OF
DOOR PANEL.

TOP OF
SIDE PACK

APPROXIMATELY
44.00 INSIDE




0000DOM1:99900681: 20010110
TELESCOPING TOP-9' VERSION (8" TAILGATE) (51711397)

1. 60117058
2. 60117057
3. 60117056
4. 60119034
5. 52713028
6. 60117148
7. 72661383
8. 70391615
9. 52711545
10. 60030171
11. 52713587
12. 72661466
13. 76393253
14. 89392588
15. 52711544
16. 51714220
17. 70395940
18. 72066340

TRACK MTG BRKT

TRACK 71-1/4"

TRACK 110"

REAR PANEL-TRACK
DOOR 21-1/8X45-1/4

DOOR ROD 22"

HINGE 10GA SS
BUMPER-RUBBER
TOP-CENTER SECTION
ROLLER

TOP-FRONT SECTION
LATCH 2-PT W/STUDS SS
LATCH GASKET
WEATHERSTRIP W/ADHESIVE
TOP-REAR SECTION
HARDWARE KIT (SEE DWG)
LID

POP RIVET 1/8X3/8GRIP

mAAA:AAAmANNNANNNN
M
—

SECTION 5. TELESCOPING TOPS

NOTES: WHEN INSTALLING DETAIL

THE HINGE ON THE L/R VIEW
DOOR PANEL REVERSE
THE CAP SCREWS

SO THE BOLT HEAD IS
TO THE INSIDE OF THE
DOOR PANEL.

APPROXIMATELY
44.00 INSIDE



0000DOM1:99900681: 20010110 5-8 SECTION 5. TELESCOPING TOPS
TELESCOPING TOP-9'/35.5 OPENING (12" TAILGATE)
(51714417)
1. 60120880 TRACK MTG BRKT
2. 60117057 TRACK 71-1/4"
3. 60117056 TRACK 110"
4. 60119366 REAR PANEL-TRACK
5. 52714460 DOOR 24-9/16X45-1/4
6. 60117148 DOOR ROD 22"
7. 72661383 HINGE 10GA SS
8. 70391615 BUMPER-RUBBER
9. 52711545 TOP-CENTER SECTION
10. 60030171 ROLLER
11. 52714420 TOP-FRONT SECTION
12. 72661466 LATCH 2-PT W/STUDS SS
13. 76393253 LATCH GASKET
14, 89392588 WEATHERSTRIP W/ADHESIVE 1
15. 52711544 TOP-REAR SECTION
16. 51714220 HARDWARE KIT (SEE DWG)
17. 60120810 ANGLE
18. 70395940 LID
19. 72066340 POP RIVET 1/8X3/8GRIP

(XJ—\NA—\_—I‘_I—\—\—\CX)—\I\)I\)I\)—\NI\)I\)I\)
—

DETAIL
L/R VIEW

NOTES: WHEN INSTALLING
HINGES ON

DOOR PANEL REVERSE
CAP SCREWS

SO BOLT HEADS ARE
TO INSIDE OF

DOOR PANEL.

TOP OF
SIDE PACK

15

-—

\\\§
] DETAIL \
SEE L/R VIEW DETAIL > >
2 \\
— SEE DETAIL '

N 4 { APPROXIMATELY
i 1 44.00 INSIDE
10
4 /

#4 (REAR PANEL) CAN BE USED AS A JIG
TO SET HEIGHT OF #1 (MOUNTING BRACKET)




0000DOM1:99900681: 19980810 5-9 SECTION 5. TELESCOPING TOPS

HARDWARE KIT-TELESCOPING TOPS-11' BODY (51714216) HARDWARE KIT-TELESCOPING TOPS-9' BODY (51714220)
1. 72601377 MACH SCR 3/8-16X2 HH 2 1. 72601377 MACH SCR 3/8-16X2 HH 2
2. 72062002 NUT 3/8-16 HEX 2 2. 72062002 NUT 3/8-16 HEX 2
3. 72063001 WASHER 1/4 WRT 106 3. 72063001 WASHER 1/4 WRT 98
4. 72062123 NUT #10-24 LOCK SS 4 4. 72062123 NUT #10-24 LOCK SS 4
5. 72063181 WASHER #10 FLAT SS 4 5. 72063181 WASHER #10 FLAT SS 4
6. 72062109 NUT 5/16-18 LOCK 52 6. 72062109 NUT 5/16-18 LOCK 48
7. 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS 8 7. 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS 8
8. 72062194 NUT 1/4-20 LOCK SS 10 8. 72062194 NUT 1/4-20 LOCK SS 10
9. 72063166 WASHER 1/4 5/8 OD SS 10 9. 72063166 WASHER 1/4 5/8 OD SS 10

10. 72060025 CAP SCR 5/16-18X1 HHGRS 18 10. 72060025 CAP SCR 5/16-18X1 HHGRS 18

11. 72060711 CAP SCR 1/4-20X2 SH 2 11. 72060711 CAP SCR 1/4-20X2 SH 2

12. 72060023 CAP SCR 5/16-18X3/4 HHGR5 36 12. 72060023 CAP SCR 5/16-18X3/4 HHGR5 32

7.8.9
728 83 (HINGE)

FRONT SECTION 8,9,11
OF TELESCOPING TOP 2391615
(BUMPER)

REF

MOUNTING BRACKET AND

REF—-72661466 ELATCH)
TELESCOPING TOP TRACK

REF—76393253 (GASKET)
DOOR—TELESCOPING TOP

L/R VIEW DETAIL

[ FRONT SECTION

MIDDLE SECTION

=TT

FORWARD BEND ON/
REAR SECTION_OF
TELESCOPING TOP ST

| REAR SECTION

/
3

MOUNTING BRACKET OF
TELESCOPING TOP'\{

' . 600383171
Y | (RoLLER)

REF
SIDE PACK TOP—\ \\\N
H Ls 6,18

| REAR

||~ VERTICAL
iI” PANEL

|

1



0000DOM1:99900681: 5-10 SECTION 5. TELESCOPING TOPS



0000DOM1:99900681: 20011204 6-1 SECTION 6. AIR SYSTEM OPTIONS

MOISTURE SEPARATOR/REGULATOR/OILER ASMS ...ttt 3
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE (51714805-1) ..... 4
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE (51714805-2) ..... 5
INSTALLATION DWG-MOISTURE SEP/REG/OILER ASM ......cccoiiiiiiiiiiiieveeeeee 5
HOSE REEL KIT-3/8" X 35" HOSE (51706348) ......cevttiiiiiiiiiiiiiiieee e 6
HOSE REEL KIT-1/2 X 50" HOSE (51706347) ...ccciiiiiiiiiiieteeeeeeeeee e 6
HOSE REEL KIT-SMALL-1/2 X 50" HOSE (51711278) ......cuuuutuuruieerrieieeeeeeeeeeeeeeeeeeeeens 6
HOSE REEL KIT-1/2X50" W/GUIDE (51713651) .....ccuvviieiiiiiiieiieeee i e e 6
AIR TANK KIT-22 1/2 GALLON (51706697 ......uuuuuriuurrininiineeinnneeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 7
58 GALLON AIR TANK KIT (51708369) ....ccceiieiiiiiiiiiieeeeeeeeeeeeeeeeee i 7
AIR TANK DRAIN ASM (51709358) .....ceeiiiiiiiiiiiiinieieee et 8
AIR TANK KIT-28 GALLON GM 3500/HD (51710158) ...ccevvvviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeee 9
AIR TANK KIT-DUAL 10-GALLON SD FORD (51717200) ...ccvvviiiiiiiiiiiiiiiiiiiieeaeeeeenn 10
AIR TANK KIT-35 GALLON (51708336) ......ccvvvieeeieeiiiaiiiieeeeee e e e 11
DRAIN ASM-DUAL AIR TANK (51713771) .oooeii e 12

AIR TANK KIT-22 GALLON-"99 FORD (51714204) ......uuuuiiiiiiiiiiiiiiieeiiiiiieieeeeeeeeeeeen 13




0000DOM1:99900681: 19980810 6-2 SECTION 6. AIR SYSTEM OPTIONS
NOTES




0000DOM1:99900681: 19980810 6-3 SECTION 6. AIR SYSTEM OPTIONS

MOISTURE SEPARATOR/REGULATOR/OILER ASMS THIS ASSEMBLY USED PRIOR TO 6-1-98
3/8" HOSE REEL 51706341
1/2" HOSE REEL 51706342

3/8" & 1/2" HOSE REEL 51706343
1. 70048015 AIR PRESSURE GAUGE-300 PSI REAR MOUNT
2. 70048036 AIR PRESSURE GAUGE-300 PSI SIDE MOUNT
3. 70073439 SEP/REG/OILER ASSEMBLY
4. 70141473 MOUNTING BRACKET
5. 72053013 PIPE NIPPLE - 1/4 X CLOSE
6. 72053090 PIPE NIPPLE - 1/2 X CLOSE
7. 72053243 PIPE PLUG - 1/2 HOL HEX
8. 72053284 STREET ELBOW -1/2 X 90 DEG
9. 72053374 REDUCERBUSHING -1/2 X 1/4
10. 72053603 TEE-1/2
11. 72060004 CAP SCREW 1/4-20 X 1 HH GR5
12. 72062104 NUT 1/4-20 LOCK
13. 72063001 WASHER 1/4 WRT
14. 72531541 BARBED NIPPLE - 1/2 MPT X 3/8 BARB
15. 72531547 BARBED NIPPLE - 1/2 MPT X 3/4 BARB
16. 72053457 BARBED NIPPLE - 1/2 MPT X 1/2 BARB
17. 72532021 QUICK COUPLER - 1/4
18. 72053435 REDUCER COUPLING - 3/4 X 1/2
19. 72053458 BARBED NIPPLE - 3/4 MPT X 3/4 BARB

NOTE: EACH INSTALLATION MAY VARY, USE THE PARTS
LIST AND THE DRAWING AS A GUIDE ONLY.

2
S—FHo9
10
6 1 !
19
J

3/4"




0000DOM1:99900681: REV. B 20040823 6-4 SECTION 6. AIR SYSTEM OPTIONS
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” THIS ASSEMBLY USED FROM 6-1-98
HOSE (51714805-1)

70048205 AIR PRESSURE GAUGE 300PSI
70073310 MOISTURE SEP/REG/OILER
72053571 STREET ELBOW 3/8NPT 45° BRASS
72531812 REDUCER BUSHING 1/2-1/4NPT BRS
72532974 STREET ELBOW 1/4NPT 90° SHORT
72533586 TEE 3/8NPT BRS RUN

72533587 TEE 1/2NPT BRS RUN

72533588 REDUCER BUSHING 3/8-1/4NPT BRS
72533592  BARB NIPPLE 1/2MPT 3/4NPT 90°
72533593 QUICK DISCONNECT 3/8MPT 1/4DIS
72601825 CAP SCR, SS 1/4-20 X 1/2 HH

(WAS 72060000)

72063142 WASHER, SS 1/4 LOCK *4
(WAS 72063049)

13. T48004 920 3'X5" 2MIL ZIPLOC BAG "4

9
* NOT SHOWN
1 @\ 7

| CONTINUED ON FOLLOWING PAGE |

*

N
SO0 NoORALN R
A Ao aaaaapn

N
A

7

NOTE:

1) WHEN INSTALLING FITTINGS, SEAL THREADS WITH PRO LOCK
PIPE SEALANT W/TEFLON (#51464) OR EQUIVALENT. THIS SEALANT
IS ALOW STRENGTH ANAEROBIC PASTE. THREAD TAPE IS NOT
ACCEPTABLE!

2) SEE 51714805-2 FOR REPLACEMENT PARTS FOR THE FRL (ITEM #2).



0000DOM1:99900681: 20020108 6-5 SECTION 6. AIR SYSTEM OPTIONS

MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE (51714805-2)
94395040 KIT-JOINER SET/T-BRKT GPA96603 TYP. (2)

70034444 SIGHT DOME-ASM LRP-96-710

70034443 PLUG-FILL W/O-RING LRP-96-679

70048208 LUBRICATOR-AIR L18 (WILKERSON) (COMPLETE)
REPLACEMENT COMPONENTS (NOT SHOWN):

94395038 KIT-BY PASS LRP-96-678 JNF19

KIT INCLUDES MODULE, CHECK BALLS, ELASTOMER,

AND GASKET.

70048206 FILTER-AIR F18 (WILKERSON) (COMPLETE UNIT)
REPLACEMENT COMPONENTS (NOT SHOWN):

94395039 KIT-ELEMENT FRP-96-641 JNF19

KIT INCLUDES 5 MICRON ELEMENT, ELEMENT RETAINER,
DEFLECTOR, AND BOWL O-RING.

70048209 ELEMENT-AIR FRP-96-639 JNF19 (5 MICRONELEMENT ONLY)

70733664 BOWL-METAL W/O SIGHT GAUGE GRP-96-XXX:
76395036 O-RING -BOWL GRP-96-640 JNF19

70048207 REGULATOR - AIR R19 (WILKERSON) (COMPLETE UNIT)
REPLACEMENT COMPONENTS (NOT SHOWN):

94395037 KIT-DIAPHRAGM RRP-96-656 JNF19

70145777 SPRING-AIR REG 0-250 RRP-96-662

70733664 BOWL-METAL W/O SIGHT GAUGE GRP-96-XXX
76395036 O-RING-BOWL GRP-96-640 JNF19

ITEM #2 (REFERENCE 81714805-1)
70073310 MOISTURE SEP-REG-LUB
(MODULAR)

INSTALLATION DWG-MOISTURE SEP/REG/OILER ASM
NOTE: DOMINATOR 2 INSTALLATION SHOWN.
DOMINATOR 1 INSTALLATION IS IDENTICAL.




0000DOM1:99900681: 20020108
HOSE REEL KIT-3/8" X 35' HOSE (51706348)

N

COP®NIORAWN=

70073625
72053283
72060025
72062109
72063002
72066061
72531543
72532021
72532038
89039176

HOSE REEL

STREET ELBOW 3/8NPT 90°
CAP SCR 5/16-18X1 HHGRS5
NUT 5/16-18 LOCK

WASHER 5/16 WRT

HOSE CLAMP

BARB NIPPLE 3/8MPT 1/2HOSE
QUICK DISCONNECT 1/4FPT
NIPPLE - DISCONNECT 1/4FPT
AIR HOSE 1/2 250#

HOSE REEL KIT-1/2 X 50' HOSE (51706347)

HOSE REEL KIT-SMALL-1/2 X 50" HOSE (51711278)

©eNOOTAWN =

©CReNOOTAWN =

70732096
72531133
72053810
72060046
72062103
72063003
72066000
72051547
89392349

70732095
72053284
72053810
72060046
72062103
72063003
72066004
72053457
89392602

HOSE REEL

STREET ELBOW 1/2X90°

PIPE CAP 1/2NPT

CAP SCR 3/8-16X1 HHGRS
NUT 3/8-16 LOCK

WASHER 3/8 WRT

HOSE CLAMP

BARB NIPPLE 1/2MPT 3/4HOSE
HOSE 3/4 300#

HOSE REEL-SMALL

STREET ELBOW 1/2NPTX90°
PIPE CAP 1/2NPT

CAP SCR 3/8-16X1 HHGRS
NUT 3/8-16 LOCK

WASHER 3/8 WRT

HOSE CLAMP

BARB NIPPLE 1/2NPT 1/2HOSE
HOSE - 200 PSI 1/2

HOSE REEL KIT-1/2X50' W/GUIDE (51713651)

N
=S

©CeNOOTAWN =

70732096
72053284
72053810
72060046
72062103
72063003
72066000
72051547
89392349
70731371
72060638
72062106

HOSE REEL

STREET ELBOW 1/2NPTX90°
PIPE CAP 1/2NPT

CAP SCR 3/8-16X1 HHGRS
NUT 3/8-16 LOCK

WASHER 3/8 WRT

HOSE CLAMP

BARB NIPPLE 1/2MPT 3/4HOSE
HOSE 3/4 300#

HOSE GUIDE & ROLLER ASM
MACH SCR #10-24X1 RDHD
NUT #10-24 LOCK

D22 NOAD

w

w

w

w
AR 2NN

ANNOODAD A

AN D A

6-6

SECTION 6. AIR SYSTEM OPTIONS




0000DOM1:99900681: 19990901
AIR TANK KIT-22 1/2 GALLON (51706697)

1. 51709358 DRAIN ASM (INCL:1) SEE DWG

2. 70731788 AIR TANK 22-1/2 GALLON

4. 72053517 ADAPTER 1/4MPT 1/4AMPT HEX

5. 72053556 STREET ELBOW 3/4NPT 90°

6. 72053610 TEE 1/4

7. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5

8. 72062080 NUT 1/2-13 LOCK

9. 72063005 WASHER 1/2 WRT 1
10. 72531836 REDUCER BUSHING 1-1/4X3/4NPT
11. 72532552 HOSE FTGTYPE O 1/4 1/4
13. 73054032 SAFETY VALVE 1/4 200PSI
14. 71393886 DECAL-DANGER EXPLODING TANK
15. 60113718 BRACKET
16. 70144807 SPRING
17. 72060920 CAP SCR 1/2-13X3-1/4 HHGR5

3
4
5 7
8
6
23

17,18,19
20,21,22

10

ARAN A NNARNAN 2 A

58 GALLON AIR TANK KIT (51708369)
1. 70073808 TANK-58 GALLON
2. 60112258 BRACKET
3. 70048036 AIR PRESSURE GAUGE-300PSI
4. 72053527 REDUCER BUSHING 3/4X1/4NPT
5. 72053604 TEE 3/4
6. 72532832 HOSE FITTING 3/4NPT 3/4HOSE
7. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
8. 72532852 REDUCER BUSHING 2NPT-3/4NPT
9

S NNNNN-2N -

. 73054032 SAFETY VALVE
10. 72060046 CAP SCR 3/8-16X1 HHGR5 12
11. 72062002 NUT 3/8-16 HEX 12
12. 72063003 WASHER 3/8 WRT 12
13. 72063051 WASHER 3/8 LOCK 12
14. 51709358 DRAIN ASM (SEE DWG)

15. 72066534 HOSE CLAMP 1/4 VINYL

16. 72066340 POP RIVET 1/8

17. 89392349 HOSE 3/4 200 PSI X 31FT
18. 72066525 HOSE CLAMP 3/4 VINYL

19. 72060002 CAP SCR 1/4-20X3/4 HHGR5
20. 72063049 WASHER 1/4 LOCK

21. 72063001 WASHER 1/4 WRT

22. 72062000 NUT 1/4-20 HEX

23. 72066000 HOSE CLAMP SAE #12

24. 71393886 DECAL-DANGER AIR TANK

S NOOOOO-2WW-~

PLACE ITEM 24 NEAR DRAIN VALVE AND IN CLEAR VIEW OF

OPERATOR

6-7 SECTION 6. AIR SYSTEM OPTIONS

13

[
@/ﬂé SEE NOTE 2
ol

110
P
5+,

N
SEE NOTE 7 ,@ ! s
S .

L

T

Z NOTE:
1) LOCATE DECAL AS CLOSE TO DRAIN VALVE AS
POSSIBLE -~ IN CLEAR VIEW OF OPERATOR.
2) STEAM HOSE REQUIRES BARB 72533283

GRAY PUSH LOK REQUIRES BARB 72053458
THE BARBS ARE PART OF THE HOSE/AIR
COMPRESSOR KITS

14,15,16

!

TO CPRSR



0000DOM1:99900681: 20020104 6-8 SECTION 6. AIR SYSTEM OPTIONS
AIR TANK DRAIN ASM (51709358)
1. 60116097 MOUNTING BRACKET
2. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
3. 72063066 WASHER 1" FLAT
5. 72053472 COUPLING STL 3/4 HEX
6. 72053556 STREET ELBOW 3/4NPT 90°
7. 72053458 BARBED NIPPLE 3/4 MPT 3/4
8. 72060025 CAP SCR 5/16-18X1 HHGR5
9. 72062109 NUT 5/16-18 LOCK
10. 72063002 WASHER 5/16 WRT
11. 89392349 HOSE 3/4 300 PSI X 120"
12. 73054230 BALL VALVE 3/4NPT
13. 70391601 DECAL-DRAIN
14. 72066000 HOSE CLAMP #12
15. 72531833 REDUCER BUSHING-STL 3/4-1/2
16. 70396133 MUFFLER-AIR 3/4 NPT

AA N2 A NNNNWa WA

TO AIR TANK DRAIN

11,14

NOTE: ITEM 13, DECAL-AIR TANK DRAIN, IS NOT SHOWN. LOCATE DECAL AS
CLOSE TO DRAIN VALVE AS POSSIBLE, IN CLEAR VIEW OF OPERATOR.



0000DOM1:99900681: 20011130
AIR TANK KIT-28 GALLON GM 3500/HD (51710158)

1. 51709358
2. 60106492
3. 60114957
4. 70731345
5. 72053119
6. 72053293
7. 72053372
8. 72053405
9. 72053458
10. 72053556
11. 72062103
12. 72063186
13. 72531131
14. 72531836
15. 72601512
16. 73054032
17. 71393886

DRAIN ASM (SEE DWG)
BRACKET

ROD 3/8-16X10

AIR TANK 28-GAL

PIPE NIPPLE 1/2NPT X 2-1/2
STREET ELBOW 3/8NPT 90°
REDUCER BUSHING 3/8 1/4NPT
PIPE PLUG 3/4NPT SH

BARB NIPPLE 3/4MPT 3/4HOSE
STREET ELBOW 3/4NPT 90°
NUT 3/8-16 LOCK

WASHER 3/8 FLAT

STREET ELBOW 1/4NPT 90°
REDUCER BUSHING 1-1/4 3/4
CAP SCR 3/8-16X3-1/2 HHGR8
SAFETY VALVE 1/4NPT 200PSI
DECAL-DANGER AIR TANK

A ANN_C NN 2NN

6-9 SECTION 6. AIR SYSTEM OPTIONS

PLACE ITEM 17 NEAR DRAIN VALVE AND IN CLEAR VIEW OF

OPERATOR

AIR OQUT ==
14,19

TO SALVAGE KIT *

16,13,14
£

O

/

AIR IN
° ©\ 14,10

TC DRAIN
ASSEMBLY

o
o~

CROSS—CHASSIS
FRAME

—e




0000DOM1:99900681: 51717200.01.20011204 6-10 SECTION 6. AIR SYSTEM OPTIONS
AIR TANK KIT-DUAL 10-GALLON SD FORD (51717200)
1. 70733666 AIR TANK 10 GAL

2. 60111339 STRAP-AIR TANK 10 GAL

3. 52717201 BRACKET LH

4. 52717202 BRACKET RH

5. 60123804 BRACKET-STRAP

6. 72053141 NIPPLE-PIPE BLK 3/4 X CLOSE

7. 72053555 TEE STL 3/4

8. 72053556 ELBOW-STREET STL 3/4 X 90°

9. 72531548 NIPPLE-BARB STL 3/4 MPT 3/4

10. 72066000 CLAMP-HOSE 1/2 -1.25 SAE12

12. 72053558 ADPTR 3/4MPT 3/4MPT HEX

13. 72062290 NUT METRIC 12MM CENT LOCK

15. 72531134 ELBOW-STREET STL 1.00 X 90°

16. 72531549 NIPPLE-BARB STL 1.00 MPT 1.00

17. 89039188 HOSE-AIR 1.00 X 2 300 RED ORTAC &

20. 73054032 SAFETY VALVE 1/4 200 PSI 1

21. 72060048 CAP SCR 3/8-16 X 1.50 HHGR5Z  8REF

22. 72062103 NUT 3/8-16 HEX NYLOC ZINC 24REF

23. 72063003 WASHER 3/8 FLAT 48REF

24. 72060047 CAP SCR3/8-16 X 1.25HHGR5Z  16REF

25. 72060025 CAP SCR5/16-18 X 1.00 HH GR5Z  2REF

26. 72062104 NUT 1/4-20 HEX NYLOC ZINC 2REF

27. 72063002 WASHER 5/16 FLAT 4REF TOP HOLES ONLY.

28. 72062291 CLIP-BODY SPEED NUT 3/8-16 8REF CLIP_INTO CHASSIS CAB TOP
HOLES USED FOR MOUNTING
RUNNING BOARDS.

FASTEN TO RUNNING BOARD
@ MOUNTING POINT UNDER CHASSIS
ROCKER PANEL.

Py
o

o)
Y
o

N
Py
NN MoN-_TMNDNN RN

n

ATTACHES TO THREADED

PARTS IN B.O.M. WHERE QTY IS LISTED AS "REF”
ARE PART OF HARDWARE KIT 51717204



0000DOM1:99900681: 20030505
AIR TANK KIT-35 GALLON (51708336)
1. 70073063 AIR TANK 35 GAL
2. 70391601 DECAL-AIR TAK DRAIN
3. 71393886 DECAL-DNGR EXPLODING TANK
4. 60112258 BRACKET
5. 72053245 PIPE PLUG 1/4NPT SQHD
6. 72053405 PIPE PLUG 3/4NPT SH
7. 73054032 SAFETY VALVE 1/4NPT 200PSI
8. 72053577 REDUCER BUSHING 1-1/2 3/4NPT
9. 72053285 STREET ELBOW 3/4NPT 90°
10. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE
11. 72066000 HOSE CLAMP 1/2 1-1/4 SAE#12
12. 72066582 CLAMP
13. 89392349 HOSE 3/4X300# WP GRAY
14. 72053173 STREET ELBOW 3/4NPT 45°
15. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
16. 73054230 BALL VALVE 3/4NPT
17. 72532832 HOSE FTG 3/4NPT 3/4 TYPE O
18. 70048015 AIR PRESSURE GAUGE 300PSI
19. 72053170 STREET ELBOW 1/4NPT 45°
20. 72060004 CAP SCR 1/4-20X1 HHGRS
21. 72063001 WASHER 1/4 WRT
22. 72062104 NUT 1/4-20 LOCK
23. 72060047 CAP SCR 3/8-16X1-1/4 HHGRS
24. 72063003 WASHER 3/8 WRT
25. 72062103 NUT 3/8-16 LOCK
26. 72060046 CAP SCR 3/8-16X1 HHGRS
27. 76392821 WASHER 3/8 BONDED
28. 72053152 PIPE NIPPLE 3/4NPT X 5

7-REAR 1/4" FITTING 123
5-FWD 1/4" FITTING /

w

AR BRNOOAOR A A a2 aITaABRWN NN 2

=N

6-11

SECTION 6. AIR SYSTEM OPTIONS
NOTES:
#23-27 ARE USED TO SECURE TANK (#1) TOBRACKET (#4)
AND THEN TO BODY.

NIPPLE (#28 & ONE OF ELBOW (#9) ARE NOT USEDIN ALL
APPLICATIONS, #14-15 ARE REPLACED BY #28 & ONE OF #9.

PLACE ITEM 3 NEAR DRAIN VALVE AND INCLEAR VIEW OF
OPERATOR.

5-FWD 1/4" FITTING

@/18-REAR 1/4" FITTING

g 19
.J/f/_

20,21,22
(SECURE TO BODY)



0000DOM1:99900681: 19980810 6-12 SECTION 6. AIR SYSTEM OPTIONS
DRAIN ASM-DUAL AIR TANK (51713771)
1. 60116097 MTG BRKT
2. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
3. 72063066 WASHER 1 WRT (AS NEEDED)
4. 72053285 STREET ELBOW 3/4NPT 90° BLK
5. 72053305 COUPLING 3/4NPT
6. 72053556 STREET ELBOW 3/4NPT 90° STL
7. 72053458 BARB NIPPLE 3/4MPT BRS
8. 72060025 CAP SCR 5/16-18X1 HHGR5
9. 72062109 NUT 5/16-18 LOCK
10. 72063002 WASHER 5/16 WRT
11. 89392349 HOSE 3/4 GP 300# WP
12. 73054626 BALL VALVE 3/4NPT
13. 70391601 DECAL-AIR TANK DRAIN
14. 72066000 HOSE CLAMP #12
15. 72053604 TEE 3/4NPT BLK

_\
AR CONNNBENN - DWW

2

TO AIR
TANK DRAIN ' 15

< »

TO AIR N o
TANK DRAIN \\ .




0000DOM1:99900681: 20030210 6-13 SECTION 6. AIR SYSTEM OPTIONS

AIR TANK KIT-22 GALLON-'99 FORD (51714204) 12. 72531836 REDUCER BUSHING 1-1/4-3/4ANPT 2
1. 51709358 DRAIN ASM (NOT SHOWN) 1 13. 72060048 CAP SCR 3/8-16X1-1/2 HHGR5 4
2. 52716275 BRACKET 1 14. 72060050 CAP SCR 3/8-16X2 HHGR5 2
3. 60106492 BRACKET 2 15. 72601144 CAP SCR 9/16-12X2 HHGRS8 3
4. 60123268 BRACKET 1 16. 72062103 NUT 3/8-16 LOCK 6
5. 70733423 TANK-22 GAL 1 17. 72063003 WASHER 3/8 WRT 12
6. 71393886 DECAL-DANGER EXPLODING TANK 1 18. 72063117 WASHER 9/16 WRT 6
7. 72053372 REDUCER BUSHING 3/8-1/4NPT 1 19. 72053372 REDUCER BUSH BLK 3/8-1/4 1
8. 72053405 PIPE PLUG GALV 3/4 SH 1 20. 72053405 PLUG-PIPE SH GLV 3/4 2
9. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE 2 21. 72053397 PLUG-PIPE SH BLK 1-1/4 1

10. 72053556 STREET ELBOW 3/4NPT 90° 2 22. 72062275 NUT 9/16-12 HEX TOP LOCK GR8Z 3

11. 51716379 HARDWARE KIT (INCL. 13-22) 1 23. 72062102 NUT 9/16-12 HEX NYLOC ZINC 3

FROM COMPRESSOR 24. 72066000 HOSE CLAMP SAE#12 4

24~ 25. 73054032 SAFETY VALVE 1/4NPT 200PSI 1

26. 89392349 HOSE 3/4 300PSI 20FT
NOTE 27. 72531131 ELBOW-STREEL STL 1/4X90° 2
22| 1.5 SEE SHEET #2 FOR THE INSTALLATION OF THE TANK
ONTO THE 1999 FORD F35@, F45@, & F55@ CHASSIS.
24
o 0 FILTER/
REGULATER/
LUBRICATOR
1/

14 TYP. (2
16 TYP. (2

17 TYP. (4
(HARDWARE NOT SHOWN)

CHASSIS DRIVELINE SUPPORT BRACKET

7 NoTE:
# AIR TANK MOUNTING BRACKET (#4) ATTACHES
TO THE CHASSIS DRIVELINE SUPPORT BRACKET
(TWO HOLES ARE PROVIDED IN THE CHASSIS
DRIVELINE SUPPORT BRACKET).

REAR OF CAB/

1999 FORD SUPER DUTY FRAME ’%
(F350, F450, & F550) 2

OTES:
1.) INSTALALTION SHOWN IS ON AN 84" C.A. CHASSIS,
2.) THE THREE (3) MOUNTING HOLES ARE EXISTING HOLES

THAT ARE IN THE CHASSIS FRAME.
3.) THE TANK WILL SIT COMPLETELY BEHIND THE REAR OF

CAB ONCE IT IS MOUNTED INTO PLACE. 2
4.) FOR THE 60" C.A. CHASSIS THE TANK WILL HANG UNDER
THE CHASSIS APPROXIMATELY 2 FT. WHEN INSTALLED. THE
MOUNTING HOLES MAY HAVE TO BE DRILLED FOR THIS 15 TYP. (3
INSTALLATION. 23 TYP %




0000DOM1:99900681: 6-14 SECTION 6. AIR SYSTEM OPTIONS



0000DOM1:99900681: 20000606 7-1 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS

BOOM SUPPORT ASM (51714181) .....uueeerreiriiiiiennrrn s sssssss s snnnes 2
BOOM SUPPORT ASM-ADJ 19"-31" (51708161) ......cccevrviiriimmmrrrrininssnnneeennnnnnns 3
BOOM SUPPORT-10"H (1015/2015/3016 CRANE) (51706413) .........ccccemmrrrrrnniiinnnns 3
BOOM SUPPORT-10"H (1014 CRANE) (51707625) .........cccoocmmmmrrriiniisnnnnneennnnsnnnns 3
BOOM SUPPORT-17"H (1014 CRANE) (51707626) ...........ccccumrmrrrririinnnnnnseninnnisnnnes 3

OPTION-RESERVOIR 18 GAL-BULKHEAD (51707798) ......ccoommerrrinninnnnnneennnsannns 4




0000DOM1:99900681: REV. F 20040726
BOOM SUPPORT ASM (51714181)
REV. F 20040726

1. 52708159
2. 60121853
3. 60120516
4. 60030306
5. 72060048
6. 72060049
7. 72060101
8. 72601671
9. 72062103
10. 72062080
11. 72062114
12. 72063003
13. 72063005
14. 72063008
15. 76392821
16. 51716384

10,1

PEDESTAL

TUBE-PEDESTAL

SADDLE

WEAR PAD

CAP SCREW 3/8-16X1.5 HHGR5
CAP SCREW 3/8-16X1.75 HHGR5
CAP SCREW 1/2-13X5 HHGR5
CAP SCREW 3/4-10X5.5 HHGR5
NUT 3/8-16 HEXNYLOC

NUT 1/2-13HEXNYLOC

NUT 3/4-10 HEXNYLOC
WASHER 3/8 WRT

WASHER 1/2 WRT

WASHER 3/4 WRT
WASHER-BONDED PLTD
HARDWARE KIT (INCL. 5-15)

)

o o oog @o

\5,9,12,15

7-2

_

4REF
2REF
2REF
1REF
6REF
2REF
1REF
12REF
4REF
2REF
4REF

THE 1-3/4" CAPSCREW SHALL
SERVE AS A STOP FOR THE
SADDLE WHILE ROTATING
SIDE TO SIDE.

/

SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS



0000DOM1:99900681: 20040726 7-3 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS
BOOM SUPPORT ASM-ADJ 19"-31" (51708161) BOOM SUPPORT-10"H (1014 CRANE) (51707625)
REV. E 20040726 BOOM SUPPORT-17"H (1014 CRANE) (51707626)

1. 52712318 SADDLE 1 1. 52706411 PEDESTAL 10" (1014) 1
2. 52708159 PEDESTAL 1 52706412 PEDESTAL 17" (1014) 1
3. 60030294 WEARPAD 1 2. 52707624 SADDLE (1014) 1
4. 60112040 TUBE 1 3. 60030161 WEAR PAD (1014) 1
5. 72060025 CAP SCR 5/16-18x1 HHGR5 2 4. 70086054 STRUCTURAL TAPE 6" 2
6. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5 4 5. 72060191 CAP SCR 3/4-10X5 HHGR5 1
7. 72060195 CAP SCR 3/4-10X7 HHGR5 1 6. 72062114 NUT 3/4-10 LOCK 1
8. 72062080 NUT 1/2-13 LOCK 2 7. 72060046 CAP SCR 3/8-16X1 HHGR5 4
9. 72062103 NUT 3/8-16 LOCK 4 8. 72062103 NUT 3/8-16 LOCK 4
10. 72062114 NUT 3/4-10 LOCK 1 9. 76392821 WASHER 3/8 THREAD SEAL 4
11. 72063003 WASHER 3/8 WRT 4
12. 72063005 WASHER 1/2 WRT 2 4(2)
13. 72063008 WASHER 3/4 WRT 2
14. 52708158 U-BOLT 2
15. 76392821 WASHER 3/8 BONDED 4
16. 72063001 WASHER 1/4 WRT 2
17. 72062109 NUT 5/16-18 LOCK 2
7.13 2
5.16,17 1
3 5 B 1
713 6
10 F © |
| o |
P e
| |
| f
| |
|

\—6,9,11,15

|
[
! 14.00

f 16.50 |

BOOM SUPPORT-10"H (1015/2015/3016 CRANE) (51706413)
52706114 PEDESTAL 10"

52706408 SADDLE

60030162 WEAR PAD

70086054 STRUCTURAL TAPE 6"
72060046 CAP SCR 3/8-16X1 HHGR5
72062103 NUT 3/8-16 LOCK

72060191 CAP SCR 3/4-10X5 HHGR5
72062114  NUT 3/4-10 LOCK

76392821 WASHER 3/8 THREAD SEAL

CoOoN>TO AN =
O N N Y GG



0000DOM1:99900681: 20020628 7-4 SECT 7. CRANE BOOM SUPPORTS/RESERVOIRS
RESERVOIR 18 GAL- 9. 72601004 PLUG 1-1/4NPT SQHD 1

10. 60119158 COVER PLATE 1
BULKHEAD (51707798) 11. 76394152 GASKET 1/4X4.63X11.63 60 DUR. 1
- 52711432 RESERVOIR WELDMENT 12. 72061151 SCR, SELF-TAP W/SEAL 1/4X1.00 10
72063005 WASHER 1/2WRT 14. 70394754 PLUG, PLASTIC 3/4 NPT 1
72062080  NUT 1/2-13 LOCK 15, 72053305 COUPLING 3/4 STL 1
70394189  DECAL-OIL RECOMMENDED 16. 70394753 PLUG, PLASTIC 1-1/4 NPT 1
70142482 FILL NECK STRAINER 17. 72053307 COUPLING, 1-1/4 STL 1
70142483  FILL CAP 18. 70733059 STRAINER 20 GPM BYPASS 1
70393233  PLUG 3/4NPT

NGO AWN =
A A A NN -

-
2

2R3
XX

o
X

—_—

—~
/Q
N

R




0000DOM1:99900681: 19980810 8-1 SECTION 8. OUTRIGGERS

MNL OUTRIGGER KIT-FRONT (51711242) ....cooiiiiiiiiiiiie e 3
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-1) .....ccceeeiiiiiiiieieeiieieeneeee 4
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-2) .....ccceeeiiieiiaeieieieee 5
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-3) .....cceeeeiiiiiiieaieeiieiieneeeee 6
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-1) ..ccoevviiiiiiiiiiiiaiiieeiee 7
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-2) ...ccoevviiiiiiiiiiieeiieeeeee 8
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-3) ...cevveiiiiiieiaiieeeiieeeeeeeeie 9
VALVEBANK ASM-2 SECT (51714813) ...cooieiiiiiiiiiiiiie ettt e e e 10
VALVEBANK ASM-2 SECTION (51705983) .....cccoiiiiiiiiiiiiiiiiiiiiteee s 11
VALVEBANK ASM-3 SECT (51714812) ...ccooiiieiieiiii et 12
VALVEBANK ASM-3 SECTION (51705984) ......ccoiiiiiiiiiiiiiiiiiiieee e 13
BULKHEAD PLATE ASM-MO/PD (51714815) .....ccciiiiiiiiiiiiiiieeeeeee et 14

BULKHEAD PLATE ASM-PO/PD (51714814) ...ccoii ittt 15




0000DOM1:99900681: 19980810 8-2 SECTION 8. OUTRIGGERS
NOTES




0000DOM1:99900681: 19980810
MNL OUTRIGGER KIT-FRONT (51711242)

©COoNooA~A®ON =

52705229
52711243
60116771
70392864
71731711
72060047
72062103
72063003
72060046

OUTRIGGER LEG
OUTRIGGER HOUSING
BACKING ANGLE
DECAL-DANGER OR STD CLR
QUICK RELEASE PIN

CAP SCR 3/8-16X1-1/4 HHGR5
NUT 3/8-16 LOCK

WASHER 3/8 WRT

CAP SCR 3/8-16X1 HHGR5

N
NNODN A A

8-3

NOTE:
USE BACKING ANGLE (#3)
AS A TEMPLATE TO DRILL
.391" HOLES (6)

SECTION 8. OUTRIGGERS

<
O

=



0000DOM1:99900681: 20011126

OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-1)

1. 3B205010
2. 52714237
3. 52705726
4. 72053758
5. 72061760
6. 72060155
7. 72062080
8. 72062091
9. 72063002
10. 72066582
11. 76395068
12. 89034049
13. 99900644
14. 72063005
15. 72533567
16. 52070138
17. 60010351
18. 72063027
19. 72066185
20. 72060833

CYLINDER

ARM-ADJUSTABLE
ARM-STATIONARY

ELBOW #4MSTR #4MJIC 90°
CAP SCR 1/2-13X7 HHGR8

CAP SCR 5/8-11X3-1/2 HHGRS
NUT 1/2-13 LOCK

NUT 5/8-11 LOCK

WASHER 5/16 WRT

CLAMP

DECAL-OUTRIGGER CONTROL
SPIRAL WRAP
MANUAL-OUTRIGGERS
WASHER 1/2 WRT

ELBOW #4MSTR #4MJIC XLG
T-PIN

SPRING

MACH BUSHING 5/8X14GA NR
COTTER PIN .16X1

SCR 5/16-18X3/4 THRD CTG HWH

<

NN AN aANNNEORMaAN N

f——————————a

8-4 SECTION 8. OUTRIGGERS
CONTINUED ON FOLLOWING PAGE

NOTE:
SEE SHEET #2 FOR THE INSTALLATION OF THE VALVE BANK
AND THE BULKHEAD FITTING ASSEMBLE PLATE.
SEE SHEET #3 FOR THE HOSE KIT AND HOSE ASSEMBLIES
WITH THE HOSE ROUTINGS FOR EACH CIRCUIT.




0000DOM1:99900681: 20010806 8-5 SECTION 8. OUTRIGGERS
OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-2)

51714813 VALVEBANKASM CONTINUED ON FOLLOWING PAGE
51714815 BULKHEAD PLATE

72060025 CAP SCR 5/16-18X1 HHGRS
72063002 WASHER 5/16 FLAT

72063050 WASHER 5/16 LOCK

72533590 ELBOW #4MJIC #4MJIC BULKHD

oMM =
AN~N~N=

EF 2

ITEM #6 (2)/
WELDED TO CRANE

COMPARTMENT

5]




0000DOM1:99900681: 20000719

OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-3)

51714807 HOSE KIT (INCL:2-9)
51394694 HOSE-FJ 1/4X58.5 #4#4
51394212 HOSE-FJ 1/2X15 #8#8
51395014 HOSE-FF 1/2X24.5 #8#8
51395015 HOSE-FJ 1/2X21 #8#8
51395016 HOSE-FJ 1/4X21.5 #4#4
51395017 HOSE-FJ 1/4X19.5 #4#4
51395019 HOSE-FF 1/4X90 #4#4
51395021 HOSE-FF 1/2X106 #8#8

©CeNOOTAWN =

(RH "A" FOR1§) o

6
(RH "B" PORT) |

4
(POWER
BEYOND)

3 (MAIN PRESSURE)
7 (LH "B" PORT)
7 (LH A" PORT)

1

2REF
1REF
1REF
1REF
1REF
2REF
2REF
2REF

e

8-6

9

PRESSURE)

SECTION 8. OUTRIGGERS

2 (C.S. POWER DOWN
CYL EXTEND) (RH "B" PORT)

2 (C.S. PONER DOWN
CYL EXTEND) (RH “A” PORT)

L: (S.S. POWER DOWN CYL RETRACT) (LH “B" PORT)
8 (S.S. POWER DOWN CYL EXTEND) (LH "A™ PORT)



0000DOM1:99900681: REV. F 20051020

OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-1)

3B205010
71411797
52714237
52705726
71392277
72053758
72061760
72060155
72062080
72062091

72063002
72066582
72532351

72060101

72661473
76395068
89034049
99900644
72063005
72533567
70392864
72060833

©CoNoaA~A®N =

NN & 4 34 38
N2OoORN00Aa®N=0

CYLINDER-PWR DN

CYLINDER-PWR OUT (WAS 3B142860)

ARM-ADJUSTABLE
ARM-STATIONARY
DECAL-PWR OUT CTRL
ELBOW #4MSTR #4MJIC 90°
CAP SCR 1/2-13X7 HHGRS
CAP SCR 5/8-11X3-1/2 HHGR5
NUT 1/2-13 LOCK

NUT 5/8-11 LOCK

WASHER 5/16 WRT

CLAMP

ADAPTER #4MSTR #4MJIC
CAP SCR 1/2-13X5 HHGR5
PIN-SPRING

DECAL-PWR DN CTRL

SPIRAL WRAP
MANUAL-OUTRIGGERS
WASHER 1/2 WRT

ELBOW #4MSTR #4MJIC XLG
DECAL-DANGER STAND CLEAR
SCR 5/16-18X3/4 THRD CTG HWH

<

NNNNA%A—\—\NNNANA_\NAAAAN
—

8-7 SECTION 8. OUTRIGGERS
CONTINUED ON FOLLOWING PAGE

NOTE:

SEE SHEET #2 FOR THE INSTALLATION OF THE VALVE BANK
AND THE BULKHEAD FITTING ASSEMBLE PLATE.

SEE SHEET #3 FOR THE HOSE KIT AND HOSE ASSEMBLIES
WITH THE HOSE ROUTINGS FOR EACH CIRCUIT.




0000DOM1:99900681: 20010806 8-8 SECTION 8. OUTRIGGERS
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-2)

1. 51714812 VALVEBANKASM 1 CONTINUED ON FOLLOWING PAGE
2. 51714814 PLATE-BULKHEAD 1
3. 72060025 CAP SCR 5/16-18X1 HHGR5 7
4. 72063002 WASHER 5/16 FLAT 7
5. 72063050 WASHER 5/16 LOCK 7
6. 72533590 ELBOW #4MJIC #4MJIC BULKHD 2
7. 72063003 WASHER 3/8 FLAT 2
N >
0 t s LN
0
>
>
JO
w:weonsrg (‘:gA(NzE) | @
COMPARTMENT

v




0000DOM1:99900681: 20010806 8-9 SECTION 8. OUTRIGGERS
OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-3)

1. 51714806 HOSE KIT (INCL:2-11) 1
2. 51394694 HOSE-FJ 1/4X58.5 #4#4 2REF
3. 51394212 HOSE-FJ 1/2X15 #8#8 1REF
4. 51395014 HOSE-FF 1/2X24.5 #8#8 1REF
5. 51395015 HOSE-FJ 1/2X21 #8#8 1REF
6. 51395016 HOSE-FJ 1/4X21.5 #4#4 1REF
7. 51395017 HOSE-FJ 1/4X19.5 #4#4 2REF
8. 51395018 HOSE-FJ 1/4X16.25 #4#4 2REF
9. 51395019 HOSE-FF 1/4X90 #4#4 2REF
10. 51395020 HOSE-FJ 1/4X61 #4#4 2REF
11. 51395021 HOSE-FF 1/2X106 #8#8 2REF

N

6 (RH A" PORT)/

6 (1 "8" PORT)

4 (POWER BEYOND)/

5 (VB RETURN)

n 11 (CRANE PRESSURE)
8 (LH "B" PORT)

8 (LH "A” PORT) 11 (CRANE RETURN)

MAIN RETURN / /

MAIN PRESSURE

3 (MAIN PRESSURE)

272 (CS. POWER DOWN
CYL EXTEND) (RH "B” PORT)

7 (MIDDLE "B" PORT)

2 {C.S. POWER DOVN
CYL EXTEND) (RH A" PORT)

7 (MIDDLE "A” PORT)

Zg (3.5. POWER DOWN CYL RETRACT) (MIDDLE “B" PORT)
9 (5.5 POWER DOWN CYL EXTEND) (MIDDLE "A” PORT)

10 (POWER OUT CYL RETRACT) (LH "B” PQRT)
10 (POWER OUT CYL RETRACT) (LH "A" PORT)



0000DOM1:99900681: REV. A 20031020 8-10 SECTION 8. OUTRIGGERS

VALVEBANK ASM-2 SECT (51714813)

1. 51705983 VALVEBANK 1

2. 72053763 ELBOW#8MSTR#8MJIC 90° 1
(WAS 72053764-ELBOW #10MSTR #8MJIC 90°)

3. 72532358 ADAPTER#8MSTR#8MJIC 1

4. 72532358 ADAPTER#8MSTR#8MJIC 1
(WAS 72532359-ADAPTER #10MSTR #8MJIC)

5. 72532792 ADAPTER#8MSTR#4MJIC 4

(WAS 72533589-ADAPTER #10MSTR #4MJIC)

S.S. POWER DOWN CYL

C.S. POWER DOWN CYL
DO NOT BEND HANDLES!!!!

5 (4)
3 (PRESSURE FROM PUMP)

4 (RETURN TO TANK)

POWER BEYOND TO CRANE



0000DOM1:99900681: 20001206 8-11 SECTION 8. OUTRIGGERS

VALVEBANK ASM-2 SECTION (51705983)

EFFECTIVE PREVIOUS TO 1-1-00: EFFECTIVE FROM 1-1-00:

1. 51731580 LEVER ASM 2 1. 73540073 LEVER ASM 2
2. 7Q072017 O-RING SM 3 2. 7Q072017 O-RING SM 3
3. 7Q072018 O-RING MED 6 3. 7Q072018 O-RING MED 6
4. 7Q072021 O-RINGLG 3 4. 7Q072021 O-RINGLG 3
5. 73054490 TANDEM VALVE SECTION 2 5. 73540074 VALVE SECTION 4-WAY 2
6. 73540010 END COVER RH 1 6. 73540075 END COVER RH 1
7. 73731763 POWERBEYONDADAPTER 1 7. 73540076 POWERBEYONDADAPTER 1
8. 94731590 TIE ROD KIT (2 SECT) 1 8. 73540078 TIE ROD KIT (2 SECT) 1
9. 73054488 END COVER-LH 1 9. 73540077 END COVER-LH 1
10. 7Q072114 O-RING 4 10. 7Q072114 O-RING 4
5(2)
/,\\ S
Vo SAE #10 WORK PORTS
\ o N\ o / /6
\ — ) ¥ X3 3(3)
‘ﬁ .l.l_ OPTIONAL METHOD = &[] = i 'l
127" T0 ADJUST LEVER: Eﬁ@ Q O @3{
VA BEND LEVER 7
L APPROXIMATELY &
VY 12 DEGREES D
\ \\\ AS SHOWN R Q Q 2(3) /_} 5=
\\ \ Il OR OR AN,
\\ \\ 3(3) ]
|
Y 10(2)
VR 1(2)
v
WA
v\
SN
\ X
[ O]

el 9

\
\ L
1(REF) =175

FOR OUTRIGGER VALVE BANK
THE LEVER PIVOT BOLT

MUST BE HELD OUT .75”

SO HANDLE TIPS IN AS SHOWN




0000DOM1:99900681: REV. A 20031020

8-12

VALVEBANK ASM-3 SECTION OR - PO/PD

(51
1.
2.

3.
4.

5.

714812)
51705984 VALVEBANK-3SECTION 1
72053763 ELBOW #8MSTR #8MJIC 90° 1
(WAS 72053764 - ELBOW #10MSTR #8MJIC 90°)
72532358 ADPTR-#8MSTR#8MJIC 1
72532358 ADPTR-#8MSTR#8MJIC 1
(WAS 72532359-ADPTR #10MSTR #8MJIC)
72532792 ADPTR#8MSTR #4MJIC 6
(WAS 72533589-ADPTR #10MSTR #4MJIC)

POWER OUT CYLINDER

S.S. POWER DOWN CYL
C.S. POWER DOWN CYL

SECTION 8. OUTRIGGERS

DO NOT BEND HANDLES!!!!

5 (6)
//—3 (PRESSURE FROM PUMP)

4 (RETURN TO TANK)

POWER BEYOND TO CRANE

CAP FITTINGS PRIOR TO SHIPPING AND HANDLING



0000DOM1:99900681: 20001206

VALVEBANK ASM-3 SECTION (51705984)
EFFECTIVE PREVIOUS TO 1-1-00:

51731580
7Q072017
7Q072018
7Q072021
73054490
73540010
73731763
94731764
73054488
7Q072114

COWON>GOPWN =~

—_

\
|
|
| —
‘r“:_

HANDLE ASM (NOT SHOWN)

O-RING SM
O-RING MED
O-RING LG

TANDEM VALVE SECTION
END COVER RH

POWER BEYOND ADAPTER

TIE ROD KIT
END COVER LH
O-RING

| _OPTIONAL METHOD

TO ADJUST LEVER:

BEND LEVER

APPROXIMATELY

12 DEGREES
AS SHOWN

1(REF)
FOR OUTRIGGER VALVE BANK

nh

1(3)

THE LEVER PIVOT BOLT
MUST BE HELD OUT .75

SO HANDLE TIPS IN AS SHOWN

3
4
8
4
3
1
1
1
1
6

8-13

SECTION 8. OUTRIGGERS

EFFECTIVE FROM 1-1-00:

COXNDOHWN -~

—_

[0l
~—~
W
g

©
"

73540073
7Q072017
7Q072018
7Q072021
73540074
73540075
73540076
73540079
73540077
7Q072114

HANDLE ASM
O-RING SM
O-RING MED
O-RING LG

VALVE SECTION

END COVER RH

POWER BEYOND ADAPTER

TIEROD KIT
END COVER LH
O-RING

10(3)

& A H

_O
Q)

==

Cilg
(O] )

/S§<

N

:

3(4)
J_\d\m(s)

O WhoObP~,w

SAE #10 WORK PORTS

/3(4)

sz

/6

—

O

—

3:/8
3

—
—

7



0000DOM1:99900681: 19980810 8-14 SECTION 8. OUTRIGGERS
BULKHEAD PLATE ASM-MO/PD (51714815)

1. 60121302 PLATE

2. 70395034 PLUG 1-1/16
3. 72053591 STREET ELBOW 1/2 90° BRASS
4. 72063053 WASHER 1/2 LOCK
5. 72063056 WASHER 3/4 LOCK
6. 72531547 BARB NIPPLE 1/2MPT 3/4HOSE
7. 72532986 ELBOW #8MJIC #8MJIC BULKHD
8. 72533024 UNION 7/16 BULKHD
9. 72533140 COUPLING 1/2 BULKHD
10. 72533373 UNION 3/4JI1C BULKHD
11. 72533591 TEE #8 BULKHD RUN
12. 70392785 PLUG 1/2

N2 2NN WAN=

ROTATE ITEMS §7 AND §11
5 Qry (3)

45 FROM VER’T!CAL IN THIS 1
DIRECTION. 2 Qi (2)
1
/ / i
/PART OF ITEM §7
-
/

o @....
@\F@\ 0 07 Gg/

PART OF ITEM #16

@ PART OF ITEM #9
/ /PART OF ITEM #9

o



0000DOM1:99900681: 19980810 8-15 SECTION 8. OUTRIGGERS
BULKHEAD PLATE ASM-PO/PD (51714814)
60121302 PLATE

70395034 PLUG 1-1/16

72053591 STREET ELBOW 1/2 90° BRASS
72063053 WASHER 1/2 LOCK

72063056 WASHER 3/4 LOCK

72531547 BARB NIPPLE 1/2MPT 3/4HOSE
72532986 ELBOW #8MJIC #8MJIC BULKHD
72533024 UNION 7/16 BULKHD

72533140 COUPLING 1/2 BULKHD
72533373 UNION 3/4JI1C BULKHD

72533591 TEE #8 BULKHD RUN

ToOONOORWN
A A A RNANWRAN-

-

ROTATE ITEMS 7 AND

45 FROM VER GO s
DIRECTION.
n
/ 2

5 Q1Y (3)

.

/\ /PART OF ITEM #11

PART OF ITEM #18

PART OF ITEM §#7

@

/ / O
1 4 QTY (4)

PART OF ITEM #9
8 ary (4) /
\ /PART OF ITEM #9

e



0000DOM1:99900681: 19980810 8-16 SECTION 8. OUTRIGGERS



0000DOM1:99900681:20000925 9-1 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00

SECTION 9. ELECTRICAL OPTIONS (4-15-99 to 9-30-00)

ELECTRICALKIT-11'RIGHT RAISED COMPT (51715159) REF:99903092........ccciiiiiieiiiee e 3
LIGHTKIT-11'STD (51715161) REF:99903093 .......oiiiiiiiireieeiriesree s sree e ssne e e e s e e e e 4
COMPARTMENT/FLOOD LIGHTKIT (51715125) REF:99900903 .......ccciiiitiiiieeeiiiriieeeesaniieeeeeessnineeeeee e 5
DWG-LIGHT SWITCHBOXTOBODY ASM (99903079) ......ttiiieeiiitiiieee ettt ettt e e e 6
SWITCHBOXASM (41715173) REF:99903078 .......ceeiiieeeirrieiieeesiee e 7
DWG-FUSE/RELAY BOX (51715159) REF:99903077 .....ovveieeiiiitiiieeeeaaitiete e e s ettt e e e s e e e s s snnne e e e e e 8
FUSE/RELAY BOXASM (41715172) REF:99903099 ......coiiiiiiiiieiiiiiiee ettt 9
ELECTRICALKIT (51715124) REF:99900905 ........cviiiiiiieeiiiieesrieee e ssiree e e snnnee e e e e snnnees 10
OUTLETKIT-110V (BL707760) ....eeeiueuteeeeeeieiiteetee e sttt e e s sttt e e e s s et s e e s assb et e e e s aansbbe e e e e s s annreeeeeeeannrneas 11
LIGHT SWITCH KITS Lottt ettt e et e et e e e e e e e e e e e ne e e s e e s s aenees 11
FLOODLIGHT KIT (BL714249) .....eei ittt ittt ettt e e s e annne e e nn e e e s nn e e e s nnree s 12
SWITCHKIT-BATTERY SELECT/DISCONNECT (51708338) ....cccciiiiiriiieeiiiiiiiieeeseeiiiree e e s eirnee e s ennnneas 12
FLOODLIGHTKIT-110V 500W (51708339) ....ceiiiitiiiieeeiiitiieeeeeeaaitteeeeeesaaittneeeeesssnsbeseeeessanbnneeeesssnnnneeeeesans 12
LIGHT REEL KIT-12V (BL707758) ....tttiiiiiie it itee ettt e e mne e e nne e nn e e s nnne e e e nnree s 12
LIGHT REEL KIT-110V (BL707759) ...eeiiiittieeee ittt ettt ettt ettt ettt e e e sttt e e e s st e e e e s anneeneeeeenn 12

RELAY BOARD ASM (5L714202) .....uttieeeeiitieee ettt ettt e ettt et e e e e asb et e e s s skt e e e s abbe e e e e s abrneeeeeeeeaans 13




0000DOM1:99900681:19990330 9-2 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
NOTES




0000DOM1:51715159.01.120000509 9-3 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00

ELECTRICAL KIT-11' RIGHT RAISED COMPT (51715159) 12. 77040180 LIGHT-BACKUP 2
REF:99903092 13. 77040006 LIGHT-LICENSE PLATE 1
ALL ITEMS ARE REFERENCE. 14. 76393636 GROMMET-RUBBER 9
1. 77044723 HARNESS-CPT/MARK/FLD/AUX 2 15. 60115603 LIGHT PANEL 3/4 LAMPS 1REF
2. 72062200 NUT-LICENSE PLATE 2 16. 77044725 HARNESS-STD JUMPER 1
3. 72601473 BOLT-LICENSE PLT 2 17. 77044748 HARNESS-STOP/TAIL/TRN/AUX 1
4. 76392275 GROMMET 4 18. 60120705 MTG BRKT-WIRE HARNESS 2
5. 70145799 RETAINER 53 19. 72060004 CAP SCR 1/4-20X1 HHGR5 8
6. 77040365 BACK-UP ALARM (NOT SHOWN) 1 20. 72062104 NUT 1/4-20 LOCK 8
7. 77044481 HARNESS-3 PLUG 1 21. 52711383 LIGHT PANEL 1
8. 77044479 HARNESS-4 WAY CONNECTION 1 22. 77044724 HARNESS-RSD JUMPER 1
9. 77040358 LIGHT-CLEAR AMBER 2 23. 70039057 REFLECTOR-RED 4
10. 77040357 LIGHT-CLEAR RED 7 24. 70039058 REFLECTOR-AMBER 2
11. 77040188 LAMP-STOP/TURN/TAIL 2 25. 77044467 TERM-BULLET RCPT(NOT SHOWN) 2

@9

ON OUTSIDE
OF DOOR
EACH SIDE

EACH SIDE EACH SIDE

NOTE:
SECURE HARNESS TO PANELS WITH ITEM #5 70145799 RETAINERS.
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS.
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
CAN BE USED TO CUT THE PROBLEM SURFACE.



0000DOM1:51715161.01.20000509 9-4 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
LIGHT KIT-11' STD (51715161) REF:99903093 12. 77040180 LIGHT-BACKUP 2
ALL ITEMS ARE REFERENCE. 13. 77040006 LIGHT-LICENSE PLATE 1
77044723 HARNESS-CPT/MARK/FLD/AUX 14. 76393636 GROMMET 9
72062200 NUT-LICENSE PLATE 15. 60115603 LIGHT PANEL 3/4" LAMPS 1
72601473 BOLT 1/4-20X5/8 16. 77044725 HARNESS-JUMPER STANDARD 2
76392275 GROMMET-TAILLIGHT 17. 77044748 HARNESS-STOP/TAIL/TURN/AUX 1
77040365 BACK-UP ALARM (NOT SHOWN) 18. 60120705 MTG BRKT-WIRE HARNESS 2
70145799 RETAINER 4 19. 72060004 CAP SCR 1/4-20X1 HHGR5 8
77044481 HARNESS-3 PLUG ID 20. 72062104 NUT 1/4-20 LOCK 8
77044479 HARNESS-4WAY CONNECTOR 1
77040358 LIGHT-CLEAR AMBER 2
77040357 LIGHT-CLEAR RED 2
77040188 LAMP-STOP/TURN/TAIL 2

21. 52711383 LIGHT PANEL 2/4" LAMPS

22. 70039057 REFLECTOR-RED

23. 70039058 REFLECTOR-AMBER

24. 77044467 TERM-BULLET RCPT(NOT SHOWN)

~eoLoNooG AWM=
NN 2202 RANDNN

-

@)

ON OUTSIDE
OF DOOR
EACH SIDE

NOTE: RS

SECURE HARNESS TO PANELS WITH ITEM #6 70145799 RETAINERS. T e (19X19)
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB @) \ .I , (2X(3)

WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE

APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD (13)

BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER @

SHOULD EXPERIENCE 15 PS| FOR 10 TO 15 SECONDS.

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE EACH SIDE EACH SIDE

NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
CAN BE USED TO CUT THE PROBLEM SURFACE.



0000DOM1:51715125.01.20050518 9-5 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
COMPARTMENT/FLOOD LIGHT KIT (51715125)
REF:99900903
ALL ITEMS ARE REFERENCE.

77040384 COMPT-LIGHT 12V 2.1 AMP

51716859 FASTENER (WAS 77044746) 1

77040193 LIGHT-DRIVING HALOGEN

77044464 TERM-BULLET PLUG

60117375 BRACKET-FLOODLIGHT

72060004 CAP SCR 1/4-20X1 HHGRS

72062104 NUT 1/4-20 LOCK

72063001 WASHER 1/4 WRT

ONOO R WN =
ARADNBNO ®

~|3s0
050 @ 1,82 (8 EA
4 DRILL 90281 SPRAY OR WIPE BACK SURFACE OF LIGHT AND COMPARTMENT SURFACE
T HOLES GPLS) WITH ALCOHOL AND SCRUB WITH CLEAN RAG OR PAPER TOWEL UNTIL
7 SURFACE IS DRY BEFORE APPLYING ITEM 2 TO THE LIGHT OR THE
013 COMPARTMENT, POSITION COMPARTMENT LIGHT IN THE FRONT CENTER
OF COMPARTMENT. ENOUGH PRESSURE SHOULD BE APPLIED SO THAT
BOTH SURFACES FULLY CONTACT THE TAPE, GENERALLY, THIS MEANS
THAT THE TAPE SHOULD EXPERIENCE 15 PSI
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
CAN BE USED TO CUT THE PROBLEM SURFACE.

150

51,662, 7¢2),8¢2 DETAIL A

NOTE:

DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.

3(2),4¢4) —\

SEE
DETAIL A\ D

INA

e

=

350 |
0.50 (2 —
DRILL #0.281 }

HOLES (3PLS) : i
Tis0d

0.3

DETAIL B

S(D,6¢2),

1@ NE

8 DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—-UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.



0000DOM1:99903079.01.20000509 9-6 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
DWG-LIGHT SWITCH BOX TO BODY ASM (99903079)
ALL ITEMS ARE REFERENCE.

1. 77044793 HARNESS-CTRL BOX LTS 1
2. 77044794 HARNESS-CTRL BOX SW PWR 1
3. 41715173 LIGHT KIT-SWITCH BOX ASM 1
4. 72060021 CAP SCR 5/16-18X1/2 HHGR5 4
5. 72063050  WASHER 5/16 LOCK 4 N ROUTE 77044703 HARNESS AS SHOWN. ROUTE UNDER
6. 70145799 RETAINER (SEE NOT 3) 10 "DRIP TRAY, THEN UP AROUND TOP OF DOOR OPENNING

AND DOWN FRONT CORNER.
2. ROUTE 77044784 HARNESS AS SHOWN. ROUTE UNDER
AND THEN AROUND TOP OF TRIP TRAY TO BACK WALL.
HARNESS WILL COME STAIGHT DOWN TO FUSE BOX.
REMOVE EXISTING PLUG CAP FROM TOP/RIGHT SOCKET OF
FUSE BOX AND PLUG IN HARNESS CONNECTOR. CONNECT THE
SINGLE WIRE TO THE WIRE FROM THE TOP/LEFT CONNECTOR.
3. SECURE HARNESS TO WALL WITH 70145799 RETAINERS,
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS,
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL wOOL OR ABRASIVE PAPER (220 GRIT OR FINER>
CAN BE USED TO CUT THE PROBLEM SURFACE.

3,4(4).5(4)
SEE DWG
99903078

FOR BOX
ASSEMBLY

DETAIL A



0000DOM1:41715173.01.19990330 9-7 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00

SWITCH BOX ASM (41715173) REF:99903078 PART OF BOX
(ITEM #7)—ASSEME[£—\

77041500 SWITCH-ROCKER-BODY

77041499 SWITCH-ROCKER-RED ACTUATOR
77044779 SWITCH-ROCKER-GRN ACTUATOR
77041502 SWITCH-ROCKER-MTG PNL END
77041504 SWITCH-ROCKER-PNL MIDDLE
70395336 DECAL-CTRL PNL

77044797 CTRL BOX

77044793 HARNESS-CTRL BOX LTS

77044794 HARNESS-CTRL BOX SW PWR

AS INSTRUCTED.

CoNooRALON =
e e S N

AN

34/
'GREEN)

7
TS

//

* WIRE IS LABELED ACCORDING TO
SWITCH LOCATION {EX. RF FLOODS)

STEP 2

NOTE:
1. STRAIN RELIEFS ARE INCLUDED W/ HARNESSES
ASSEMBLE AS SHOWN, WIRES NOT SHOWN IN

80X FOR CLARITY.



0000DOM1:51715159.01.20000509 9-8 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
DWG-FUSE/RELAY BOX (51715159) REF:99903077
ALL ITEMS ARE REFERENCE.

1. 70034061 TIE (NOT SHOWN) 10
2. 77044645 NUT 1
3. 77044646 WASHER-LOCK 1
4. 77044791 HARNESS 1
5. 70145799 RETAINER (NOT SHOWN) 5
6. 72060645 MACH SCR 1/4-20X3/8 RDHD 4
7. 72062104 NUT 1/4-20 LOCK 2
8. 60119299 MTG BRACKET 1
9. 72060002 CAP SCR 1/4-20X3/4 HHGRS 2
10. 41715172 FUSE/RELAY BOX ASM (99903099) 1

1) WHEN |NSTAL|JNG THE GHASSIS HARNESS 277044-755) ON TO THE CHASSIS PRIOR TO
Y BEING VERIFY THE OPTIONS THAT ARE PART
DF THE ORDER (I E LUBE DECK WELDER DECK, ETC). THESE OPTIONS WLL CAUSE
THE CHASSIS HARNESS TO VARY IN LENGTH AND MAY CAUSE A PROBLEM IF THE
HARNESS IS CUT TO LENGTH FOR THE CHASSIS PRIOR TO VERIFYING THE ORDER
OPTIONS. OTHER ITEMS TO WATCH FOR ARE CHASSIS ITEMS, (I.E. FUEL TANKS,
BATTERY BOXES, ETC.) THAT COULD ALTER THE LOCATION OF THE BODY ON THE
CHASSIS. WHEN CUTTING THE CHASSIS HARNESS TO LENGTH, FOR EACH ORDER, IT
IT IS CRITICAL TO REMEMBER TO VERIFY THE WHOLE CONFIGURATION TO PREVENT
CUTTING THE HARNESS TOO SHORT, THEREBY POTENTIALLY CREATING AN IMPROPER
FIT-UP WITH THE BODY HARNESS ONCE THE BODY IS LOADED ON THE CHASSIS.
SECURE HARNESS TO PANELS WITH ITEM #5 70145799 RETAINERS.
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
SHOULD EXPERIENCE 15 PST FOR 10 TO 1S SECONDS.
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TEI ABRADE THE SURFACE TO CLEAN IT, SCOTCH PAD,
FINE S R ABRASIVE PAPER (220 GRIT OR FINER)
CAN BE USED TI:I CUT THE PROBLEM SURFACE.

2

<

L4

77044755—CHASSIS HARNESS WILL
CONNECT TO THE BODY HARNESS (ITEM
#4) AT THIS POINT. (SEE NOTE #1)

4 HARNESS WILL RUN THRU THE BELLY
PAN TO THE REAR OF THE BODY WHERE
IT_WILL ENTER THE BACK PANEL OF THE
OF THE CRANE BOX.

SEE
[~ DETAIL A

PART OF_~
CRANE BOX




0000DOM1:41715172.01.20000403
FUSE/RELAY BOX ASM (41715172) REF:99903099

77044796
72060643
72062053
77044791
77041383
72601755
77044875

Nogohrwb=

77044792

8. 60121574

BOX

MACH SCR #10-24X1-1/2 RDHD SS
NUT #10-24 HEX

HARNESS-CTRL BOX PWR BODY
RELAY

MACH SCR #10-24X3/8 PNHD SLT
HARNESS-CTRL BOX CRANE
(EFF: 4-1-00)

HARNESS-CTRL BOX CRANE
(PRE: 4-1-00)

BRACKET

\ 7
TO CRANE

AN 2O D

9-9 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00

CONNECTOR

FINISHED LOOK



SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00

ELECTRICAL KIT (51715124) REF:99900905

1.

9-10

0000DOM1:51715124.01.20000516

4
8
8
1
2
g’
1
1
1
3
1
2

77044747 CIRCUIT BREAKER-25A MNL RESET
HEAT SHRINK

3. 72061099 SCR-TEK CEILING #10-16X5/8 HWH
60250624 BRACKET

4. 77044755 HARNESS
9. 77040047 TERMINAL 1/4MSLPON 16-14GA

10. 77040043 TERMINAL 1/4FSLPON 16-14GA

1.

2. 77040060 TERMINAL 1/4 RING 12-10GA
12. 72061739 SCR-TEK #12-14X1 HWH #3PT

5. 77044556 DIODE 2.2A
7. 77044693 FUSE-AGC 2A
8. 77044764 FUSE HOLDER

6. 70145421

‘HOLMS
JAVS 3HL 40 NOLLISOd HALN3D 3HL OL 3AOW ONV HOLIMS
33dS 3NION3 NO 3¥IM 3RS G3H/M NMONB, JHL 3xVL
ALINOYID ONI¥IM TVNYILNI
3HL OL NOLLYDIJIOON ONMOTIOS JHL 3HIND3Y TIM F1ONVH
T0MLNOD 310A3Y Q3N3HLAL 3JHL ‘SIHL HLIM NOLLNNPNOD NI
"JALVALLDY 39 OL LINJYID JMNYHUAAH INVHO IHL ¥04
MOTIV_TIM SIHL ‘3SVE ONLLNNON HOSSIUdWOD SIS 09dvd
3HL NO 03LYJ301 3ATVA dANNA JMNNVAAAH QIONITI0S AZL
3JHL OL LINJHID LNO O33dS 3ANION3. 3HL 1J3NNOD
‘HOSSIUANOD SIIHIS 094VA V HLIM ONITIVLSNI NIHW
SALON

(AINO NOLLVTIVLSNI ¥OSSIUANOD SIIM3S 09¥vA ¥O4)
NOILVII4IAOW LINJHID ,LNO d33dS IANIONI,,

dST2X2a3dNNT
¥ ﬁ
m T
id
‘NOWLISOd_.¥, Ol ,G. 3HL NI Gd1VDO1 SI ¥3dANC ,1d,, 3HL
AVHL AJREA mZO_._.<u_._n_n_< HOSSIUANOD, A3HLO Tiv o4
‘4w OL 4L, SNId OL ‘QdvQ 1INOMID X0
JOMINOD WOLOITI FHL NO wbda M3JANP 3ONVHO °"d3SN 38
AON TIM SLINO¥ID .HOLIMS 3uNSS3dd OL, 3HL ANV .ANNO¥O
HOSSIUAWNOD, IHL "LNANI TWNSIS AZL ¥ALFN UNOH HOSSIMANOD
3HL OL 1INJJID  HILMS JAINSSIAd WOHd, JHL LOINNOO
YOSSIUANOD SIS 09UVA V HLM ONITIVLSNI NIHM
‘310N

(AINO NOLLVTIVLSNI HOSSIYANOD S3IY3S 09¥va ¥O4)

(NoWvo01 —

um%uw_.m__,m,mv M8 " ONNO¥D dSHdWD >ﬂ.wm_mw“‘<_Qz
HOSSIYINOD ma .|__|_ ‘MS 'SS3dd WOYd
OWNVHSEYVA M qzg —— M 'Ss3ud OL

(AINO NOILVTIVLSNI ¥OSS3¥dWNOD OLYVHSSYVA ¥0d)

'SISSYHI —
‘SSANYVH 3HL SAR3S—4 ALNA ¥3ANS
NI 3¥M 3LVRIdON¥ddY dI3HL NO ayod 6661 3HL HO4 (ava NI
138V 3¥V SLINONID ”M_m__._.oz LINJ¥ID 39VINI OLd (ava) AALNNON)
(SISSYHO X08 TOULNOO—SSINYYH) +# WaLl :wwﬂo 4HON Old
££0£0666# OMA WOX QY04 OL
(A008 X08 TULNO—SSINUVH) L6LFYOLL /b SSIANNVH
AIMOd
NIV NO¥4
39VON3 OLd p
a8 c_z._\uw.c
ot 1INO¥ID
(43¥) 9% Qy04 OL
AYALLYE 41 3HL M 12%»”
30 QV3HY ANV LHOMAV3H 41 3HL ONIH3E8
13¥OVHA ¥3NVINE LINOND 3HL TIVISNI WNDIS AZL
Sxme o | BE3E333833233
L 9 = (24
N m”mmmmmmmmymm
w A DNy - W o m oy © NOLLdO
@ ¢ A~ O 2533 TID INONZ
/ = g A =z o =5 v N Q3GNIWNCOZY O
@)1 /_“Nv zl W H » o W m
« LSNI ¥3Mv3dg LINDwIo,, m g m S m _I/\
() ot ° 3 T
36 L8]
Ea]
(NOILYOO1 * —
HOLIMS,
JNSSIUd)
HOSS3UAWOD [~ (318 5A) AZL NOLLINOI
UvHoOIEEVa NII9) ANNO¥I O1d Hﬁﬂm %mznwmw
(a39) 93M0d NIV \ZANVANVANVANFAN
(TIAINO ¥VHOOLSSVA 3HL ¥Od4 3¥V AZL "NII ANY — . IVNIIS ATL
ONV ‘ONNOX¥9 OLd ‘¥3M0d z_<so«.w_m_.xuw ”%_an | > NOLLINSI
“13A 'N1@ A ‘N¥O 'a3¥) YOSSIYNOD BVAVAN % (av2 NI GILNNON)
HVHOOISEVA 3HL HIM G3AINOY¥d RIV 9's LHOM HOLMS OLd
HOSS3UANGD FHL NO SIMIM IHL ot
310N al
‘SISSYHO 6661 04
M0138 33S 'SISSVYHD
S31¥3S—4 ALNAa dy3dns
QION310S QY04 £L661 FIHL ¥04
¥ALNVIS — AN3LLYE 1IN2¥ID 39VONI OLd
+
s s T
V/ Q3ON3ANOSIY OL NOILJO J9VIONI IMvyd
"40SSIUANOD v g SIva IV
"SNOLLONALSNI
SIRES 09Y¥VA V ONITIVISNI 404 Towd oo A 3INN ivae
NIHM SNOILJINYLSNI ¥04 137 3HL 1V NOILO AV NI HOLIMS

NOILYOLIGON LINJHID
«NO @3dS INONI, 33S
-ALON

3OVON3 3IMvag 335

‘NMOHS SV S3dIM 3LN0A

"ONIMY3A SIHL 40 NOLLYOd

HY ¥3MQT 3HL 1V TIV13a 1LSNI ¥3XvIE
1INJYI0. ¥3d S¥IMVIHE LINJYID ALVOO1T

10H SSvyg -3LON

UNSSIUd MO

SS31 M0 8

40 HLONTT XV V 304

VO T 38 LSNN JYIM 3HL
'NOILVTIVISNI SIHL HLWM

~ALON

Lo




0000DOM1:51707760.01.19980810

OUTLET KIT-110V (51707760)
77044102
77044106
77044251
89044072

rOd =

RECEPTACLE WITH GROUND
WEATHER PROOF BOX
WEATHER PROOF COVER
CABLE 12GA/3 WIRE X 216"

0000DOM1:LTSWKITS.01.19980810

LIGHT SWITCH KITS

A. 1-SWITCH 51706353
B. 2-SWITCH 51706354
C. 3-SWITCH 51706355

70034376
70393153
77040047
77040048
77040186
77041056
77041386
77041387
89044232
10. 72061144
11. 77040137
12. 89044274
13. 89044271
14. 77040053

©CoNoorON =

SWITCH BRACKET

DECAL (SEE NOTE)
TERMINAL-MSLPON 1/4 TAB
BUTTCONNECTOR
TERMINAL-FSLPON 1/4 TAB
FUSE 20AMP IN-LINE
SWITCH-SGL POLE LIT
SWITCH PLATE-BLANK
WIRE 14GA RED

SHT MTL SCR #10X1/2
TERMINAL #12-10 1/4 TAB
WIRE 14GA BLK(GRD-NOT SHOWN)
WIRE 14GA BLU(NOT SHOWN)
TERMINAL RING (NOT SHOWN)

_

A B C
1 1 1
1 1 1
1 1 1
1 1 1
3 5 7
1 1 1
1 2 3
4 3 2
SPEC LENGTH
2 2 2
2 4

SPEC LENGTH
SPEC LENGTH
1 1 1

NOTE: DECAL (ITEM 2) PROVIDES 5 FUNCTIONS, CUT AS REQD.

5 |swez

= FUNCTION 3

» FUNCTION 2

g

» FUNCTION 1

SWi1

2 SWITCH

3 SWITCH

j—— 1 SWITCH —»

i| ; FI -

/s /|11 5|/

7| CH{| 7 7/ FH:I—D—D:H:]—’TOPOWER
Swa J 1 6 5 3 4

SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00




0000DOM1:51714249.01.19980810
FLOODLIGHT KIT (51714249)

1.

2.
3.
4

72060004
72062000
77040193
77044465

CAP SCR 1/4-20X1 HHGR5Z
NUT 1/4-20 HEX ZINC
HALOGEN DRIVING LIGHT
TERM-BULLET PLUG 16-14GA

0000DOM1:51708338.01.19980810
SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338)

Nogohrwbh=

70143306
77040099
77041327
72060636
72062207
72063000
77040185

ADAPTER-BATTERY POST
CLAMP-BATTERY POST
SWITCH-BATTERY

MACH SCR #10-24X3/4 RDHD
NUT #8-32 LOCK

WASHER 3/16 WRT

BUTT CONNECTOR #2WIRE

0000DOM1:51708339.01.19980810
FLOODLIGHT KIT-110V 500W (51708339)

1.

2.
3.
4

77040134
77040135
77044267
89044039

FLOODLIGHT 500w WIDE BEAM
BULB 120V 500W
CONNECTOR-TWIST ON
CABLE 14GA 3WIRE

0000DOM1:LT-REELS.01.19980810

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

1.

-

COXNOO AW

77040187
77040225
77040224
77040049
77040000
72060012
72062104
72060002
89044234
89044235
89044072

REEL - 50'

BULB - 12V

BULB - 120V 75W ROUGH SERVICE
BUTT CONNECTOR
TERMINAL

CAP SCR 1/4-20X3 HH GR5
NUT 1/4-20 LOCK

CAP SCR 1/4-20X3/4 HH GR 5
WIRE 14GA YELLOW X 96"
WIRE 14GA WHITE X 12"
WIRE 12GA/3 WIRE X 216"

A 0N DO A DNDNDN

GTW =

12v

-

A AN O

NOTE: REEM HOLES FOR CAP SCREWS TO 1/4" DIAMETER.

110V

SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00




0000DOM1:51714202.01.19990603 9-13 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00
RELAY BOARD ASM (51714202)

1. 77044626 PIN-18A 14GA 8

2. 77044629 PIN-CONTACT 5

3. 77044721 RELAY BOARD 1

4. 77044728 FUSE-2A 1

5. 77044729 FUSE-5A 4

6. 77041527 FUSE-7.5A 1

7. 77044730 FUSE-10A 5

PIN PCB PIN FUNCTION WIRE | WIRE |wIrRe | PIN PART

J121 pEstG. | . LENGTH | COLOR | GAGE | SIZE NUMBER

1 w7 PTO ENGAGE & BLK |16 | MULTIPIN | 77044626
2 Wig GROUND2 3 RED |12 | POWER 77044629
3 w8 ENGINE STOP & BLK |16 | MULTIPIN | 77044626
4 w5 BRAKE ENGAGE & BLK |16 | MULTIPIN | 77044626
5 w6 SWITCH 12V & BLK |16 | MULTIPIN | 77044626
6 w12 POWER 3 & RED |12 | POWER 77044626
7 wo GROUND 3 RED |12 | POWER 77044629
8 w13 POWER 1 & RED |12 | POWER 77044629
9 w3 TO PRESSURE SWITCH | 4 BLK |16 | MULTIPIN | 77044626
10 w4 ENGINE SPEED OUT & BLK |16 | MULTIPIN | 77044626
1 w1 ENGINE START & BLK |16 | MULTIPIN | 77044626
12 W11 POWER 2 & RED |12 | POWER 77044629
13 w2 FROM PRESS. SWITCH & BLK |16 | MULTIPIN | 77044626

ASSEMBLY NOTES:

1. SOLDER WIRES TO POWER AND MULTIPINS.

2. DO NOT CROSS WIRES IF POSSIBLE WHEN
INSTALLING PINS INTO CONNECTOR.

3. '99 FORD CHASSIS W/ AUTOMATIC TRANSMISSION
REQUIRE A 3 AMP FUSE INSTEAD OF ITEM #4.

O 6 @ cranE PW.
g i @ ENG ST

o 3| © comPReEsSOR

0 2| QCRANE SP (D) PTO ENGAGE
O 1| @ENG. STOP (¥) BRAKE ENGAGE

o ws'#

K2

K1

o w7 K4

O We

O wig

K5
GRD2
W5
@] O W9 K6

GRD
O W4 O W13
K3 | pwr1

o W3 O w12
PWR 3

o w2 o w1

PWR 2 K7
owl
[ 18] @Lavx

4 (SEE NOTE #3)—] o+ 5] @Lower
6_/ e 5 ] @LF.F00D 87654321||321|d1
7(5)_/ D Q 09

5(4)—"

K8

5 1 ®LRFo0D 20ooooo oo
® RrRAUX
© RoMPT
51 ®RrFr.room
5 1 ®RRF0OD

[e )
O 4
o3
o2
01

TO SWITCHES ON COVER




0000DOM1: 19990603 9-14 SECT 9. ELECT OPTIONS 4-15-99 to 9-30-00



0000DOM1:99900681:20010627 9A-1 SECT 9A. ELECT OPTIONS EFF: 10-1-00

SECTION 9A. ELECTRICAL OPTIONS (EFF: 10-1-00)

ELECKIT-11'RHRAISED COMPT (51715159) REF:99903092 ...........ooormimiiiinien e 3
LIGHTKIT-11'STD (51715161) REF:99903093 .........ooooiiiiiiiininiiinin s s ae s 4
COMPT/FLOOD LTKIT (51715125) REF:99900903 ...........ooiiiiiiieciie s 5
LT SWITCHBOXTO BODY ASM (99903171) ..o sse s s s 6
SWITCHBOXASM (41716200) REF:99903170 ........cccceriiuimiiimiiiniisssissssssssssss s s ssss s s sssssssness 7
FUSE/RELAY BOX(41716199) REF:99903168 .........comiiiiieie i 8
FUSE/RELAY BOXASM (41716199) REF:99903169 ...........oomiiiiieiiis e 9
ELEC KIT-CHASSIS (99903167) ......cciiiuiiiiiiiaiiisiisssns s ssss s sssssssssssss s ssas s sss s sssn s ssss s s s sssn s sssnsnssnesssnenns 10
ELEC SCHEMATIC (99903187) ....coociiiiiieiiiiii s s asn s sn s s an e e e s 1
OUTLETKIT-110V (51707760) ......oeoeieiiiiiiiiiiies s ss s sse s s s sasn s ae e an e s an e s mn e s 12
LIGHT SWITCH KITS ...ttt e a s n s e 12
FLOODLIGHTKIT (51714249) ........ i s mn e e s 12
SWITCHKIT-BATT SEL/DISCONNECT (51708338).....c.ccuuiiiiiiimiiisesnsn s sssn s 12
FLOODLIGHTKIT-110V 500W (51708339) ......cccceiiiiiiniriiirinienisnssss s sssss s s sssss s ss s ssssssssnnas 12
LIGHT REEL KIT-12V (51707758) .....eeeeiiieiniiiseie e sn s asn s s 12
LIGHT REELKIT-110V (51707759) .....cooiiiieiei et sn s s s s s 12
HOURMETER ASMDOM (99903250) ........ccicimiimmisinisnnissrissnssssnssssssssssssssssssssssssssssssssssssssssssssnssssssssneans 13

HARNESS ASSEMBLY,HOURMETER MODIFICATION (99903614).........ccccociiimiiiiiniennie s 14




0000DOM1:99900681:20000925 9A-2 SECT 9A. ELECT OPTIONS EFF: 10-1-00
NOTES




0000DOM1:51715159.01.20000925 9A-3 SECT 9A. ELECT OPTIONS EFF: 10-1-00

ELECKIT-11' RH RAISED COMPT (51715159) 12. 77040180 LIGHT-BACKUP 2
. 13. 77040006 LIGHT-LICENSE PLATE 1
REF:99903092 14. 76393636 GROMMET-RUBBER 9
ALL ITEMS ARE REFERENCE.
15. 60115603 LIGHT PANEL 3/4 LAMPS 1REF
1. 77044723 HARNESS-CPT/MARK/FLD/AUX 2
16. 77044725 HARNESS-STD JUMPER 1
2. 72062200 NUT-LICENSE PLATE 2
17. 77044748 HARNESS-STOP/TAIL/TRN/AUX 1
3. 72601473 BOLT-LICENSE PLT 2
18. 60120705 MTG BRKT-WIRE HARNESS 2
4. 76392275 GROMMET 4
19. 72060004 CAP SCR 1/4-20X1 HHGR5 8
S 70145799 - RETAINER 53 20. 72062104 NUT 1/4-20 LOCK 8
6. 77040365 BACK-UP ALARM (NOT SHOWN) 1 '
21. 52711383 LIGHT PANEL 1
7. 77044481 HARNESS-3 PLUG 1
22. 77044724 HARNESS-RSD JUMPER 1
8. 77044479 HARNESS-4 WAY CONNECTION 1
23. 70039057 REFLECTOR-RED 4
9. 77040358 LIGHT-CLEAR AMBER 2
24. 70039058 REFLECTOR-AMBER 2
10. 77040357 LIGHT-CLEAR RED ! 25. 77044467 TERM-BULLET RCPT(NOT SHOWN) 2
11. 77040188 LAMP-STOP/TURN/TAIL 2 ’
N
]
Wy
&
ON OUTSIDE
OF DOOR
EACH SIDE
EACH SIDE EACH SIDE
NOTE:

SECURE HARNESS TO PANELS WITH ITEM #5 70145799 RETAINERS.
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS.

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,

FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)

CAN BE USED TO CUT THE PROBLEM SURFACE.



0000DOM1:51715161.01.20000509 9A-4 SECT 9A. ELECT OPTIONS EFF: 10-1-00

LIGHT KIT-11' STD (51715161) REF:99903093 11. 77040188 LAMP-STOP/TURN/TAIL 2
ALL ITEMS ARE REFERENCE. 12. 77040180 LIGHT-BACKUP 2
1. 77044723 HARNESS-CPT/MARK/FLD/AUX 2 13. 77040006 LIGHT-LICENSE PLATE 1
2. 72062200 NUT-LICENSE PLATE 2 14. 76393636 GROMMET 9
3. 72601473 BOLT 1/4-20X5/8 2 15. 60115603 LIGHT PANEL 3/4" LAMPS 1
4. 76392275 GROMMET-TAILLIGHT 4 16. 77044725 HARNESS-JUMPER STANDARD 2
5. 77040365 BACK-UP ALARM (NOT SHOWN) 1 17. 77044748 HARNESS-STOP/TAIL/TURN/AUX 1
6. 70145799 RETAINER 48 18. 60120705 MTG BRKT-WIRE HARNESS 2
7. 77044481 HARNESS-3 PLUG ID 1 19. 72060004 CAP SCR 1/4-20X1 HHGR5 8
8. 77044479 HARNESS-4WAY CONNECTOR 1 20. 72062104 NUT 1/4-20 LOCK 8
9. 77040358 LIGHT-CLEAR AMBER 2 21. 52711383 LIGHT PANEL 2/4" LAMPS 1
10. 77040357 LIGHT-CLEAR RED 7 22. 70039057 REFLECTOR-RED 2
23. 70039058 REFLECTOR-AMBER 2

24. 77044467 TERM-BULLET RCPT(NOT SHOWN) 2

@)

ON OUTSIDE
OF DOOR
EACH SIDE

NOTE: I
SECURE HARNESS TO PANELS WITH ITEM #6 70145799 RETAINERS. N ‘ \‘, @0

SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB O N , 2)(3)
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE

APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD (13)

BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER @

SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS.

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE EACH SIDE EACH SIDE

NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
CAN BE USED TO CUT THE PROBLEM SURFACE.



0000DOM1:51715125.01.20010829 9A-5 SECT 9A. ELECT OPTIONS EFF: 10-1-00

COMPT/FLOOD LT KIT (51715125) REF:99900903
ALL ITEMS ARE REFERENCE.

1. 77040384 COMPT-LIGHT 12V 2.1AMP 8REF
2. 60123421 BRACKET-LIGHT DOM BOLT-ON 8 REF

72061100 SCREW SELF-TAP#10x.5 32REF

3. 77040193 LIGHT-DRIVING HALOGEN 2REF

(THROUGH 8-31-01)
77040424  LIGHT-COMPOSITE WORK LAMP 2REF
(EFF 9-1-01)

4. 77044464 TERM-BULLETPLUG 4REF

5. 60117375 BRACKET-FLOODLIGHT 2REF

6. 72060004 CAP SCR 1/4-20X1 HHGR5 4REF

7. 72062104 NUT 1/4-20 LOCK 4REF

8. 72063001 WASHER 1/4 WRT 4REF

- 3.50
[P—050 @ 1,42 (8 EA

{ DRILL 20,281 SPRAY OR WIPE BACK SURFACE OF LIGHT AND COMPARTMENT SURFACE

T HOLES (3|:-’LS) WITH ALCOHOL AND SCRUB WITH CLEAN RAG OR PAPER TOWEL UNTIL

1503 _1 SURFACE IS DRY BEFORE APPLYING ITEM 2 TO THE LIGHT OR THE

013 COMPARTMENT, POSITION COMPARTMENT LIGHT IN THE FRONT CENTER

OF COMPARTMENT. ENOUGH PRESSURE SHOULD BE APPLIED SO THAT

BOTH SURFACES FULLY CONTACT THE TAPE. GENERALLY, THIS MEANS

THAT THE TAPE SHOULD EXPERIENCE 15 PSIL
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE

NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
DETALL A FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
S(,6¢2),7¢2),8¢2 $o CAN BE USED TO CUT THE PROBLEM SURFACE.
NOTE:
DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.

FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.

3<e>,4<4)—\
SEE
DETAIL A\ D

NA

—

=

350
0.50 (2 —
DRILL #0.281 }

HOLES (3PLS) : ]
Tiso

0.3

DETAIL B

S(D,6¢2),

1@ NE

8 DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—-UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.



0000DOM1:99903171.01.20000925

9A-6

LT SWITCHBOXTO BODY ASM (99903171)

1. 77044793 HARNESS-CTRL BOX LTS 1REF

2. 77044940 HARNESS-CTRL BOX SW PWR 1REF

3. 41716200 LIGHT KIT-SWITCH BOX ASM 1
(REF: 99903170)

4. 72060021 CAP SCR 5/16-18X1/2 HHGR5 4

5. 72063050 WASHER 5/16 LOCK 4

6. 70145799 RETAINER (SEE NOTE 3) 10

NOTES:

1. ROUTE 77044793 HARNESS AS SHOWN. ROUTE UNDER
DRIP TRAY, THEN UP AROUND TOP OF DOOR OPENNING
AND DOWN FRONT CORNER.

2. ROUTE 77044940 HARNESS AS SHOWN. ROUTE UNDER
AND THEN AROUND TOP CF TRIP TRAY TO BACK WALL.
HARNESS WILL COME STAIGHT DOWN TO FUSE BOX.
REMOVE EXISTING PLUG CAP FROM TOP/RIGHT SOCKET OF

FUSE BOX AND PLUG IN HARNESS CONNECTOR. CONNECT THE
FT_CONNECTOR.

SINGLE WIRE_TO THE WIRE FROM THE TOP /LEI
3. SECURE HARNESSES TO WALL WMITH 70145799 RETAINERS.

\SEE DETAIL A

SECT 9A. ELECT OPTIONS EFF: 10-1-00

3,4(4),5(4)
SEE DWG
99903078
FOR BOX
ASSEMBLY

DETAIL A



0000DOM1:41716200.01.20000925 9A-7
SWITCHBOXASM (41716200) REF:99903170

1. 77041500 SWITCH-ROCKER-BODY 8
2. 77041499 SWITCH-ROCKER-RED ACTUATOR 4
3. 77044779 SWITCH-ROCKER-GRN ACTUATOR 4
4. 77041502 SWITCH-ROCKER-MTG PNL END 4
5. 77041504 SWITCH-ROCKER-PNL MIDDLE 4
6. 70395336 DECAL-CTRL PNL 1
7. 77044797 CTRL BOX 1
8. 77044793 HARNESS-CTRL BOX LTS 1
9. 77044940 HARNESS-CTRL BOX SW PWR 1

PART OF BOX

(ITEM #7)—ASSEMBLE

AS INSTRUCTED.

STEP 1
/// i‘/ Q|

\
.

q

N

_/A

L]
NN

SECT 9A. ELECT OPTIONS EFF: 10-1-00

(GREEN) 1. STRAN RELIEFS ARE INCLUDED W/ HARNESSES.
ASSEMBLE AS SHOWN, WIRES NOT SHOWN IN
2(4) 1(8) BOX FOR CLARITY.
(RED)
STEP 2 0 =
/‘ NOTE #)
8 (SEE

* WIRE IS LABELED ACCORDING TO
SWITCH LOCATION (EX. RF FLOODS)



0000DOM1:41716199.01.20000925

9A-8

FUSE/RELAY BOX (41716199) REF:99903168

1. 70034061 TIE (NOT SHOWN) 10

2. 77044645 NUT 1

3. 77044646 WASHER-LOCK 1

4. 77044938 HARNESS 1REF
5. 70145799 RETAINER (NOT SHOWN) 5

6. 72060645 MACH SCR 1/4-20X3/8 RDHD 4

7. 72062104 NUT 1/4-20 LOCK 2

8. 60119299 MTG BRACKET 1

9. 72060002 CAP SCR 1/4-20X3/4 HHGRS 2
10. 41716199 FUSE/RELAY BOX ASM (99903169) 1

NOTES:
1) WHEN INSTALLING THE CHASSIS HARNESS (77044939) ON TO THE CHASSIS PRICR TO
THE BODY BEING INSTALLED ON

THE CHASSIS, VERIFY THE OPTIONS THAT ARE PART

OF THE ORDER, (LE. LUBE DECK, WELDER DECK. ETC). THESE OPTIONS WILL CAUSE
THE CHASSIS HARNESS TO VARY IN LENGTH AND MAY CAUSE A PROBLEM IF THE
HARNESS IS CUT TO LENGTH FOR THE CHASSIS PRIOR TO VERIFYING THE ORDER
OPTIONS. OTHER ITEMS TO WATCH FOR ARE CHASSIS ITEMS, (I.E. FUEL TANKS,
BATTERY BOXES, ETC.) THAT COULD ALTER THE LOCATION OF THE BODY ON THE
CHASSIS. WHEN CUTTING THE CHASSIS HARNESS TO LENGTH, FOR EACH ORDER, IT
IT IS CRITICAL TO REMEMBER TO VERIFY THE WHOLE CONFIGURATION TO PREVENT
CUTTING THE HARNESS TOO SHORT, THEREBY POTENTIALLY CREATING AN IMPRCPER
FIT-UP WITH THE BODY HARNESS ONCE THE BODY IS LOADED ON THE CHASSIS.

K_SEE
[~ DETAIL A

PART OF _~" |

CRANE BOX

HOLE IN
CRANE BOX

SECT 9A. ELECT OPTIONS EFF: 10-1-00

7704-4-939—CHASSIS HARNESS WILL
CONNECT TO TH Y HARNESS (ITEM
#4) AT THIS POINT (SEE NOTE #1)

9 (2
4HARNESS WILL RUN THRU THE BELLY
PAN TO THE REAR OF THE BODY WHERE
ENTER THE BACK PANEL OF THE
OF THE CRANE BOX.

DETAIL A



0000DOM1:41716199.01.20000925 9A-9 SECT 9A. ELECT OPTIONS EFF: 10-1-00

FUSE/RELAY BOXASM (41716199) REF:99903169
77044922 BOX

72060643 MACH SCR #10-24X1-1/2 RDHD SS
72062053 NUT #10-24 HEX

77044938 HARNESS-CTRL BOX PWR BODY
77041383 RELAY

72601755 MACH SCR #10-24X3/8 PNHD SLT
77044941 HARNESS-CTRL BOX CRANE
60121574 BRACKET

ONOORARWN -
A AW O A

STEP 1

FINISHED




0000DOM1:99903167.01.REV. C 20040629 9A-10 SECT 9A. ELECT OPTIONS EFF: 10-1-00
ELEC KIT—CHASSIS (999031 67) (FOR DA435SHAR10 COMPRESSOR INSTALLATION ONLY>
1. 77044635 FUSE, MAXI 20 AMP 4
7O PRESS. SW.  RED
(WAS 77044747) oo aapy _{ RO PRESS, S — miy COMPRESSOR
2. 77441110 CABLE, POWER, RED#6 X 16 1 AIN BOBY \ CMPRSR _GROUND k| Sharen
(WAS 77040060) — LOCATION

3. 72060835 SCREW, SLF TAP 8-18X3/4 HHZINC 4
(WAS 72061099) (FOR DAR60 SERIES COMPRESSOR INSTALLATION ONLY.

4. 17044755 HARNESS ! NOUHEN INSTALLING WITH A DARO SERIES COMPRESSOR
(WAS 77044939) CONNECT THE “FROM PRESSURE SWITCH’ CIRCUIT TO THE

5. 77044556 DIODE 2.2A COMPRESSOR HOUR METER 12V SIGNAL INPUT, THE ‘COMPRESSOR

6. 70145421 HEAT SHRINK 8”

N

GROUND* AND THE ‘TO PRESSURE SWITCH” CIRCUITS WILL NOT
BE USED. CHANGE JUMPER “P1” ON THE ELECTRICAL CONTROL
BOX CIRCUIT CARD, TO PINS ‘1 TO “3

7. 77044693 FUSEAGC2AP 1 % L R PR AT R
(WAS 77044728) e :
8. 77044764 FUSEHOLDER 1 H: oaﬁ
9. 77040047 TERMINAL 1/4MSLPON 16-14GA 1 JUMPER2X2.1SP
10. 77040043 TERMINAL 1/4FSLPON 16-14GA 3 “ENGINE SPEED OUT” CIRCUIT MODIFICATION
11. 60251088 BRACKET 1 (FOR DAR60 SERIES COMPRESSOR INSTALLATION ONLY
(WAS 60250624) NOTE:
WHEN INSTALLING WITH A DAR60 SERIES COMPRESSCR,
12. 72061739 SCR-TEK#12-14X1 HWH #3PT 2 CONNECT THE “ENGINE SPEED OUT* CIRCUIT TO THE
. N 12V SOLENDID HYDRAULIC DUMP VALVE LOCATED ON THE
13. 77041678 FUSEBLOCK, 4-POS MAXI-FUSE 1 DAR60 SERIES COMPRESSOR MOUNTING BASE. THIS WILL ALLOW
(WAS 77041251) FOR THE CRANE HYDRAULIC CIRCUIT TO BE ACTIVATED,
IN CONJUNTION WITH THIS, THE TETHERED REMOTE CONTROL
HANDLE WILL REQUIRE THE FOLLOWING MODIFICATION TO THE
INTERNAL WIRING CIRCUIT:
TAKE THE “BROWN W/RED STRIPE’ WIRE ON ENGINE SPEED
SWITCH AND MOVE TO THE CENTER POSITION OF THE SAME
SWITCH.
“ LOCATE FUSE BLOCK PER “FUSE BLOCK
INSTALLATION” DETAIL AT THE LOVER RH
PORTION OF THIS DRAWING.
ROUTE WIRES AS SHOWN. NOTE!
= LOV PRESSURE = SEE BRAKE ENGAGE CIRGUIT MODIFICATIN "
SWITCH IN_AIR AL = I A ACEEEFT FOR INSTRUICTIONS WHEN
BRAKE LINE EMERGENCY =] ST T INSTALLING A DAR60 SERIES
AIR BRAKES BRAKE = COMPRESSOR,
BRAKE ENGAGE OPTION R v
CONTROL SIGNAL INPUT
+ —
PTO ENGAGE CIRCUIT BATTERY
FOR THE 1997 FORD
SUPER DUTY F-SERIES
CHASSIS, SEE BELOW
FOR 1999 CHASSIS.—I
NOTE:
THE WIRES ON THE COMPRESSOR
PTO SWITCH LIGHT ARE PROVIDED WITH THE DA3S100HAR
(MOUNTED IN CAB) COMPRESSOR (RED, GRN, DK BLU, YEL,
ORG, & BLK).
IGNITION (THE EXTRA MAIN POWER, PTO GROUND, AND
12V SIGNAL AND IGN. 12V ARE FOR THE DA3S100HAR ONLYID
MAIN POWER (RED)
R oD SyreH ™7 PTO_GROUND (GREEN)
GROUNDED SIGNAL _ | DA3S100HAR
| IGNITION 12V (DK BLUE) COMPRESSOR
— (PRESSURE
L S,
= =
|\F7q ]
30
87 85
5
9 & 55 4 10 <3
= - = 2 Z
[Z) 2 = u 2
| < =] = o
s [ZT
< W a - [~
TO RECOMMENDED & s w Sy B3
ENGINE KILL ey 9 S a2 24 9
OPTION w:%n”“’"“wwﬁgﬁ
[} oW
vz ELyYyzZzzg ¥
g5 pB 2 2 2 4 U Qg g = k
IGNITION oo $EREE&EEEGPRESD
12V SIGNAL INSTALL THE RELAY & FUSE BLOCK BRACKET
PO BEHIND THE LF HEADLIGHT AND AHEAD OF
o T cH f, THE LF BATTERY;
10 FORD o7 5.6 REF)
CIRCUIT 675 L
#295 sls g6l \_/(:
(LB/PNIO J |—Q<—PTI:I ENGAGE
FROM MAIN O/‘\
PADER S 77044791 (HARNESS-CNTRL BOX BODY>
TO FORD FROM DWG #99903077
CIRCULT
302 ITEM #4 (HARNESS-CONTROL BOX CHASSIS)
oUNTED -B/YEL NOTE!
PTO ENGAGE CIRCUIT THE CIRCUITS ARE LABELED
IN CAB> FOR THE 1999 FORD ON THEIR APPROPRIATE WIRE IN
SUPER DUTY F-SERIES THE HARNESS.
— CHASSIS,




SECT 9A. ELECT OPTIONS EFF: 10-1-00

9A-11

99903187.01.REV. B 20051020

0000DOM1

ANND¥D JOSSIIIWO) ——|
(NDILYOO]
HOLIAS 33NSSIdd WO¥S ——| HOLIMS
D DLIMS 33NSS3¥d OL——— 3AINSSIAd)
UM 4SHIWI JOSSIIAWOI
aNND¥D Nv 3 o bHggrvl
AV AVI3Y AvI3Y
1_d3A0d 2 d33A0d € 33A0d
S0/sL/¢ 2 2 2
¥3aLdy 1ng /8 [*osd /8 [*osd Wm\&.nm
SLINA 804 3sn o8 o8 98
0e 0e 0e
i
| ONNDY¥D ¥OSSIIWOD
P OO e HILIAS 3dNSS3dd WON4 H
1| 3unsS38) [CROTIER HILIAS 33NSS3dd OL
I | ¥0SS3IIWOD HegmTa ST AT NOTIINOI AMd ASYWI so/st/g 0L0373S OL ~— ~—
|| ¥vHooISEVT 340439 11Ing ¢ d3mad I~ p— 2 A3IMOH
! N33 ANNOI0 0Ld SINA 804 3Sn LAYLS 3NIONI ———[~[—— L—
i I SIA0L NIIW ing_433dS INIINI ~Jl— —
\\\\\\\ _ ] 1 ¥3M0d—[——
aNND¥D
ﬁw y 7 W € ¥3IMOd
¥ILSYWY AT HOLIM
JIVONI IVE
d01S 3NION3
= 39VON3 OLd
S 3INSSIdd OL
MS FANSSIAd WONA
202238322823
L25a2523 5280 S8he kg d 1DPHIENG
nBFFBZR0 omED 8 Q3ANIWWDD3Y 0L
LomMmAStS T Mz % doe 7
Myop™ w Az
glas8| | [2%28 |
5|20 B <E&N OINd/ET ¥ 2
e of A, 'NNOD NId-2 %0978 [§ 311 ] 'NNOD NId-2 A3¥9 'L
IATWA ¥0LI3T3S 2 > LIAoNT 7
NO 3dIM NAO¥E DL
= = T¥04 0L
XIND SNY¥L 01NV 0904 904 z ve NoIS AST
2 / NOILINDI NNDD
(ra]] S8 Ly HOSLA3C
NOILINOI L8[ L& = AYTI3Y NId-8
% eoe 1391S AYI3d ads| Av13d F
N3 N&2/9N3 ¥010313S oL 3 bl — e e N0 unss3samna
oo I LI S—e——LdviS "ON3 WOd-
LNdNI TYNDIS TOYINDD ?, —— LAl — 2-—e——T1I5_'ON3 WOd3
133dS A2T WID—— 8 /5 o 8 /8 o4 8 /5 o4 oL G NNl — b+-e——033dS 3Nvad
Q3ANIWADD3Y OL C13A/ED 53 s s —to—+ SN AN —— £ d3ImOd
2zeH 0e 0e e — I ——¢€ INNO¥9
. 113919 ) [ eene oS
SNOILINYLSNI h¥3LLvE q¥03 oL a
304 39vd SIHL 40, i
1437 3HL 1y NOILJD L ju INVET WOS3
39VINI DivIE 335 | = dv3IA 13COW LNIFNAND — ! o
0L 2002 ¥04 TYNNYA &)
HOLIAS W43 ONY 955E0666 33S NN ——dd——dn— z
STV oLd 'SITYIS-4 ALNG ¥3dNS o NNDOD
TIN0¥1D Q¥04 6661 3HL d04 2 qavXIvd
\\\\\\\\\\\\\\\\\\\\ 1INJ¥10 39VON3 OLd-—— z NId-T
viviv
= = = = = = = = 1 0Tp 0Tp 0T
———
- A AP A CCA Rl
tzz.88521% M
&
R - S
i g§--388 St
m gla14 ¥y gland ,,5 €74 ¥ [ LdNOD T gl LdWOD ¥ glAT4 4Y g[xnv ¥ glxne 8 g8 8 8 v zESmE%Wm
i | W
I I I
LGB B B b B LB B G |
! ! 'NNOD NId-8 >avE ,Ftr + ) ,F L, 'NNOD NId-8 AZdD ‘L1
P ‘ el 14 e 14 q 1z oIt ‘ ‘ el ]z GIHAD3VI 73903 0H
L amd Xy Lg31——
JIMd X0y THOIY
- dMd Qo074 A
| SMd L) [HOTY MS 33NSSId WO —
- M LANDD L33 LS 39nSS3Jd O
] M 0004 78T 39vON3 O1d
- JIMd 00013 37 ) d01S 3NION3
| IMD Q00T NNOJ 100" q33dS 3INIONG |—
- qavXIvd 13V1S”INTONT [—
dMd ONND¥D “UINNoYD

ELEC SCHEMATIC (99903187)



0000DOM1:51707760.01.19980810 9A-12 SECT 9A. ELECT OPTIONS EFF: 10-1-00

OUTLET KIT-110V (51707760) 0000DOM1:51704249.01.19980810
1. 77044102 RECEPTACLE WITH GROUND 1
2. 77044106 WEATHER PROOF BOX 1
3. 77044251 WEATHER PROOF COVER 1
4. 89044072 CABLE 12GA/3 WIRE X 216" 1

FLOODLIGHT KIT (51714249)
1. 72060004 CAP SCR 1/4-20X1 HHGR5Z
2. 72062000 NUT 1/4-20 HEX ZINC
3. 77040193 HALOGEN DRIVING LIGHT
4. 77044465 TERM-BULLET PLUG 16-14GA

ADNNDN

0000DOM1:51708338.01.19980810
SWITCH KIT-BATT SEL/DISCONNECT (51708338)
. 70143306 ADAPTER-BATTERY POST
77040099 CLAMP-BATTERY POST
77041327 SWITCH-BATTERY

72060636 MACH SCR #10-24X3/4 RDHD
72062207 NUT #8-32 LOCK

72063000 WASHER 3/16 WRT

77040185 BUTT CONNECTOR #2WIRE

NooAWN =
BN N NS, BN

0000DOM1:51708339.01.19980810
FLOODLIGHT KIT-110V 500W (51708339)

1. 77040134 FLOODLIGHT 500W WIDE BEAM

2. 77040135 BULB 120V 500W

3. 77044267 CONNECTOR-TWIST ON

4. 89044039 CABLE 14GA 3WIRE 1

GTW =

0000DOM1:LTSWKITS.01.19980810

LIGHT SWITCHKITS

A. 1-SWITCH 51706353
B. 2-SWITCH 51706354
C. 3-SWITCH 51706355

70034376 SWITCH BRACKET
70393153 DECAL (SEE NOTE)
77040047 TERMINAL-MSLPON 1/4 TAB
77040048 BUTTCONNECTOR
77040186 TERMINAL-FSLPON 1/4 TAB
77041056 FUSE 20AMP IN-LINE
77041386 SWITCH-SGL POLE LIT
77041387 SWITCH PLATE-BLANK
89044232 WIRE 14GA RED

10. 72061144 SHT MTL SCR #10X1/2

11. 77040137 TERMINAL #12-10 1/4 TAB
12. 89044274 WIRE 14GA BLK(GRD-NOT SHOWN) SPEC LENGTH
13. 89044271 WIRE 14GA BLU(NOT SHOWN) SPEC LENGTH
14. 77040053 TERMINAL RING (NOT SHOWN) 1 1 1

©CoNooar~WON =~

T
m
O

m

z

@
EBNgNWaN= N

N2 WAy
T

NNCWN_2OI= 2 am

NOTE: DECAL (ITEM 2) PROVIDES 5 FUNCTIONS, CUT AS REQD. 0000DOMA1:LT-REELS.01.19980810

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

0 L=gr L 12v 110V

11 1. 77040187 REEL - 50' 11
j j 7||&'—“' 2. 77040225 BULB - 12V 1
s 1 s |, FUNCTION 1 77040224 BULB - 120V 75W ROUGH SER VICE 1
/| L7 1 AFH:—D—D:H:F'TO POWER 3 77040049 BUTT CONNECTOR 1
swa S |swe swi't &8 84 4. 77040000 TERMINAL 1
FUNCTION 2 5. 72060012 CAP SCR 1/4-20X3 HH GR5 1 1
> FUNCTION 3 6. 72062104 NUT 1/4-20 LOCK 5 5
7. 72060002 CAP SCR 1/4-20X3/4 HH GR 5 2 2
e iswiToH — & 8. 89044234 WIRE 14GA YELLOW X 96" 1
9. 89044235 WIRE 14GA WHITE X 12" 1
e sewmoH —— 10. 89044072 WIRE 12GA/3 WIRE X 216" 1
» 3 SWITCH - NOTE: REEM HOLES FOR CAP SCREWS TO 1/4" DIAMETER.




0000DOM1:99903250.01.20010627 9A-13 SECT 9A. ELECT OPTIONS EFF: 10-1-00

HOUR METER ASM DOM (99903250)
1. 70733496 METER-HOUR DATCON

PUSH LOCK MOUNTING 3
2. 70395850 DECAL - DOM HOUR

METER CMPRSR/CRN/TRUCK 1
3. 77044959 HARNESS- DOM HOUR

MTR CRN / CMPRSR/IGN 1
4. 72060021 CAP SCR .31-18X .50

HH GR5 Z (NOT SHOWN) 2
5. 60250776 BRACKET - (3) HOUR

METRS DOM CRANE BOX 1

ROUTE BEHIND SWITCH
BOX TO HOUR METER

ROUTE ABOVE /—CONNECT 1 PIN

PACKARD
DRIP TRAY CONNECTORS

EXISTING CRANE
(@) HARNESS
\_\\
N Y ’
N - u/ &
3 4 7
(CONNECT HARNESS |
BETWEEN EXISTING 7}
JUMPER AND CRANE
HARNESSES)

DETAIL A
(ROTATED 90°)

SE ITEM 4 TO
SECURE TO THREADED
HOLES LOCATED UNDER
SWMITCH BOX

X

C -
-~

\
EXISTING JUMPER
HARNES! \




0000DOM1: 99903614.01.20040615 9A-14 SECT 9A. ELECT OPTIONS EFF: 10-1-00
HARNESS ASSEMBLY, HOUR METER
MODIFICATION (99903614)

MODIFICATIONS FOR DOMINATOR WITH RADIO
REMOTE AND HOUR METERS:

1.01 CUT THE TWO TERMINALS USED FOR
GROUNDING THE CRANE HOUR METER AND
COMPRESSOR HOUR METER FROM THE HOUR
METER HARNESS.

2.01 PUT NEW SHRINK ON THE REMAINING TERMINAL
USED FOR GROUNDING THE TRUCK HOUR METER.

3.1 USE THE UNUSED "TO SELECTOR" WIRE IN MAIN
HARNESS TO MAKE CONNECTION TO RELAY #1 IN
12345678 THE EFM MODULE, OR AN EQUIVALENT RELAY, IF "TO
SELECTOR" IS IN USE. ADD A WIRE UP TO EFM AREA.

4.1 COMPLETE RELAY CONNECTIONS FOLLOWING

PRINT.
® *CRANE" (WHITE WIRE) 1]
| ~4GNITION" (WHITE WIRE) +——L 1]
| ® "SMPRSR" (WHITE WIRE) +—— ] COMPRESSOR
¢ ITRUCK HOUR METER GROUND" (WHITE WIRE) +————1_] HOUR METER
oY T J GROUND
=z
5% -
K<
Oyj
It e -
z= 0 Z 5
ch%zo%% L CRANE
e o0 HOUR METER
[T |
12345678 [[l] Il
12 VOLTS —————
WITH PTO ON @ fh
ClEl OA
N I I Y A
ri(r\m

=
z
[}
2
=
>
g
i}
1
<}
*
>
<
—
fm}
14
=
i
[}




0000DOM1:99900681: 19980918 10-1 SECTION 10. MISC OPTIONS

SECTION 10. MISCELLANEOUS OPTIONS

CARGO TIE-DOWN RING (72661303) ......corimiriuminiinisininnrisinisnsissssssssssssssssssssssssssssssssssssssssssssssssssnes 3
JERRY CAN HOLDER ASM (51709838) .....cccciiiiiiiiiiinien s sse e s s 3
CARGO TIE-DOWN RING (SIDE MOUNTED/RECESSED) (52709830) ........cccocmiimmnnemnseniseesssnnsnns 3
HOOK ASM-ADUJ (51707489) ......cueiiieieieici s as s an e s an e an s sann s 3
TRAY-TORCH TIP HOLDER (52709828) ........cociiiiiiininisnisiisssssssssssssss s sssss s sssnssssssssssssssnessns 4
TRAY-SPRAY CAN (52709826) ........ccemiimeriiiiiiinii i ssss s e s sss s s s s s aan e s s an e anns 4
COVER KIT-RECESSED FUEL FILL (S51707745) .......cooviiiiiiiinnimninnnssssssss s s s assssnns 4
MODIFICATION KIT-TWO 4" LAMPS (51708361) ......ccoiciieiiiiiciiiiiie e anees 4
HEADACHE RACK KITS ...t n s s s 4
LIGHT GUARD KIT (51707747 ..o ss s s s a s s amn s e an s nn s 4
SPARE TIRE CARRIER (51711530) ....coociiiiiiiiiieiiniinssi s ssss s s s ssnssnes 4
MASTER LOCK SYSTEM-9' BODY (51711360) .......ccoiiiiiiiiien s 5
MASTER LOCK SYSTEM-11"' BODY (51711359) ......coiiimiiiiiiiisisinin s ssseeas 6
MASTER LOCK SYSTEM-9' BODY/RAISED COMPT (51711666) ........cccoeriimmmiiiiiiciecneecnaeens 7
MASTER LOCK SYSTEM-11' BODY/RAISED COMPT (51711667).....c.cccercemriimriniicseeseessecnnenns 8
SALVAGE TANK ASM-30 GALLON TOPDECK (51711668) .........ccoeciiimiiieniiecnie e 9
SALVAGE TANK INSTALLATION REFERENCE (99900910) ........ccciiimiimiimiininsssssseessnessse e 9
SALVAGE TANK ASM-60 GALLON TOPDECK (51712968) ........ccceiimiiiienniesnsnes e 10
MASTER LOCK SYS-9' BODY/DBL HORIZ DOORS (51713953).....cccceciminimiiniinnnnisesssesssssssaes 11
MASTER LOCK SYS-9' BODY/RAISED COMPT/DBL HORIZ DOORS (51713954) ........ccccoiviuneenne 12
MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS (51713945) .......ccccvcimiiimiinnnennsensnsssesnsnnens 13
MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ DOORS (51713946) .........ccccevruueenne 14
MASTER LOCK SYS-11' BODY/RAISED COMPT RIGHT/LEFT (51714504) ..........ccocenvimnenriinnnene 15
MASTER LOCK SYS-9' BODY/RAISED COMPT RIGHT/LEFT/DBL HORIZ DOORS (51714113) ..... 16
MASTER LOCK SYS-11' BODY/RAISED FIRST COMPT RIGHT/LEFT (51714825) ........ccccveververninnnnne 17

FUEL FILL, CHEVY/GMC (99903710) ....ccocuiiiiiiiiiimeiime s iss s sss s s s ass s sms s s s ans s smn s 18




0000DOM1:99900681: 19980810 10-2 SECTION 10. MISC OPTIONS
NOTES




0000DOM1:99900681: 19980810 10-3 SECTION 10. MISC OPTIONS

CARGO TIE-DOWN RING (72661303) CARGO TIE-DOWN RING (SIDE MOUNTED/RECESSED)
(52709830)

NOTE: WELD ALL AROUND OUTSIDE TOP SURFACE.

HOOK ASM-ADJ (51707489)

60111134 HANGER BRACKET
52707490 HOOK

72060025 CAP SCR 5/16-18X1 HH GR5
72062109 NUT 5/16-18 LOCK
72063002 WASHER 5/16 WRT

JERRY CAN HOLDER ASM (51709838)
1. 52709837 HOLDER
2. 70732352 STRAPASM
3. 72060004 CAP SCR 1/4-20X1 HH GR5
4. 72062104 NUT 1/4-20 LOCK

NN =
oo =
NN



0000DOM1:99900681: 19980810 10-4 SECTION 10. MISC OPTIONS
ADDITIONAL MISCELLANEOUS OPTIONS LIGHT GUARD KIT (51707747)

52707321 GUARD

72060004 CAP SCR 1/4-20X1 HHGR5
72062104 NUT 1/4-20 LOCK
72063001 WASHER 1/4 WRT

TRAY-TORCH TIP HOLDER (52709828)

pPONM=
© 0 o N

TRAY-SPRAY CAN (52709826)
NOTE: USED WITH TAKE-OFF LIGHTS ONLY.

COVER KIT-RECESSED FUEL FILL (51707745)
1. 60109513 FILLNECK COVER PLATE
2. 72060636 MACH SCR #10-24X3/4 RDHD
3. 72062106 NUT #10-24 LOCK

NN =

MODIFICATION KIT-TWO 4" LAMPS (51708361)
52711383 LIGHT PANEL 4"OD

72060002 CAP SCR 1/4-20X3/4 HHGR5
72062104 NUT 1/4-20 LOCK

72063000 WASHER 3/16 WRT

pON =
oA BN

LOCATE ON § OF SPARE TIRE

SPARE TIRE CARRIER (51711530)

60117211  RETAINER PLATE

52711633 SPARE TIRE CARRIER
72062007 NUT 3/4-10 HEX

72063056 WASHER 3/4 LOCK

72063008 WASHER 3/4 WRT

72060047 CAP SCR 3/8-16X1-1/4 HHGR5
72063002 WASHER 5/16 WRT

72062103 NUT 3/8-16 LOCK

HEADACHE RACK KITS
A. STANDARD BODY (51711100)
B. RAISED COMPARTMENT (51711099)

1. 52711077 RACK

52711076 RACK-RAISED COMPT
2. 72060048 CAP SCR 3/8-16X1-1/2
3. 72062103 NUT 3/8-16 LOCK
4. 72063186 WASHER 3/8 FLAT

NN

DO =W
N>R WN =
AOD



0000DOM1:99900681: 19980810 10-5 SECTION 10. MISC OPTIONS

MASTER LOCK SYSTEM-9' BODY (51711360)

1. 60138970 @ PADLOCKBRACKET 2
2. 60117214 ROD HANGER BRACKET 2
3. 60117215 ROD STOP BRACKET 4-1/8" 2
4. 60117216 ROD STOP BRACKET 2" 6
5. 60117222 ROD 96" 2
6. 60117223 ROD STOP BRACKET 1-5/8" 1
7. 70143654 SHAFT COLLAR 2
8. 72601435 CARRIAGE BOLT
5/16-18X1-1/4 SQNK GR2 12
9. 72062109 NUT 5/16-18 LOCK 18
10. 72601590 CAP SCR 5/16-18X1 TRHPHH SS 6
11. 72063001 WASHER 1/4 WRT 18
12. 72063004 WASHER 7/16 WRT 2
13. 70034277 GROMMET 1/2 ID 2

l
RIGHT HAND SIDE PACK SHOWN

3,4,8,9,11

h

- S =
b - T —LIT—-== L

i 5, |
L oo |
AR I L L
i i ==
m) _______________ _l F <

_\E}
: 5.13

ER 225 TOTIN
o4
s T

LOCATE HOLES
FROM_TOP EDGE
OF END PANEL.




0000DOM1:99900681: 19980810

2,9,18,11

10-6

SECTION 10. MISC OPTIONS

MASTER LOCK SYSTEM-11' BODY (51711359)

N RELON =

60138970
60117214
60117215
60117216
60117217
60117223
70143654
72601435

72062109
72601590

. 72063001

72063004
70034277

PADLOCK BRACKET 2
ROD HANGER BRACKET 2
ROD STOP BRACKET 4-1/8" 2
ROD STOP BRACKET 2" 8
ROD 120" 2
ROD STOP BRACKET 1-5/8" 1
SHAFT COLLAR 2
CARRIAGE BOLT

5/16-18X1-1/4 SQNK GR2 16
NUT 5/16-18 LOCK 22
CAP SCR 5/16-18X1 TRHPHH SS 6
WASHER 1/4 WRT 22
WASHER 7/16 WRT 2
GROMMET 1/2 ID 2

I | v
Al | 2

Ll o/

sl = .
N
l L

N AN

TII < ii _ \\T
| nooow :. i
| :
I K & 1

iy AN ) Bae |

4

—~

T
1

Y
ﬁwn

1.0¢

~ 331
-{2.13

-
N

$0.625
DRILL —\

o —— — —

/

LOCATE HOLES
FROM TOP EDGE

OF END PANEL.




0000DOM1:99900681: 19980810 10-7 SECTION 10. MISC OPTIONS

4,19,11,13

4,18,11,13
|
-B

2,411,12,13

2,11,1213

418,11,13

MASTER LOCK SYSTEM-9' BODY/RAISED COMPT
(51711666)

1. 60138970 PADLOCK BRACKET 2
2. 60117214 ROD HANGER BRACKET 4
3. 60117215 ROD STOP BRACKET 4-1/8" 2
4. 60117216 ROD STOP BRACKET 2" 6
5. 60117222 ROD 95" X 6" 1
g gj 6. 60117275 ROD 74-1/2" X 6 1
-—E— 7. 72060556 SET SCR 1/4-20X1/4 SH 2
-;{——U— F— ——— 8. 60117258 ROD-26" 1
- JOINN 9. 70143654 COLLAR-SHAFT 3

4N 5 10. 72601435 CARRIAGE BOLT

€y oF 5/16-18X1-1/4 SQNK GR2 12
' gg? 11. 72062109 NUT 5/16-18 LOCK 20
I §é 12. 72601590 CAP SCR5/16-18X1 TRHPHHSS 8
| T 13. 72063001 WASHER 1/4 WRT 20
14. 72063004 WASHER 7/16 WRT 3
15. 60117775 SPROCKET 2
16. 70144864 SPRING 1

17. 70144865 ROLLER CHAIN 30.5"

18. 70034277 GROMMET 2



0000DOM1:99900681: 19980810 10-8 SECTION 10. MISC OPTIONS
MASTER LOCK SYSTEM-11' BODY/RAISED COMPT
(51711667)
1. 60138970 PADLOCK BRACKET 2
2. 60117214 ROD HANGER BRACKET
3. 60117215 ROD STOP BRACKET 4-1/8"
4. 60117216 ROD STOP BRACKET 2"
5. 60117217 ROD 120" X 6"
6. 60117222 ROD 95" X 6
7. 72060556 SET SCR 1/4-20X1/4 SH
8. 60117258 ROD-26"
9. 70143654 COLLAR-SHAFT
10. 72601435 CARRIAGE BOLT
5/16-18X1-1/4 SQNK GR2
11. 72062109 NUT 5/16-18 LOCK
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS
13. 72063001 WASHER 1/4 WRT
14. 72063004 WASHER 7/16 WRT
15. 60117775 SPROCKET
16. 70144864 SPRING
17. 70144865 ROLLER CHAIN
18. 70034277 GROMMET

N =

N

w

4,18,11,13

£
i
00

g
|

3,410,113
A

D
D
2,11,1213

L

|
|

(m]

. J
N\
!
=
ii

41911,13

RE

8]
4,18,11,13

\7‘

F
Ii

e
-
ii

|

4,18,11,13




0000DOM1:99900681: 20050128 10-9 SECTION 10. MISC OPTIONS
SALVAGE TANK ASM-30 GALLON TOPDECK (51711668)

REV. C 20050128

52719088 TANK-30 GALLON

60109307 ROD 1/2-13X14

72063005 WASHER 1/2WRT

72062080 NUT 1/2-13LOCK

70732184 FILLNECKASM-VENTED CAP 2"
72532681 SIGHT GAUGE 3/4NPT

SN~
N N N RN

(NOTE: OLD TANK WAS 34-GALLON, PART # 52711669)

I

N

L]

-
¥ '7.0"

FLOOR MODIFICATION FOR DOMINATOR 1
WITH TOP DECK SALVAGE TANK

/CUT TWO 3.5" DIA. HOLES

7

|
16.%5"

I
18.|O"

J\m

50.0" 92.0"

3ULKHEAD
RESERVOIR 5.0"+ |-
30 GAL 7.00"
48 GAL 11.88"
60 GAL 14.00"
75 GAL 18.00"

DIMENSIONS REFLECT
TANK SIZES, NOT HOLE
LOCATIONS

SALVAGE TANK INSTALLATION REFERENCE (99900910)

NENEREES




0000DOM1:99900681: 19980810 10-10 SECTION 10. MISC OPTIONS
SALVAGE TANK ASM-60 GALLON TOPDECK (51712968)
52712969 TANK 60 GAL

60109297 THREADED ROD 1/2-13X2.5

72063005 WASHER 1/2 WRT

72062080 NUT 1/2-13 LOCK

70732184 FILL NECKASM-VENTED

72532681 SIGHT GAUGE 3/4 NPT

oA WN =
A aRARANA




0000DOM1:99900681: 19980918 10-11 SECTION 10. MISC OPTIONS
MASTER LOCK SYS-9' BODY/DBL HORIZ DOORS (51713953)
60138970 BRACKET-PADLOCK 2
60117214 BRACKET-ROD HANGER
60117222 ROD 95X6

60117216 BRACKET-ROD STOP

72063004 WASHER 7/16 WRT

70034277 GROMMET

70143654 COLLAR

72601435 CARR BOLT 5/16-18X1-1/4 SQNK
72062109 NUT 5/16-18 LOCK

72601590 CAP SCR 5/16-18X1 TRH PHH SS
72063001 WASHER 1/4 WRT 20

N =
CCONNMNNNON D™

ToO0ONOORWN =

-

Y

RIGHT HAND SIDE PAC SHOWN

—
4,8,9,11

B e o
L

L

3

—10-0

1 n
=,
I

2,8,18,11

(

b - —— e ————_ — e —— e —— -

& | % S Q.
Ul ¢ (
i ‘




0000DOM1:99900681: 19980918 10-12 SECTION 10. MISC OPTIONS
MASTER LOCK SYS-9' BODY/RAISED COMPT/DBL HORIZ
DOORS (51713954)

. 60138970 BRACKET-PADLOCK 2
60117214 BRACKET-ROD HANGER 6
60117258 ROD 26" 1
60117216 BRACKET-ROD STOP 6
60117222 ROD 95X6 1
60117275 ROD 74.5X6 1
70034277 GROMMET 2
72060556 SET SCR 1/4-20X1/4 2
70143654 COLLAR 3
72601435 CARR BOLT 5/16-18X1-1/4 SQNK 12

CooNIORWN~

72062109 NUT 5/16-18 LOCK 22
72601590 CAP SCR 5/16-18X1 TRH PHH SS 10
72063001 WASHER 1/4 WRT 22
72063004 WASHER 7/16 WRT 3
60117775 SPROCKET 2
70144864 SPRING 1
70144865 CHAIN-ROLLER X 30.5" 1

c-C

4,18,11,13

OF END PANEL
>
0,328
DRILL




0000DOM1:99900681: 19980918 10-13 SECTION 10. MISC OPTIONS
MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS

(51713945)

60138970 BRACKET-PADLOCK 2
60117214 BRACKET-ROD HANGER
60117216 BRACKET-ROD STOP

60117217 ROD 120X6

72063004 WASHER 7/16 WRT

70034277 GROMMET

70143654 COLLAR

72601435 CARR BOLT 5/16-18X1-1/4 SQNK
72062109 NUT 5/16-18 LOCK 24
72601590 CAP SCR 5/16-18X1 TRH PHH SS 8
72063001 WASHER 1/4 WRT 24

-
DONNNN O™

ToO0ONOORWN =

-

2.13

|
|
|
|
|
] ,
= .
wY
@

6
\__
|
|
|
|
|
|
L
ﬁz.‘ll
1.0
\ 513
P
REAR CORNER WITH CRANE BOX




0000DOM1:99900681: 19980918 10-14 SECTION 10. MISC OPTIONS
MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ
DOORS (51713946)

60138970 BRACKET-PADLOCK

60117214 BRACKET-ROD HANGER
60117258 ROD 26"

60117216 BRACKET-ROD STOP

60117217 ROD 120X6

60117222 ROD 95X6

60117775 SPROCKET

72060556 SET SCR 1/4-20X1/4

70143654 COLLAR

72601435 CARR BOLT 5/16-18X1-1/4 SQNK
72062109 NUT 5/16-18 LOCK

72601590 CAP SCR 5/16-18X1 TRH PHH SS
72063001 WASHER 1/4 WRT

72063004 WASHER 7/16 WRT

70034277 GROMMET

70144864 SPRING

70144865 CHAIN-ROLLER X 30.5"

N

N~ WN~

AAA
NS
N -~

N
w
N

N
ook
S AN OADWNN = 2 0= o

N
N

c-C

4,18,11,13

4,10,11,13
I—
'I
i.
I
2,11,12,13
-8

4,19,11,13

L
!

@
#9.328
DRILL

LOCATE HOLES
FROM_TOP EDGE

OF END PANEL.




0000DOM1:99900681: 19980918

10-15

(51714504)

60138970
60117214
60118625
60117216
70144865
60117275
70034277
72060556
70143654
72601435
72062109
72601590
72063001
72063004
60117775
70144864

4,19,11,13

SECTION 10. MISC OPTIONS
MASTER LOCK SYS-11' BODY/RAISED COMPT RIGHT/LEFT

BRACKET-PADLOCK
BRACKET-ROD HANGER

ROD 49"

BRACKET-ROD STOP

ROLLER CHAIN

ROD 74.5X6

GROMMET

SET SCR 1/4-20X1/4

COLLAR

CARR BOLT 5/16-18X1-1/4 SQNK
NUT 5/16-18 LOCK

CAP SCR 5/16-18X1 TRH PHH SS
WASHER 1/4 WRT

WASHER 7/16 WRT

SPROCKET

SPRING

A BENN2ION©

2



0000DOM1:99900681: 19980918 10-16 SECTION 10. MISC OPTIONS
MASTER LOCK SYS-9' BODY/RAISED COMPT RIGHT/LEFT/
DBL HORIZ DOORS (51714113)
60138970 BRACKET-PADLOCK 2

1
2. 60117214 BRACKET-ROD HANGER 8
3. 60117258 ROD 26" 2
4. 60117216 BRACKET-ROD STOP 6
5. 70144865 ROLLER CHAIN 617
6. 60117275 ROD 74.5X6 2
7. 70034277 GROMMET 2
8. 72060556 SET SCR 1/4-20X1/4 4
9. 70143654 COLLAR 4
E_ 10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK 12
e 11. 72062109 NUT 5/16-18 LOCK 24
+ 12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS 12
72063001 WASHER 1/4 WRT 24
72063004 WASHER 7/16 WRT 2
- 60117775 SPROCKET 4
"-’-'*— 70144864 SPRING 2
[l
1 n
LI L]
I ] o)
) o
;.
"
o )
]
-
i
"
l g
Ma §§
|
n n
It By e - —com—— -
l\'” EE ::__::__::—___.:: z
l " !
il el
e
1]
I : @UL
| = ;— )
1 - N
l == ﬂ ol (B
‘ ‘r =7 @
Hin )
- -
M o
| =
'\l —
~ b
«<
n
2
"
<% -
Ll i
13'_.4_—7‘2@
2]

#8.825
DRILL




0000DOM1:99900681: 19980918

10-17

LEFT (51714825)
. 60138970
60117214

1

2

3. 70034277
4. 60117216
5. 70144865
6. 60117222
7. 72060556
8. 60117258
9. 70143654

72601435

72062109
72601590
72063001

4,19,11,13

2,11,12,1

4,19,11,13

i
I
I

16
5

\ 7,15

q

4,19,11,13

72063004
60117775
70144864

RIGHT SIDE SHOWN
LEFT SIDE OPPOSITE

2,11,12,13

4,19,11,13

SECTION 10. MISC OPTIONS
MASTER LOCK SYS-11' BODY/RAISED FIRST COMPT RIGHT/

BRACKET-PADLOCK
BRACKET-ROD HANGER
GROMMET

BRACKET-ROD STOP

ROLLER CHAIN

ROD 74.5X6

SET SCR 1/4-20X1/4

ROD 26”

COLLAR

CARR BOLT 5/16-18X1-1/4 SQNK
NUT 5/16-18 LOCK

CAP SCR 5/16-18X1 TRH PHH SS
WASHER 1/4 WRT

WASHER 7/16 WRT

SPROCKET

SPRING

ANAN2ONO

2



0000DOM1:99900681: NEW 20051018 10-18 SECTION 10. MISC OPTIONS
FUEL FILL, CHEVY/GMC (99903710)

1. 70396444 ELBOW, 90 DEG FUEL HOSE 2’ (RUBBER)2

2. 72066062 HOSECLAMP 4

3. 60128990 TUBE 1

EXISTING CLAMP

EXISTING

EXISTING ELBOW TUBE

EXISTING CLAMP

FRONT OF
CHASSIS




0000DOM1:99900681: 19980810 10A-1 SECTION 10A. SAFETY EQUIPMENT

SECTION 10A. SAFETY EQUIPMENT

[.C.C. SAFETY KIT (9209L1010) ...eeetiutteieeeeiittieeeeeeaatieeeeeesaaitsseeeeesasbseeeeeesasbseeeeeesanbbeneeeeesanbreeeesrneeeeesaas 3
INDIVIDUAL FIRE EXTINGUISHERS ...ttt s 3
ELECTRIC BACKUP ALARM (77040020) .....cciiuurretieiiiieieeeeaaiteeteesaisseeeessssssseeaesasnneeeessannnneeaesannnneeess 3

ROTATING BEACON LIGHT-AMBER W/MTG KIT (77040013) ....cccvviiiiireiieee e 4




0000DOM1:99900681: 19980810 10A-2 SECTION 10A. SAFETY EQUIPMENT
NOTES




0000DOM1:99900681: 19980810 10A-3
I.C.C. SAFETY KIT (92091010)
1. 70073146 TRIANGULAR REFLECTOR KIT 1
(Includes 3 reflectors and case)
2. 70073147 FIRE EXTINGUISHER (with bracket) 1

INDIVIDUAL FIRE EXTINGUISHERS
70073622 FIRE EXTINGUISHER - 10 LB W/BRKT
70073091 FIRE EXTINGUISHER - 20 LB W/BRKT

ELECTRIC BACKUP ALARM (77040020)

NOTE: USE 5/16" MOUNTING SCREWS AND LOCK NUTS
(NOT INCLUDED).
SEE INSTALLATION INSTRUCTIONS WHICH
ACCOMPANY ALARM.

SECTION 10A. SAFETY EQUIPMENT

INSTALLATION WITH BACK-UP LIGHT
NEGATIVE GROUND

BACK-UP
LIGHT  GROUND
SwiTeH BACK-UP
_ LIGHT
BATTERY  *3(Q)ALARM
GRdJND GR-&JND

INSTALLATION WITH SWITCH
NEGATIVE GROUND

W (©)

GROUND GROUND



0000DOM1:99900681: 19980810 10A-4
ROTATING BEACON LIGHT-AMBER W/MTG KIT (77040013)

NOTE: SEE INSTALLATION INSTRUCTIONS WHICH
ACCOMPANY THE BEACON LIGHT.

USE AN EXISTING SWITCH BRACKET OR THE INDIVIDUAL
PARTS LISTED BELOW FOR SWITCH MOUNTING.

2. 60103464 DASHBRACKET
3. 70034083 NYLON CLAMP -7/16"
4. 70391251 DECAL-BEACON LIGHT
5. 72060004 CAP SCR 1/4-20X1 HHGR5
7. 77041014 PUSH/PULL SWITCH W/20AMP FUSE
8. 77042001 RED INDICATOR LIGHT
9. 89044001 WIRE 14 GA (SPECIFY LENGTH)
10. 89044073 CONDUIT 1/2" FLEX (SPECIFY LENGTH)
18. 72063001 WASHER 1/4 WRT
19. 72063049 WASHER 1/4 LOCK
20. 72063078 WASHER 5/16X1 5/8 O.D.
21. 72062000 NUT 1/4-20 HEX

A AN W=

NN D

~

A

owvw

SECTION 10A. SAFETY EQUIPMENT



0000DOM1:99900681: 19980810 111 SECTION 11. WELDER PLATFORM VARIATIONS

SECTION 11. WELDER PLATFORM VARIATIONS

WELDER DECK ASM-24" (51711415) ...ccciiitiiie e ettt ettt e st e e e e e s b e e e e .3
WELDER DECK ASM-34" (51713705) ....ccicteiiitieierreeeireeeesree st e e e e e e snne e snneeennneeesnneees 4




0000DOM1:99900681: 19980810 11-2 SECTION 11. WELDER PLATFORM VARIATIONS
NOTES




0000DOM1:99900681: 19980810 11-3 SECTION 11. WELDER PLATFORM VARIATIONS
WELDER DECK ASM-24" (51711415) NOTE

1. 52711671 WELDER DECK-24" 1 THIS WELDER DECK IS DESIGNED FOR USE WITHA 9'
2. 60117327 DOOR ROD 7-5/8 4 DOM1 84"CA CHASSIS.
3. 70034366 PLUG 4
4. 89393607 WEATHERSTRIP 12' TO INSTALL ON AN 11' DOM1 108"CA CHASSIS,
5. 72661466 LATCH-2 PT W/STUDS SS 2 ADDITIONAL BODY MOUNT BRACKETS WILL BE
6. 76393253 GASKET-LATCH 2 REQUIRED.
7. 72062123 NUT #10-24 LOCK SS 8
8. 72063181 WASHER #10 WRT SS 8
9. 72661383 HINGE 10GA BUTT SS 4REF
10. 72601652 MACH SCR 1/4-20X3/4 TRH 16REF
11. 72062264 NUT 1/4-20 WELD 4REF
12. 72062194 NUT 1/4-20 LOCK SS 12REF
13. 72063166 WASHER 1/4 WRT SS 8REF
14. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5 4
15. 72062091 NUT 5/8-11 4
16. 72063007 WASHER 5/8 WRT 8
(&) l & (o] I [®)
i o©o o :
,t 4
> {
© x ] 2
e — @\
4 |
[
| . |
1 | )
I CHASSIS FRAME
-]
A o NOTE: BODY MOUNT IS PART OF
BODY INSTALLATION KIT
92.00
T AN BODY MOUNT
~T1-G®
> L @X®) —

o L
\ VIEW A-A /

CHASSIS FRAME

L

-
M

,4

24.00

T
i




0000DOM1:99900681: 19990322 11-4 SECTION 11. WELDER PLATFORM VARIATIONS
WELDER DECK ASM-34" (51713705) NOTE
1. 52713706 WELDER DECK-34" THIS WELDER DECK IS DESIGNED FOR USE WITH AN 11'
2. 60117327 DOOR ROD 7-5/8 DOM1 CHASSIS.
3. 70034366 PLUG
4. 89393607 WEATHERSTRIP
5
6
9

N

72661466 LATCH-2 PT W/STUDS SS
76393253 GASKET-LATCH
. 52712528 BRACKET
10. 72060149 CAP SCR 5/8-11X1-1/2 HHGR5
11. 72062091 NUT 5/8-11 LOCK
12. 72063007 WASHER 5/8 WRT

DO ONNNOAD-

-

) ~
() ()

CHASSIS FRAME

13.08

/A "]

s ]
B _| H30r > T
\ © WU T
G = <fl
N ) 1
v ~ |

] 28.25 ,

cHassTS FRaME ~ {9 Y70X1 71)1.2) 34.12




0000DOM1:99900681: 19980810 SECTION 11. WELDER PLATFORM VARIATIONS



0000DOM1:99900681: 20020711

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



	ELECTRONIC MANUALS
	PARTS ORDERING INFORMATION
	REVISIONS LIST
	TORQUE DATA CHART
	SPECS & INSTALLATION
	DOMINATOR 1 - 9' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	DOMINATOR 1 - 11' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	HOLE PATTERN - DOMINATOR CRANE INSTALLATION (99903339) 
	INSTALLATION KIT-9' BODY-GM (93711357) 
	INSTALLATION KIT-9' BODY-PRE '99 FORD (93711388) 
	INSTALLATION KIT-11' BODY-GM (93711387) 
	INSTALLATION KIT-11' BODY-PRE '99 FORD (93711386) 
	INSTALLATION KIT-1997 DODGE (93714090) 
	INSTALLATION KIT-11' BODY-84" CA '99 FORD (93714835) 
	INSTALLATION KIT-11' BODY-120" CA '99 FORD (93714903) 
	INSTALLATION-SELECTOR VALVE, 1999-2004 
	INSTALLATION-SELECTOR VALVE, 2005-PRESENT (91716373)
	INSTALLATION KIT-9' BODY-60" CA '99+ FORD (93714834) 
	INSTALLATION KIT-11' BODY-84" CA F550-19000 GVW (93716276) 
	INSTALLATION DWG. - DOM 1 ON 19000GVW FORD SUPERDUTY (99903540) 
	INSTALLATION KIT-11' BODY-84" CA FORD '99 (93716627) 
	INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1) 
	INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)

	COMPARTMENT DOORS
	9' VERSION 
	COMPARTMENT DOORS 
	11' VERSION 
	COMPARTMENT DOORS 

	COMPARTMENT OPTIONS
	FRONT VERTICAL COMPARTMENT 
	SECOND VERTICAL COMPARTMENT 
	HORIZONTAL COMPARTMENT 
	REAR COMPARTMENT WITHOUT CRANE 
	MISCELLANEOUS COMPARTMENT OPTIONS 
	SHELVING AND DRAWER PACKAGES 
	DRAWER UNITS (PAINTED)
	DRAWER UNITS (PAINTED)
	DRAWER UNITS (UNPAINTED) (SERVICE ONLY)
	DRAWER KITS (UNPAINTED) (SERVICE ONLY)
	DRAWER UNITS DRAWING (REFERENCE ONLY) 
	DRAWER KITS DRAWING (REFERENCE ONLY) 
	16-DRAWER SET W/RISER (51709946) 
	4-DRAWER SET W/RISER (51704193) 
	TRAY ASSEMBLY - ROLLOUT 27.5"W (51706903) 
	TRAY ASSEMBLY - ROLLOUT 34.5"W (51709944) 
	BASE-DRAWER SET (60110327) 
	ADJUSTABLE SHELVES 
	TANK BRACKET ASM-2 TANK OXY/ACET (51705349) 
	DRAWER SET (51706978) 
	HOOK KIT-BOLT IN (51706696) 
	BOOKSHELF ASM 8H X 12D X 46L (51710102) 
	TANK BRACKET ASM-3 TANK OXY/ACET (51709717) 
	ROLLOUT DRAWER MOUNTING KITS 
	TRAY ASM-PARTS/BOOKS (51713240) 
	COVER KIT-HOSE REEL HOLE (51707746) 
	ADJUSTABLE HOOK ASM-BOLT IN (51707489) 
	AIR BLOWER KIT (51711260) 
	DIVIDER KIT-BOLT ON (51711265) 
	DIVIDER KIT-BOLT ON-RAISED COMP'T (51711266) 
	BOOKSHELF ASM 8H X 26L X 12D (51707629) 
	TANK BRACKET ASM, TWO TANKS (51713311)

	TAILGATE/BUMPER OPTIONS
	TAILGATE KIT (51711241) 
	TAILGATE/WORKBENCH KIT (51711406) 
	BALL HITCH KITS 
	PINTLE HITCH KITS 
	MECHANICS VISE (70073683) 
	BENCH VISE (70732716) 
	STEP BUMPER W/ THRU-COMPARTMENT (51711506) 
	STEP ASM (51714095) 
	VISE MOUNTING BRACKET KIT-BOLT ON (51710172) 

	TELESCOPING TOPS
	TELESCOPING TOP-11' VERSION (51711393) 
	TELESCOPING TOP-11' VERSION W/9" RISER & 8" TAILGATE (51713897) 
	TELESCOPING TOP-11' VERSION (12" WORKBENCH) (51712088) 
	TELESCOPING TOP-9' VERSION (12" WORKBENCH) (51712086) 
	TELESCOPING TOP-9' VERSION (8" TAILGATE) (51711397) 
	TELESCOPING TOP-9'/35.5 OPENING (12" TAILGATE) (51714417) 
	HARDWARE KIT-TELESCOPING TOPS-11' BODY (51714216) 
	HARDWARE KIT-TELESCOPING TOPS-9' BODY (51714220) 

	AIR SYSTEM OPTIONS
	MOISTURE SEPARATOR/REGULATOR/OILER ASMS 
	MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-1) 
	MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-2) 
	INSTALLATION DWG-MOISTURE SEP/REG/OILER ASM 
	HOSE REEL KIT-3/8" X 35' HOSE (51706348) 
	HOSE REEL KIT-1/2 X 50' HOSE (51706347) 
	HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278) 
	HOSE REEL KIT-1/2X50' W/GUIDE (51713651) 
	AIR TANK KIT-22 1/2 GALLON (51706697) 
	58 GALLON AIR TANK KIT (51708369) 
	AIR TANK DRAIN ASM (51709358) 
	AIR TANK KIT-28 GALLON GM 3500/HD (51710158) 
	AIR TANK KIT-DUAL 10-GALLON (51717200) 
	AIR TANK KIT-35 GALLON (51708336) 
	DRAIN ASM-DUAL AIR TANK (51713771) 
	AIR TANK KIT-22 GALLON-'99 FORD (51714204) 

	CRANE BOOM SUPPORTS/RESERVOIRS
	BOOM SUPPORT ASM (51714181)
	BOOM SUPPORT ASM-ADJ 19"-31" (51708161) 
	BOOM SUPPORT-10"H (1015/2015/3016 CRANE) (51706413) 
	BOOM SUPPORT-10"H (1014 CRANE) (51707625) 
	BOOM SUPPORT-17"H (1014 CRANE) (51707626) 
	RESERVOIR ASM-18 GALLON BULKHEAD (51707798) 

	OUTRIGGERS
	MNL OUTRIGGER KIT-FRONT (51711242) 
	OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-1) 
	OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-2) 
	OUTRIGGER KIT-MNL OUT/PWR DN 6X4 (31714808-3) 
	OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-1) 
	OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-2) 
	OUTRIGGER KIT-PWR OUT/PWR DN 6X4 (31714809-3) 
	VALVEBANK ASM-2 SECT (51714813) 
	VALVEBANK ASM-2 SECTION (51705983) 
	VALVEBANK ASM-3 SECT (51714812) 
	VALVEBANK ASM-3 SECTION (51705984) 
	BULKHEAD PLATE ASM-MO/PD (51714815) 
	BULKHEAD PLATE ASM-PO/PD (51714814) 

	ELECT OPTIONS (4-15-99 TO 9-30-00)
	ELECTRICAL KIT-11' RIGHT RAISED COMPT (51715159) REF:99903092 
	LIGHT KIT-11' STD (51715161) REF:99903093 
	COMPARTMENT/FLOOD LIGHT KIT (51715125) REF:99900903 
	DWG-LIGHT SWITCH BOX TO BODY ASM (99903079) 
	SWITCH BOX ASM (41715173) REF:99903078 
	DWG-FUSE/RELAY BOX (51715159) REF:99903077 
	FUSE/RELAY BOX ASM (41715172) REF:99903099 
	ELECTRICAL KIT (51715124) REF:99900905 
	OUTLET KIT-110V (51707760) 
	LIGHT SWITCH KITS 
	FLOODLIGHT KIT (51714249) 
	SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338) 
	FLOODLIGHT KIT-110V 500W (51708339) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	RELAY BOARD ASM (51714202) 

	ELECT OPTIONS (EFF: 10-1-00)
	ELEC KIT-11' RH RAISED COMPT (51715159) REF:99903092 
	LIGHT KIT-11' STD (51715161) REF:99903093 
	COMPT/FLOOD LT KIT (51715125) REF:99900903 
	LT SWITCH BOX TO BODY ASM (99903171) 
	SWITCH BOX ASM (41716200) REF:99903170 
	FUSE/RELAY BOX (41716199) REF:99903168 
	FUSE/RELAY BOX ASM (41716199) REF:99903169 
	ELEC KIT-CHASSIS (99903167) 
	ELEC SCHEMATIC (99903187) 
	OUTLET KIT-110V (51707760) 
	LIGHT SWITCH KITS 
	FLOODLIGHT KIT (51714249) 
	SWITCH KIT-BATT SEL/DISCONNECT (51708338) 
	FLOODLIGHT KIT-110V 500W (51708339) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	HOUR METER ASM DOM (99903250)
	HARNESS ASSEMBLY, HOUR METER MODIFICATION (99903614)

	MISC OPTIONS
	CARGO TIE-DOWN RING (72661303) 
	JERRY CAN HOLDER ASM (51709838) 
	CARGO TIE-DOWN RING (SIDE MOUNTED/RECESSED) (52709830) 
	HOOK ASM-ADJ (51707489) 
	TRAY-TORCH TIP HOLDER (52709828) 
	TRAY-SPRAY CAN (52709826) 
	COVER KIT-RECESSED FUEL FILL (51707745) 
	MODIFICATION KIT-TWO 4" LAMPS (51708361) 
	HEADACHE RACK KITS 
	LIGHT GUARD KIT (51707747) 
	SPARE TIRE CARRIER (51711530) 
	MASTER LOCK SYSTEM-9' BODY (51711360) 
	MASTER LOCK SYSTEM-11' BODY (51711359) 
	MASTER LOCK SYSTEM-9' BODY/RAISED COMPT (51711666) 
	MASTER LOCK SYSTEM-11' BODY/RAISED COMPT (51711667) 
	SALVAGE TANK ASM-34 GALLON TOPDECK (51711668) 
	SALVAGE TANK INSTALLATION REFERENCE (99900910) 
	SALVAGE TANK ASM-60 GALLON TOPDECK (51712968) 
	MASTER LOCK SYS-9' BODY/DBL HORIZ DOORS (51713953) 
	MASTER LOCK SYS-9' BODY/RAISED COMPT/DBL HORIZ DOORS (51713954) 
	MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS (51713945) 
	MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ DOORS (51713946) 
	MASTER LOCK SYS-11' BODY/RAISED COMPT RIGHT/LEFT (51714504) 
	MASTER LOCK SYS-9' BODY/RAISED COMPT RIGHT/LEFT/DBL HORIZ DOORS (51714113) 
	MASTER LOCK SYS-11' BODY/RAISED FIRST COMPT RIGHT/LEFT (51714825) 
	FUEL FILL, CHEVY/GMC (99903710)

	SAFETY EQUIPMENT
	I.C.C. SAFETY KIT (92091010) 
	INDIVIDUAL FIRE EXTINGUISHERS 
	ELECTRIC BACKUP ALARM (77040020) 
	ROTATING BEACON LIGHT-AMBER W/MTG KIT (77040013) 

	WELDER PLATFORMS
	WELDER DECK ASM-24" (51711415) 
	WELDER DECK ASM-34" (51713705) 

	WARRANTY POLICY
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)



